PREFACE

1. This Parts Catalog carries Yanmar crawler back—-hoe B2-5.

2. Parts catalog history

Parts catalog NO. Published Remarks
1st edition 000Y00K3840 Aug., 2002 Disuse old edition
1st revised 000Y0O0K3841 Feb., 2004
3. Model name
SECT ION Golumn Model name M/# Manufactured
i A B2-5 (JP)
I (Vehicl 50501 ~ 2002/5~
(Vehicle) ® | B25 (EX) /
II (Engine) A 3TNV76-BX 00106~ 2002/5~

(Note) JP:Japan

4. Your understanding is asking that this parts catalog is not a technical data manual setting

EX:export except U.S. A, & Australia

forth as servicing procedures, This parts catalog is using simplified illustration.

Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products.
Be careful not to use the simple parts available in the market, otherwise their use in

repairing causes such as an early breakage, for instance.

YO0K348122-0312 B2-5(JP, EX)




How to read this Parts Catalog.

1.Parts mentioned in Parts Catalog may not necessarily be standard equipping parts
2.Parts change may be made without prior notice.

3.Form of this Parts Catalog.

YO0F2161 29. FUEL INJECTION PUMP (W/BOOST) 4H-DT  (D)=4JH—DTZA
O @ B=4H-D1Z  (B)=4JH—DTZY
l \ (©=4H-DTP ()= L @
REF. LEV. PARTSNo. QTY. I R (—-@
® © O ® © —.
1 72959551390 FUEL INJECTION PUMP T 1 1 1 1 U_)
1-1 1 95-513% FUEL INJECTION PUMP 1 1 1 1 /N' 1
©) ® (W)0185) _ (B=£00200)
\\ 3 2 26022-060162 SCREW M 6X16 9 9)/)
| 31 2 26022-060162 SCREW M 6X16 4 4 4.4 4 K
(A=E00156)  (B=E00156)  (C=E00156)  (D=E00156)  (E=E00156
4 2 129470-51040 CAMSHFT -9 9 9 9
5 2 122710-51050 BEARING. ROLLER / 9 9 9 9
2 129470-51060 RETAINER 9 9 9
@B%COMPEMSATORTYPE.
OPTIONAL PART. TO E#00155
@4JH-DT. 4H-DT72)
(DRef. No,
The Ref. No, in the list may not be in accordance with the Ref. No, on illustration.
(Ex.) illustration No, List heed No, ‘
1 1 (Before change) —» 1|~ 1 | (After change)
When interchangeable symbol N, and k, illustrations for the new parts are sontetirrles omitted.

@Lev. (Level)
Indication and Meaning of Level
Level Hereunder is given the relation among the number of number (1,2,3) the level and the nominal
parent-child relationship.

1 - Parent parts (Assembly parts)
2 - Child parts included in ” 1 ” (Semi-Assembly parts, component parts of Assembly parts.)
3 - Child parts included in ” 2 ”, Grand-child parts in terms of ” 1 7,

(Component parts of Semi-Assembly parts.)
Note) A parts of non-sale parts are illustrated but not listed.
@Change Mark
Change Mark ” | ” is given to the part for which a design change was made at this time.
The design change was not shown in the last published Parts Catalog.
@interchangeability Mark

In the case where a part change took place, one of the following interchangeability marks is indicated for that part

Symbol Interchangeability Contents note
N Old € > New | New Part is interchangeable for Old Part but not interchangeable conversely.
Q Old £ 8—>» New | New Partis not interchangeable for Old Part but interchangeable conversely.
R Old € = » New | New Partis interchangeable for Old Part and vice versa.
S Old € > New | New Partis not interchangeable for Old Part and vice versa.
W Part newly added.
Z Part discontinued.
F Not interchangeable single part but interchangeable by set of the related parts.
K Changed only in quantity used.

®Effective Machine No,

When a part is changed, Effective Machine No, of a Model for which the part is applicable is indication
In each column of (A)-(F).

Product Symbol Product No, Product Symbol Product No,
C Clutch No, Compressor No, M Machine No,
D Drive No, T Tractor No,
E Engine No, Note 1)x Date

Note 1) Date may follow the symbol in some cases.(EX.) x1996.01
Note 2) As far as engine models shown by ” XXX ” are concerned, the modification of the parts could not be
Predicted or the engine models themselves could not be identified.
Note 3) (A=E/#00185) means that the design change on the part has been effective for the model at the,
column (A) (in the case, for 4JH-DT) on and from E/#(Engine Serial Number) 00185
®Remarks Mark
Figures or alphabets (Symbols) are entered in the remark column.

The comments (remarks) on the pertinent parts are indicated in the lower part of the list by the same symbols a
those stated above.




SPECIF1CATIONS

Model B2—-5

[tem Iron crawler Rubber crawler
Machine mass kg 1980

Body mass kg 1520

Std. bucket capacity m 0. 066

Std. bucket width mm 490

Max. digging depth mm 2270(2430 : blade)

Max. vertical digging depth mm 1950

Max. cutting height mm 4700

Max. dump height mm 3400

Max. reach at ground level mm 3900

Min. swing radius mm 790

Boom offset amount mm left 710 / right 315

Max. digging force (bucket) kN (kgf) 18. 6 (1900)

Travel speed km/h low 2.2 / high 4.4

Turning speed minq(rpm) 9.5

Average ground pressure kPa (kgf/cm’) 24.7(0. 251)

Hyd. pump flux 2/min 21.6x2(variable pump) 21.1x1(gear pump)
Set pressure(main relief) MPa (kgf/cm’) 20.6(210) x3

Model

Vertical 3-cylinder water—cooled diesel

Name

3TNV76—BX

Generating power/revolutions

kW/min "' (PS/rpm)

14. 3/2400 (19. 5/2400)

Displacement ¥y 1.116
Compress pressure MPa(kgf/cmz) 3.43(35)at250min4(rpm)
Nozzle jet pressure MPa(kgf/cmz) 12.3(125)

Fan belt (V-belt)size FM35. 5
Generator capacity 12V/40A

Battery model capacity

65B24L/12V, 40Ah (5 hours rate capacity)

YO0K348122-0312 B2-5(JP, EX)




97

A TS
VEHICLE PAINTED COLOR

96

i 49

12)yooh

I3 LINK STAND

72 12

7'7'
%
2%

49

13

YANMAR Black

88 6222
14
?Fﬁ ?5 B e FRERES  (Paint Part No.)
010r eSC— N
Code | ription Painted Color Munsel No. 16L45 (16L Can) | 4L%5 (4L Can) | 27" L- (SPRAY)
7 YoR—HT4+—TT -2 _ - ~
88 éggggggég YAIMAR New Docp Green 0. 6B2.2/4. 2 981101-09588 | 977620-40880 | 977620-30881
o Yov—E—ays5y—y ~ . .
97 SATAR Ponoook Groen 3. 8586G5. 31/9. 15 981101-09597 | 977620-40970 | 977620-30971
NoT—HAE—SL— |aiomaman | - -
49 YANIAR Novs Gray 8. 12B1. 31/0. 42 TOR-91390000 | TOR-90390002
CIE: - I A e TOR-90450003
YUR—VESRT Y=V _ _ _
96 TR ol 7 4. 84GYS. 42/6. 99 981101-09599 | 977620-40990 | 977620-30991
YoR—F—9F)—T5L— | uovo om0 | - ~
72 | Vhiear vark 61 ve arar 5.39Y2. 92/0.78 977620-40720 | TOR-90460003
N|vee—TJ39y | yamennemas | _ _
12 §§§§§§§§g 4. 90PBO. 08/0. 41 TOR-91220001 | TOR-90220003

YO0K348122-0312 B2-5(JP, EX)




Eo#R
WIRING DIAGRAM

JL—

B3 —
TIVER RELAY
K
Ny bFTNLT DB UFTFEIL FELRLVF . T—HSUTRL UF g
CUT OFF VALVE ONE TOUCH DECEL  DECEL SWITCH ITI'SR_N /SVﬁ{E)HJ:F WORK LAMP SWITCH QSA EE 300 % 3
| FEEEE] d L
[eaJfelEeL=d [oJElEEeg
? ? =I8[F|z O|0 s |12 74] 38 HERE 2| =[=|=
i I XS4 FEER gl=lzl5151E
AT 7Y —BRA E ‘ij PATROL LIGHT EEEE R
TRAVEL BUZZER afod i -
2F T Y RE—BRAUTF
1.25 RB STARTING SWITCH
ta—XRys R
E [ S I I I O o mo e o Y e B o e o e e o e wu Q
FO—A—f—
HOUR METER :
48: o :
ET2RNBRA U F KBEA—B—
TRAVEL LOW-HIGH SWITCH TEWP METER
P A—R—
FUEL METER .
ETSA k :
TRAVEL LAWP L T :
o FEEE | ;
6 ) ik b FL (7 v3)!
C 0 B p— L DECEL (OPTION)
0.5 Yl . N
085 1L HEI M 0.5 GB =10, ;j;l:f)l« :
0.8 B bt 1151 ] il 0.5 LR X
.: slslslelsls g.iég ol IKig .
= ' L0y TEMP :
T—L54 agsus  [EN—o I— SV JF T usEE TH— .
BOON LAWP Tew | ' LAMP CHECK CIRCUIT [N"Y BUZZER
Fr— :
CHARGE :
bLececceccoaccaccasccascacscascscscsscsoscscscsscscssccsacces d
N B i (D r—5 Ry o R
P 2 INDICATOR BOX
=g &
A < 0.85 R -
= - : 1 a2 = 2 E
HORN 0.85 B *E g; Gm dw\ s
] 34 50R
4|l =xa—
Jo—Ea—XGE0A) | & = Y (& Yellow R 7 Red
SLOW P “ YB : E=E Yellow Black RL : 7% Red Blue
BLOW FUSE (50A) . BE BE BE YR P B Yellow Red RW - #H Red Hhite
i o o B Y — Ny b tD EfoE FOZ4—F L0 KE Kt 4 YL : % Yellow Blue RB : 78 Red Black
FUEL SENSOR Lo gL T R “Lws - Yw tEB Yellow White RG : 7°#% Red Green
JAY ") &\ FUEL PUMP Lyiry A4 vF  TEMP SENSOR
a2 CUT OFF TRAVEL THO A F TEMP SWICH Y G : E#% Yellow Green G #% Green
@) @ \  VALVE SPEED VALVE OIL PRESSURE YB CEE Ye! |low Black GW . #%kB8 Green White
65B824L X - ga—7354 SWITCH W 8 White B 2  Black
ARB—=T 4 T E—H ACYTRrlL—% GLOW PLUG wB : B& White Black LgR 1 HEF Young Leaves Red
- STARTING MOTOR AC GENERATOR < oan - L :H Blue Or :# Orange
Mﬂ&Y B.E. izjjibj LB : &2 Blue Black Br : % Brown
L TEEY L
ENGINE STOP g EIE Young Leaves
SOLENOID

YOOK348122-0312 B2-5 (JP, EX)



f=EXR (1) - = - = - - - TEEM
PICTURESQUE INDEX(1) - - - MAIN PARTS

BEE & RS Fig 6 PRI T Fig 12 S—hk & ¥—kTYk Fig 35
SUCTION PIPE & EXHAUST PIPE  FUEL LINE SEAT & SEAT MOUNT
I ouTH Uk Fig9 Ry k(3 Fig 38
ENGINE MOUNT BONNET (3) RS Fig 20~26
SCI—4 & Tr b Fig10 %4k Fig 39 CONTROL EQUIPMENT
RADIATOR & MOUNT DUCT FA—(1B4HEY) Fig. 31
: = Fio O g oo Fig 11 YEBNm A >4 Fig. 59 COVER (AROUND CONTROL)
II-I%DEg?FPTFﬁNgO ST { | FUeL TanK HYD. OIL TANK 142134 Fig. 34
; INSTRUMENT PANEL
- 4Tty b YU Fig 46 JEa/NLT Fighl, 58
HIN—(T—L) Fig. 32 OFFSET CYL (NDER & REMOTE CONTROL VALVE
COVER (BOOM) Y hAO—LEE Fig 68~T71
J—L Fig. 73~75 _— CONTROL PIPING
BOOM
"
F—LLY 4 Fig 43 [ ——
ARM CYL INDER
X4/ F Fig 40
/// CANOPY
— . \ Ry b (2) Fig 37
ZF:M A e L BONNET (2)
SVl
/ TN/~ 7o Fig T
N \J ACCELERATOR
O - T o D RyF T Fig. 8
T—LI YU Fig 42 -
Y 500 CYL INDER » ONE TOUCH DEGEL
‘\ —— & 5 %
Ny - Fig. 78
BUCKET RIGHT \ REAR
(1,7
o[ 4
A L e} ;i
° D y ° N % E
LEFT
Ny hEY Fig 79 ° ETE—H Fig. 47
BUCKET PIN £ TRAVEL MOTOR
\ 0 N
Ny R 7 —L & Q -
yo4 Fig. 77 H .5 2704y k & O—5 Fig 17
BUCKET ARM & LINK @ Y SPROCKET & ROLLER
- ; 74 K5 & PPw X+ Fig 18
Ny kLY VS Fig 44 FRONT IDLER & ADJUST
BUCKET CYLINDER 70—75 Fig. 19
CRAWLER
JL—F Fig 80 o F — ’ ETIL—L & EEIRTY Y Fig. 29
g 13 5> 7 Fig. 16
BLADE EATYERY i TRACK FRAME & TURNING BEARING
_ i i THES Figls, 15 HRrxry k() Fig 36
TJL—RL Y24 Fig 45 ELECTRIC PART BONNET (1)
BLADE CYLINDER
v ka—iNLTJE Fig 27 IEEE—4 Fig 48
CONTROL VALVE PLATE TURNING MOTOR
$atk Fig 1,2 WEE 7 L—L Fig 28 AR aAf 2+ Fig 49
LABEL TURNING FRAME SWIVEL JOINT
K2R Fig 3 4 HN—(TL—L) Fig 30 3> ka—Ls\LT Fig 50~55
SAFETY LABEL COVER (FRAME) CONTROL VALVE
f1Em Fig. b AFwF & 7JO7<Tw bk Fig 33 <ILF LT Fig b6
ACCESSORY STEP & FLOOR MAT MULTI VALVE
hEE+ b Fig. 81~85 HMERDT & EBEFE Fig 41 w=@y)—o 2y Fig 72
KIT PARTS FOR REMODEL HYD. OIL PUMP & JOINT GREAS ING

YO0K384122-0312 B2-5(JP, EX)



fmER (2) « « « - - - - HERR

P1CTURESQUE INDEX

MERE Fig. 60~T1
HYD.OIL PIPING

v hO—)LEEE Fig 68~71
CONTROL PIPING

A7y YA Fig 46
OFFSET CYLINDER

F—L S Fig 43
ARM CYLINDER

T—L )5 Fig 42
BOOM CYL INDER

Niry k2 Jd Fig 44
BUCKET CYLINDER

TL—RL oA Fig 45
BLADE CYLINDER

(2) » - - HYDRAULIC SECTION

JEa LT Fig 57,58
REMOTE CONTROL VALVE

ﬁ?oﬁfﬁ\ﬁ( Fig. 9 ZARILC a2 Fig 49
' SWIVEL JOINT

HERYT & M#F Fig 41

} HYD.OIL PUMP & JOINT

LS
\ =

LEFT

> S \

2

T )LFNILT Fig. 56
MULT! VALVE

ETE—% Fig 47
TRAVEL MOTOR

JvbO—)L/LT Fig 50~55
CONTROL VALVE

IEEE—4% Fig. 48
TURNING MOTOR

YO0K384122-0312 B2-5(JP, EX)



h4g

AR (3) = = n - I8 H Al

PICTURESQUE INDEX(3) - - - FIGURE 1/8
$81R (JP) #atR EX) TR (JP)

Fig 1 LABEL (JP) Fig. 2 LABEL (EX) Fig. 3 SAFETY LABEL (JP)
ey =0 = I TR
P = Lo & =0 A
@ S g Jd [E]i [
& =

Wy <
A7y fF e

LR R

4 R8Ik (EX)
Fig SAFETY LABEL (EX)

e
S () ==
S ngi==

5 fTEm
Fig ACCESSORY

<

BRIE & HRE

Fig. 6 SUCTION PIPE & EXHAUST PIPE

TorIL
Fig 7

8 DUAyFTEIL
Fig. ONE TOUCH DECEL

9 I ouvwIv bk
Fig. ENGINE MOUNT

10 SUI—R &Ik
Fig. RADIATOR & MOUNT

_ 1 1 a2y
Fig. FUEL TANK

Wk <A T
Fig. 1 2 FUEL LINE

YO0K384122-0312 B2-5(JP, EX)




fER () == rm e 18 B Al
PICTURESQUE INDEX(3) - - - FIGURE 2/8

NyT) BESOYIUT) BEEm (R
Fig.1 :3 B Fig.1 Zl ELECTRIC PART (WIRING) Fig.1 ES

ATTERY ELECTRIC PART (EQUIPMENT)

-
Fig.16I3L\NF’

1 20— 20 BEEE @y - & R0K) 21 BAtEEE GETIN - & WIE)
Fig. CRAWLER Fig. CONTROL EQUIPMENT (LOCK LEVER & |Fig. CONTROL EQUIPMENT (TRAVEL LEVER &
AN & STAND) LINK STAND)

22 BAEE (EX ) 23 BAEEC -V v -) 24 BAEE RO~ 5D
Fig. CONTROL EQUIPMENT (OPERATION Fig. CONTROL EQUIPMENT (BLADE LEVER) |Fig. CONTROL EQUIPMENT (SWING PEDAL)

LEVER)

YO0K384122-0312 B2-5(JP, EX)



fER () == rm e 18 B Al
PICTURESQUE INDEX(3) - - - FIGURE

b

0

O-/ A" 57 1)

¥
= og

Fig. 25 CONT

R
>

D
Q;;

B E (PT0)

(
EQU IPMENT (LOW-HIGH PEDAL)Fig. 26 CONTROL EQUIPMENT(P.T.0.)

27 Jr ka—LTE
Fig. CONTROL VALVE PLATE

WEE T L—L
Fig. 28 TURNING FRAME

30 HR—0b-k)
ig. COVER (FRAME)

-n

31 H\— ({RHEY)
Fig. COVER (AROUND CONTROL)

HIN—(7" =L
Fig. 32 COVER (BOOM)

33 AFyT & 7JO0F7<Tv bk
Fig. STEP & FLOOR MAT

NIPZAS
Fig. 34 INSTRUMENT PANEL

95 Yk & Sk
Fig OO SEAT & SEAT MOUNT

Ry k(1)
Fig. 36 BONNET (1)

YO0K384122-0312 B2-5(JP, EX)




FER (8) = v 18 B Al

PICTURESQUE INDEX(3) - - - FIGURE 4/8
Fig.37ggl\m;‘(y2;\ 2 Fig.38 I;l(_;l\‘m;é)[\ © Fig.39 IiJ(?T'\

HMERT & HEF T—Lyvid

Fig.zl1 HYD.OIL PUMP & JOINT Fig.zlzz BOOM CYL INDER

T—Liyosd Nry ko
Fig.zl:g ARM CYLINDER Fig_zlzl BUCKET CYLINDER

46 oty b UE 4 FETE—4 48 EEE—%
Fig. OFFSET CYLINDER Fig. TRAVEL MOTOR Fig. TURNING MOTOR
e ,




FER (8) = v 18 B Al

PICTURESQUE INDEX(3) - - - FIGURE 5/8
49 RAR)LL A0k 50 axba—jLNLTF Wy & 77-41 51 ayvbka—inNLJ
Fig. SWIVEL JOINT Fig. CONTROL VALVE (BUCKET & BOOM 1) Fig. (77 -2 & ET:H)

CONTROL VALVE
(BOOM 2 & TRAVEL:RIGHT)

52 N = B WAV ) 53 a2 bO—Ls LT #7yh & 7-4) 54 a2 FA—=IILLTPT
Fig. (P -+ & FEfT E) Fig. CONTROL VALVE (OFFSET & ARM) Fig. CONTROL VALVE(P.T.O.
CONTROL VALVE
(P PORT & TRAVEL:LEFT)

55 ay ka—)LsN L7 GEE & 7 L-F) 57 JEIDNILT

Fig. CONTROL VALVE (TURNING & BLADE) Fig. (= #E : ~M/4#55500, 4914 {14E)

REMOTE CONTROL VALVE (STANDARD:
TO M/#55500, 4-WAY SPEC.)

58 &L T (B2HE N/#55501 ~) 59 1Eg8m2 > 60 HERE GU)~F V7 ~n"177)
Fig. REMOTE CONTROL VALVE Fig. HYD. OIL TANK Fig. HYD. OIL PIPING (TANK~PUMP ~
(STANDARD :FROM M/#55501) VALVE)

YO0K384122-0312 B2-5(JP, EX)



BER (3) - - - - - 18 B 7
PICTURESQUE INDEX(3) - - - FIGURE 6/8
Fig. 61 AR /;ﬁlﬁ{g ;T/—LI‘/P) Fig. 62 II'I%DEg?EéFEII\P}:’KlG’(\\'/XCEQSWIVEL) Fig. 63 II'I%DEg?EéFEIIngé (RETURN)

HYD. OIL PIPING (PUMP, VALVE~
TURNING MOTOR, FRAME END)

SHEBE (PTO:7L-ATVb)
HYD. OIL PIPING(P. T.0. :FRAME END)

Hg64

HERE (F9y770-h)
HYD. OIL PIPING (TRACK FRAME)

HERE (77 -5)
HYD. OIL PIPING (BOOM)

Hg66

SHEBE (PTO:7-AIVN)
HYD. OIL PIPING(P. T.0. :ARM END)

Hg67

Hg68

ay hOo—ILEE

(" V7" ~n W7 ~Y8-0)
CONTROL P IPING (PUMP~VALVE~
RETURN)

ay a—/LEE (JFaN~avio-py:
ZHE 291480
CONTROL PIPING

(REMOTE CONTROL V. ~CONTROL V. :
« STANDARD, 2-HAY SPEC.)

Hg69

Oy ha—ILEE
(JEIN~TFV 4914 114%)
CONTROL PIPING (REMOTE CONTROL V.
~MULTI V. :4-WAY SPEGC.)

Hg70

Hg71

ay hOo—ILEE
(WFV ~aub0-MV 4914 {14%)
CONTROL PIPING (MULTI V. ~
CONTROL VALVE:4-WAY SPEC.)

BRI — Y
GREASING

Fig.72

YO0K384122-0312 B2-5(JP, EX)




fER () == rm e 18 B Al
PICTURESQUE INDEX(3) - - - FIGURE 1/8

T—LW
Fig. 7 3 BOOM (A)

T—LB)
Fig. 74 BOOM (B)

T—L4L(©C)
Fig. 75 BOOM (C)

Ny REY
Fig. 79 BUCKET PIN

81 DUBYFTEILEY EY V)
Fig. ONE TOUCH DECEL KIT (OPTIONAL)

82 A9 ARILFINILTEY b
Fig. ($7" vav)
4-WAY MULT! VALVE KIT(OPTIONAL)

83 29z ATIIFININTxy b

Fig. (BE#E: ~N/#55500) (7" ¥av)
2-WAY MULT! VALVE KIT
(STANDARD : TO M/#55500) (OPTIONAL)

{

84 294 TILFNINLTEy b
Fig. (Z#E :M/#55501~) (7" ¥3v)
2-WAY MULT!| VALVE KIT (STANDARD:
FROM M/#55501) (OPT IONAL)

YO0K384122-0312 B2-5(JP, EX)




fER () == rm e 18 B Al
PICTURESQUE INDEX(3) - - - FIGURE 8/8

85 PTOXxv k{#7 vy
Fig. P.T.0. KIT(OPTIONAL)

YO0K384122-0312 B2-5(JP, EX)



1,1,,772487-03100, ,"LABEL ASSY(B2-5 JP)",1,,,:555555335235575
1-1,1,,772487-03101,,"LABEL ASSY(B2-5
JP".1,,,,,,N,,72457041 ,M/#50507, , ,,,,,,,,,1
2,2,,172487-03110, ,"LABEL,SPECIFICATION" ,1,,,,,,55555525355>5
2-1,2,,172487-

03111, ,"LAVEL,SPECIFICATION",1,,,,,,N,,72457041 ,M/#50507, ,,5555555 51
3,2,,172456-03120, ,""LABEL,OIL & WATER",1,,,,55555535535533>5
4,2,,172444-03320, ,LABEL,1,,,,,,.55555555555
5,2,,172444-03130, ,"LABEL,GREASE FEED",1,,,,.:5553555535555
6,2,,172487-03150, ,"LABEL ,MODEL",2,,,,,,,,,55555555>
7,2,,172444-03161, ,"LABEL, LIFTING",1,,,,,5555535535553>»
8,2,,172458-03160, ,"LABEL, REAR",1,,,,,,,5555555555>5
9,2,,172487-03161, ,"LABEL ,FRONT COVER",1,,,,55555535535535>5
10,2,,172444-03170, ,LABEL,1,,,,,,,.5:55555555
11,2,,172444-03180, ,LABEL,2,,,,,,,.5:555555 5>
11-1,2,,172444-03181, ,LABEL,2,,,,,,R,, 724980006 ,M/#55556, ,,,,55555 51
12,2,,172444-03190, ,LABEL,1,,,,,,,5555555555>5
13,2,,172458-03190, ,"LABEL,OILING™,1,,,,555555553535553
14,2,,172141-03202, ,"LABEL,CAUTION" ,1,,,,,555535555335553
15,2,,172186-03200, ," LABEL,BRAND" ,1,,,,,,55555555955>5

16,2, ,172450-03200, ,"LABEL ,BATTERY" ,1,,,..55555535335535
17,2,,172458-03200, ,"LABEL ,FAN",1,,,,,,,,555555555>5
18,2,,172487-03200, ,LABEL,1,,,,,,.5555555555>5
19,2,,172162-03351, ,LABEL .1, ,,,,.,:5555555555
20,2,,172444-03210, ,LABEL,1,,,,,,5.5555555555
21,2,,172458-03210, ,"LABEL ,BELT",1,,,,,,,5555555555>
22,2,,172458-03220, ,"LABEL ,ACCELERATOR™ ,1,,,,55555355353523
23,2,,172458-03231, ,"LABEL, HUSE™,1,,,,,,555555555555
24,2,,172444-03240, ,LABEL,1,,,,..:.5555555555
25,2,,172173-03250, ,LABEL,1,,,,,,555555555555
26,2,,172183-03250, ,"LABEL ,FUEL",1,,,,,,,5555555555>
27,2,,172444-03260, ,LABEL,1,,,,,,555555555555
28,2,,172444-03270, ,"LABEL ,WARNING" ,1,,,,.5555555355235
29,2,,172444-03280, ,LABEL,2,,,,.,,.55553555555
30,2,,172142-03302, ,"LABEL ,CAUTION",1,,,,5555555555593
31,2,,172455-03340, ,LABEL,1,,,,,,:.5555555555
32,2,,172964-03370, ,LABEL,1,,,,,,555555555555
33,2,,172964-03481, ,"LABEL ,DANGER" ,1,,,,,:5553555535555
34,2,,172164-03510, ,"LABEL ,LOADING™,1,,,,55555555355535
35,2,,172437-03510, ,"LABEL ,HOOK",3, , ,,.,,5555555555>5
36,2,,172164-03540, ,LABEL,1,,,,,,555555555555
37,2,,172519-04180, ,"LABEL ,WARNING" ,1, ,,,,5555535535555>»
38,2,,172519-04290, ,"LABEL ,WARNING" ,1,,,,.5555555355535
39,2,,121470-44540, ,"LABEL, SUB-TANK",1,,.,..,.,25555555355>5
40,2, ,933112-20200, ,"LABEL, KEY SWITCH",1,,,..55555555255>5
41,2,,172183-03280, ,"LABEL,LOCK",1,,,,,,.5555555555>5
42,2,,172444-03290, ,MAGNET,1,,,,,,,1,,,,5.55555
43,2,,172151-03551, ,LABEL,1,,,,,,,1.,..5.55555
44,2,,172162-03250, ,""LABEL,PATTERN A",1,,,,,:5553555535254
44-1,2,,172490-03200, ,LABEL,1,,,,,,N,,724600328 ,M/#55501,,,,,,55455 1
45,2,,172165-03231, ,"LABEL, P.T.0.",1,,,,,.,2,,,,,55555>
45-1,2,,172496-03250, ,"LABEL, P.T.O0.",1,,,,,,N,2,724600328 ,M/#55501, ,,,,,555551
46,2,,172165-03240, ,LABEL,1,,,,,,.3,,,.5555555

47,2, ,172458-03240, ,"LABEL,LOCK",1,,,,,,352,5355535555



B H UNo. 11
BHUNo. 2 H4T14ESHET

1 Inc.2~4] 1
L\

©
©

2 ©A3RL
VIEWED FROM (C)

Q7
4 f
@A5RL CZ% _
VIEWED FROM (A) A5 I
.?Eﬁ%&a%%ﬁ
®r38RL
VIEWED FROM (B)
5 3 46 ]

470 14 TILFLER

4-WAY MULTI| SPEC. A1) ILAREIEEAE
DETAILS OF
GRILLE INSIDE

¥
y N

#44ANo. FTZIIE
MACHINE SERIAL No.
|S STAMPED INTO

THIS LOCATION.

DETAILS OF LEVER

IN THE OPERATION

282 FHN—ZRHINT MANUAL CASE

[mﬁmmﬁﬁ¢ J
OPEN THE FRONT COVER

17 21
~—7=3Y 39
. __‘\ =]
Ry FNEREE Ry FREREEH
DETAILS OF DETAILS OF

BONNET INSIDE 36
j?fﬁé%#fzs

TJYVIWERIT
OPEN THE GRILLE

BONNET INSIDE

19

2075 45-1

Oh35RL
VIEWED FROM (D)

B&{ANo. #4EaNo. FTRII &
MACHINE SERIAL No.
ENGINE No. |S STAMPED

INTO THIS LOCATION.




., (72487-03120, ,"LABEL ASSY(B2-5 EX)",,1,,,,:55553353532232351
,»,172469-03140, ,"LABEL ,O1L&WATER" , ,1, ,,55555555553525551
,»,172487-03150, ,"LABEL ,MODEL", ,2,,,,,,,,555555555551
»»,172458-03160, ,"LABEL, REAR™,.,1,,,,,,:5555555555551
,,172487-03161, ,""LABEL,FRONT COVER",.,1,,,,555555553355595551
,,172472-03171, ,"LABEL ,FUSE US",,1,,,,,,:5:55555555551
2,,172186-03200, ,"LABEL ,BRAND", ,2,,,,,,55555555555551
8,2,,172490-03200, ,LABEL ,,1,,,,,5,.5555552555551
9,2,,172487-03210, ,"LABEL,SPECIFICATION", ,1,,,,,5555535535325551
10,2,,172458-03220, ," LABEL ,ACCELERATOR", ,1,,,.55555555335553551
11,2,,172487-03220, ,""LAVEL ,GREASING", ,1,,,,5555555535335351
12,2,,172487-03230, ,""LABEL ,CAUTION", ,1,,,,5555555553555551
13,2,,172487-03240, ,LABEL, ,1,,,,,,55555553535551
14,2,,172437-03250, ,""TAG,SERVICING ASSY",.,1,,,.555355553552335551
15,2,,172487-03250, ,LABEL, ,1,,,,,,,5555555555551

16,2, ,172487-03260, ,""LABEL ,WARNING", ,1,,,,,555555553535551
17,2,,172487-03270, ,LABEL, ,1,,,,,.55555555555551
18,2,,172183-03280, ,"LABEL ,LOCK", ,1,,,,,,55555555555551
19,2,,172463-03290, ,"LABEL,HYD.OIL US",.,1,,,,.555555555553551
20,2,,172437-03310, ,"LABEL ,SLOPE™, ,1,,,,,,,5555555555551
21,2,,172437-03321, ,"LABEL,HYD.OIL TANK",,1,,...553555532335351
22,2,,172462-03320, ,LABEL, ,1,,,,,,,55555535555551
23,2,,172437-03341, ,"LABEL, TRANSPORT" , ,1,,,555555535535235551
24,2,,172437-03351, ,"LABEL ,GREASE CYL.",.,2,,,:555355533523335251
25,2,,172437-03360, ,"LABEL ,BATTERY",,1,,.,:555555535535332551
26,2,,172437-03371, ,LABEL, ,1,,,,,.:55555535555551
27,2,,172437-03380, ,"LABEL,SWING AREA",,1,,,,5555555355353551
28,2,,172437-03390, ,"LABEL ,RADIATOR",,1,,,.,5555555355353551
29,2,,172437-03401, ,"LABEL (ENG COVER US™,,1,,,,,5553555255533351
30,2,,172437-03411, ,"LABEL (ENG ROOM US™,,1,,,,,555355555535353351
31,2,,172437-03421, ,"LABEL ,MUFFLER", ,1,,,,25535355532335331
32,2,,172437-03431, ,"LABEL,STEERING", ,1,,,,,555555355355551
33,2,,172437-03460, ,"LABEL, BOOM™,.2,,,,,,.:555555555551
34,2,,172437-03470, ,"LABEL,LEVER LOCK", ,1,,,,.5555555935253551
35,2,,172437-03500, ,"LABEL ,FUEL", .1, ,,,,,,,555555555551
36,2,,172437-03510, ,"LABEL ,HOOK", ,4, ,,,,.,.555555255551
37,2,,172448-03600, ,"LABEL ,MANUAL US"™,,1,,,,,5555555535235551
38,2,,172125-03950, ,"LABEL, AIR CLEANER",.,1,,,,,.5555355535322551
39,2,,124764-44810, ,"LABEL, SUB-TANK",.,1,,.,,.5555555535253551
40,2, ,124764-44920, ,"LABEL, ANTI-FREEZING™,,1,,,,:5555553555335251
41,2,,933112-20200, ,"LABEL, KEY SWITCH",,1,,,,,55555555335355351
42,2,,172496-03250, ,"LABEL, P.T.0.",,1,,,,,,55555555555551
43,2,,172437-03241, ,"LABEL,,CRAWLER", ,1,,,.,.1,,.:5555559551
44,2, ,172458-03240, ,"LABEL,LOCK", ,1,,,.,,,5555555355355551

1,1
2,2
3,2
4,2
5,2
6,2
7



B H UNo. 11
BHUNo. 2 4ESHET

I inc.2~44 ”é}
—
© |
) M AR
== 2 O ©  Tourns—EmLT IN' THE OPERAT ION
VIEWED FROM — &5 MANUAL CASE
17 OPEN THE FRONT COVER
%
- |
@Ah3RL i 1
VIEWED FROM (A) ‘ i
— = GLELY
OpEL 8 ooy R DETAILS OF VIEWED FRON (B)
VIEWED FROM
31 N W (NS | DE BONNET INSIDE

= ooy

) ) ) JVIWZERWNT

Ry ks S—pa B | ; OPEN THE GRILLE
1) ILREIEE

DETAILS OF DETAILS OF

BONNET COVER INSIDE eI LB NS IDE

f.
(

N L L EREE 23
DETAILS OF PANEL L

DHSRL
VIEWED FROM (D)

L/ \—&R e
DETAILS OF LEVER
Il
2]
N %E |29
A
O N |

B&{ANo. #4EaNo. FTRII &
MACHINE SERIAL No.
ENGINE No. |S STAMPED

INTO THIS LOCATION.

#44ANo. FTZIIE
MACHINE SERIAL No.
|S STAMPED INTO

THIS LOCATION.




,1,,172444-03170, ,LABEL,1,,,,,,,.5555555555
,1,,172444-03180, ,LABEL,2,,,,,,,.:555555555
-1,1,,172444-03181, ,LABEL,2,,,,,,R,, 724980006 ,M/#55556, ,,,,55555 51
,1,,172444-03190, ,LABEL .1, ,,,,,5:5555555555
,1,,172141-03202, ,"LABEL,CAUTION",1,,,,.5555555525535
5,1,,172450-03200, ,"LABEL ,BATTERY" ,1,,,.,55555553533553
6,1,,172458-03200, ,"LABEL,FAN",1, ,,,,,.5.55555555>
7,1,,172487-03200, ,LABEL,1,,,,,,,.5555555555
8,1,,172444-03210, ,LABEL,1,,,,,,5:5555555555
9,1,,172458-03210, ,"LABEL ,BELT",1,,,,,,5:555555555>
10,1,,172444-03240, ,LABEL,1,,,,,,,5555555555>5
11,1,,172444-03270, ,"LABEL ,WARNING" ,1,,,,,5555553555535
12,1,,172444-03280, ,LABEL,2,,,,,,,55555555555
13,1,,172142-03302, ,"LABEL,CAUTION" ,1,,,,,5555555535554
14,1,,172964-03370, ,LABEL,1,,,,,,55555555555>

15,1, ,172964-03481, ,"LABEL ,DANGER™ ,1,,,,.5555555355553
16,1, ,172164-03510, ,"LABEL,LOADING" ,1,,,,55555553555535
17,1,,172164-03540, ,LABEL,1,,,,,,,5555555555>5
18,1,,172519-04180, ,"LABEL,WARNING" ,1,,,,,5555555535555
19,1,,172519-04290, ,"'LABEL ,WARNING" ,1,,,,.:555555532554
20,1,,172162-03351, ,LABEL,1,,,,,5555555555555

1
2
2
3
4



@ L/ —LR0 Ak
%, TIOIBERAT

BEEZRIfIRST
(E&l

e PLEATI VAL
1K (=t E ol R
X494 Loy— 5 F
RETPHEELBL
&I TFRHEELT

@I TP S G, D TERME LA’

12

o) BIFUBOCERRLT Cira, HRIAENLT, ol ELUEENRE,
. RS o RBICEYET.
SR o REFPHEE
SHRUHL | RESHEEHRD ShENT{ SN,

PHEETEETALBY Y.

.'I;"'-" ' =r'1-;r ‘ I-.:i;: . r.‘—. L

EE RSN EYDTRD. EENRE LT kY,

ORI > ILYVERPEROCEETHT fEMbs 7 0RO ERT S
s Sl (Rane TKDCERT I RReT TS EREL TS
CIET 6 FRMENARICLT, R _ Ea

Etgéa.iu#wwmﬂr:ur O+ y FERHRZLC &, bl

._ o SRUTT AN b B Tt T
SEAE DRz gRUz7 o HERhns 57 E@bRLTS EaL,
S kBELET.

2 58 7T 4 8 !

c DEEHLEER LS SENERBEANCRELTTEW,

HY 25 U A B 1
IN THE OPERATION
MANUAL CASE

INRJL L EREESA 11 : \ x\n 7

)
I:A_

14

—— 10 Ry FRERFH
DETAILS OF
] g—11 16 BONNET INS|DE

|
ML
Sl

70y FHNA—ERENT " OLELY)
OPEN THE FRONT COVER VIEWED FROM ()




,»,172487-03230, ,"LABEL ,CAUTION™, ,1,,,,,,,5555555555551
,,172487-03240, ,LABEL, ,1,,,,,,.5555555555551

,,172437-03250, ,""TAG,SERVICING ASSY",,1,,,,.555555535235351
»»,172487-03260, ,"LABEL ,WARNING", ,1,,,,,,,,555555555551
»»,172437-03310, ,"LABEL ,SLOPE™, ,1,,,,,,:5555555555551
,,172437-03321, ,"LABEL,HYD.OIL TANK", ,1,,,,.5535555535535351
1,,172437-03341, ,"LABEL , TRANSPORT", ,1,,,,5555555355353551
8,1,,172437-03351, ,"LABEL ,GREASE CYL.",,2,,,,55355555322353551
9,1,,172437-03360, ,"LABEL ,BATTERY" , ,1,,,,55553555335553551
10,1,,172437-03371, ,LABEL, ,1,,,,.,,5555555555551

11,1, ,172437-03380, ,""LABEL,SWING AREA", ,1,,,,.5535555535535351
12,1,,172437-03390, ,"LABEL ,RADIATOR", ,1,,,,55555555353355351
13,1,,172437-03401, ,""LABEL (ENG COVER US™,,1,,,,555553555533352351
14,1,,172437-03411, ,"LABEL (ENG ROOM US™,,1,,,,55555553552555551
15,1,,172437-03421, ,"'LABEL ,MUFFLER", ,1,,,,.5555555335553551
16,1, ,172437-03431, ,"LABEL,STEERING", ,1,,,,.5555555355355551
17,1,,172437-03460, ,"LABEL, BOOM™,,2,,,,,,,5,55555555551

18,1, ,172437-03470, ,"LABEL,LEVER LOCK",,1,,,,55555555355355351
19,1,,172448-03600, ,"LABEL ,MANUAL US"™,.,1,,,,,.55555555325551

RPRR R R R

1
2
3
4
5
6
7



HW &5 Ui EE 1E P
IN THE OPERATION
MANUAL CASE

AWARNING

Always stop Machine

engine before servicing it,
to protect hande from
moving Tan and balts.

(opTitatts and ach i a1, 15 ol 8ot s
bodi Iy injury.

BOOM PINCH
POINTS

Always stay clear of
this area, to avoid
bodily imjury. o

14

12 v Fptpeta
DETAILS OF
BONNET INSIDE

f fﬁﬁ:zzzzﬁﬁ\\ all
1\ Koty k7 —
g8 s DETAILS OF
ks I BONNET COVER INSIDE
[' % AHASRNL

IOy FAN—FRNT -
OPEN THE FRONT COVER

VIEWED FROM (A)

&

&




1515 5172176_073305 s"BAGs MANUAL",l, 7339333933333 333373






,»,172487-11350, ,"PIPE,EXH",1,1,,,,,.5555555555>

,»,172487-11400, ,CLAMP,1,1,,,,,,,5.55555555

,,26013-100552, ,"BOLT M10X 55",1,1,,,,5555553555535
,»,26366-100002, ,"NUT M10™,1,1,,,,,,.5555555555

,,172487-11510, ,""AIR CLEANER ASSY",1,1,,,.,,555535555355>5
,»,119808-12520, ,"ELEMENT, OUTER"™,1,1,,,..555553555535
»»,119866-12530, ,"COVER ASSY™,1,1,,,,,,5555555555>5

,»,119808-12540, ,""VALVE, UNLOADER",1,1,,,,55555355535535>5
»1,,172487-11540, ,"HOSE A ASSY",1,,,,,,.55555553555
9-1,1,,172487-11541, ,""HOSE A ASSy*',1,1,,,,,R,,72487125,M/#50770,,,,,33555551
10,2,,172487-11550, ,"HOSE A,AIR CLEANER",1,1,,,,.5555355535555>5
11,2,,172487-11580, ,PIPE,1,,,,.,,.5555555555

11-1,2,,172487-11581, ,PIPE,1,1,,,,,R,, 72487125 ,M/#50770, ,,, 55535551
12,2,,23000-054000, ,"CLAMP 54*",1,,,,,,Z,,72487125 ,M/#50770,,,,,5555551
13,1,,172487-11560, ,""HOSE B,AIR CLEANER",1,1,,,,,.5555555955>5

14,1, ,22137-080000, ,""WASHER 8, POLISHED",2,2,,,,:555535535535>5

15,1, ,23000-060000, ,"CLAMP 60™,3,3,,,,,,555355523555
16,1,,26013-080202, ,"'BOLT W/WASHER M8X20",2,2,,,,53555535555335>5



IR 5
SUCT ION

EXHAUST

7 75—
MUFFLER




,1,,172458-12100, ,"LEVER,ACCELERATOR" ,1,1,,,,5555553553553
,1,,172456-12111, ,"CABLE, ACCEL.",1,1,,,,,.5555555555>5
,1,,172487-12220, ,BRACKET ,1,1,,,,,,,5555555555
»»,172137-12270, ,"JOINT, CABLE",1,1,,,.,,55555355555>
,,1C6281-52310, ,"PIN 6,COME-OFF SNAP™,2,2,,,,,:5555555355>5
»»1A1040-56900, ,"PIN 6X 17",2,2,,,,,,55553555553>5
,,22137-060000, ,"WASHER 6, POLISHED",2,2,,,,55555355535535>5
,»,26013-080162, ,""BOLT W/WASHER M8X16",2,2,,,,555553555535555
,»,26013-100252, ,"'BOLT W/WASHER M10X25",2,2,,,,,555555553535

1,1
2,1
3,1
4,1
5,1
6,1
7,1
8,1
9,1



REFER TO Fig. 12

TO ENGINE

TO ENGINE

"'"--.--""_-“\‘_

K 4



»»,172456-12100, ,""CABEL, ACCEL. OD",1,,,,,,,55555555555551
,»,172458-12100, ,"LEVER,ACCELERATOR" ,1,,,,5555555335355255551
,»,172137-12270, ,"JOINT, CABLE™,1,,,,,.5.5555552525551
»»,172190-12360, ,CABLE,1,,,,,.555555555555551
,»,1C6281-52310, ,"PIN 6,COME-OFF SNAP",2,,,,,555535555555353351
,»,1C6281-52310, ,"PIN 6,COME-OFF SNAP",2,,,...55535555555353351
1,,1A1040-56900,,"PIN 6X 17",2,,,,,,,,55555235555551
8,1,,1A3809-56915, ,"PIN 6X 20",1,,,,,,,55555553252551
9,1,,22137-060000, ,""WASHER 6, POLISHED",2,,,,,55555533555255551
10,1, ,22137-060000, ,""WASHER 6, POLISHED",3,,,,,555555353353555551
11,1,,26013-080162, ,""BOLT W/WASHER M8X16".,2,.,,..02555552222223251
12,1,,26013-100252, ,""BOLT W/WASHER M10X25",2,,,,,55555355555553351
13,1,,172164-12160, ,"LINK B CMP™,1,,,,,,,,,555555555551
15,2,,24550-014200, ,""BUSH 14X20™,1,,,,,.5555355355353553551
16,1,,172164-12200, ,"'SHAFT CMP™,1,,,,,,,.,5555555555551
17,1,,172456-12201, ,"BASE ASSY",1,,,,,,55555555355355551
19,2,,24550-014200, ,"BUSH 14X20",1,,,,,,,55555555255551
20,1,,172175-12230, ,"LINK A",1,,,,,,.55555553252551
21,1,,172175-12350, ,"'SPRING, RETURN™,1,,,,,,55555555335355551
22,1,,172175-12370, ,PLATE,1,, ,,..5.5555555555551
23,1,,172456-14660, ,BRACKET,1,,,,,,5555555535555551
24,1,,172137-16560, ,BAND,1,,,,,,,.5555555555551

25,1, ,172460-16570, ,""HARNESS DECEL ASSY",1,,.,..555353555525333351
27,2,,29420-200000, ,HUSE,2, ,, ,,,55555553553555551
28,1,,172162-17180, ,SOLENOID,1,,,,,,,5,5555535555551
29,1,,172190-17220, ,"RELEY, TIMER™,1,,,,,,.:5555555555551
30,1,,172487-17540, ,BRACKET,1,,,,,,5555555535555551
31,1,,1C6281-52310, ,"PIN 6,COME-OFF SNAP™,2,,,..,,,55355555555335]1
32,1,,119620-66820, ,J0INT,1,,,,,.:.5555555555551

33,1, ,22137-060000, ,""WASHER 6, POLISHED",2,,,,,,555555555553351
34,1, ,22217-100000, ,"'SPRING WASHER 10™,1,,,,,5555553355225551
35,1, ,22351-040025, ,"PIN 4X25,SPRING™,1,,,,:5555559352225551
36,1,,24311-000210, ,"0-RING 1A P-21.0",4,,,,.5555553352222251
37,1,,26013-060162, ,"BOLT M 6X 16™,2,,,,,,:.55555533553551
38,1,,26013-080202, ,""BOLT W/WASHER M8X20",2,,,,.,..55555222222251
39,1, ,26013-120252, ,"BOLT M12X 25',2,,,,.55535353252333351

40,1, ,26022-060252, ,""SCREW M 6X 25,2, ,,,:55555593352225551
41,1,,26116-100162, ,""BOLT M10X 16 PLATED™,1,,,,,.55555555533532551
42,1,,26716-060002, ,"NUT 6",1,,,,,,,5555535535555551

43,1, ,933152-09280, ,"BAND 170",5,,,,,,55555553553555551
44,1,,933166-17730, ,""WASHER 10.5X30",1,,,,:5555553353222551
45,1,,933168-55770, ,"BAND 146",2,,,,,,,:55555235555551

RPRR R R R

1
2
3
4
5
6
7



REFER TO Fig. 22

172487-08200

IR vFTRILEY ML
IHEND. 81Z&BME  f= &Ly,
ONE TOUCH DECEL KIT

Is shown In Fig. 81.

REFER TO Fig. 37




»1,,172487-13100, ,""MOUNT RE,ENG™,1,1,,,,,,,5555555555
,1,,172487-13110, ,""MOUNT LF,ENG™,1,1,,,,,,,5.55555555
»1,,172456-13120, ,""MOUNT RR,ENG™,1,1,,,,,,,5555555555
,»172456-13130, ,"MOUNT LR,ENG",1,1,,,,2555252522525
,»,172456-13150, ,"'STOPPER RF,ENG",2,2,,,,,555555525535
,,172179-13211, ,""RUBBER, ANTI VIBRAT.",4,4,,,,..5553553533>5
,,22217-100000, ,"SPRING WASHER 10",8,8,,,5:55555553535553
8,1,,26013-100202, ,"'BOLT W/WASHER M10X20™,4,4,,,,55553553332225
9,1,,26013-100252, ,""BOLT W/WASHER M10X25",16,16,,,,,55555555355>5
10,1,,26716-100002, ,"NUT 10%,8,8,,,,,,:555555555>

1,1
2,1
3,1
4,1
5,1
6,1
7,1






,»,172444-13210, ,""COCK ASSY,2-WAY",1,1,,,,555553553533>»
,»,121250-49121, ,PLUG,1,1,,,,,,.5555552555

,,24311-000160, ,"0-RING 1A P-16.0",1,1,,,,,5555553555555
»»,172487-13300, ,RADIATOR,1,1,,,,,,,5555555555
»»,172456-13310, ,"CAP ,ASSY",1,1,,,,,:.55553555555
2,,172456-13320, ,"VALVE,STOP",1,1,,,,,.5555555555>
8,2,,172456-13330, ,0-RING,1,1,,,,,,.5555552555
9,1,,172487-13400, ,SHURAUD,1,1,,,,,,,555555555>
10,2,,172456-13480, ,"'"RUBBER 315",2,2,,,,,.55553555355>5
11,1,,172456-13451, ,"PIPE (A), C.W.",1,1,,,...553522353335
12,1,,172487-13450, ,SEAL,2,2,,,,,,5555555353>5
13,1,,172487-13460, ,FAN-GUARD,1,1,,,,555555355553

14,1, ,172456-13501, ,""BRACKET A ASSY",1,1,,,.55553555353523
15,1,,172487-13500, ,"SEAL B (RADIATOR™,2,2,,,,.,355555555353>5
16,1,,172734-14620, ,""PIPE L=300, FUEL",1,1,,,,5:5553555535553
17,1, ,119813-44510, ,""SUB-TANK ASSY",1,1,,.,,:555535535533>»

18,1, ,124450-44550, ,""CLAMP, SUB-TANK",1,1,,,,5555553555535
19,1,,121256-44600, ,""BRACKET, SUB-TANK",1,1,,,,5555553555535
20,1, ,119255-44660, ,RUBBER,4,4, ,,,,,,,,55555555

21,1, ,124766-59050, ,"CLAMP 12",4.,4,,,,,,,,:.5555555
22,1,,22137-060000, ,"WASHER 6, POLISHED",3.,3,.,.5555555353554
23,1,,22137-100000, ,"WASHER 10,POLISHED",5,5,,,.,555555535553
24,1,,23001-041000, ,"CLIP 41,HOSE",4,4,,,,:55553523533>5
25,1,,26013-060162, ,"BOLT M 6X 16",3,3,,,.555555532533

26,1, ,26013-080162, ,""BOLT W/WASHER M8X16",2,2,,,,5555555552533
27,1,,26013-080162, ,"'BOLT W/WASHER M8X16",2,2,,,,555355555225135
28,1,,26013-100202, ,"BOLT W/WASHER M10X20",5,5,,,555555535552335
29,1,,26022-080162, ,""'SCREW M 8X 16",2,2,,,.,555535553533523
30,1,,172487-13340, ,""HOSE B,COOLING WATER",1,1,,,...555553522535
31,1,,172157-13381, ,HOSE, 1,1, ,,,,,.5555555555
32,1,,172456-13381, ,"'BRACKET B ASSY",1,1,,...555553525532

1,1
3,2
4,2
5,1
6,2
7






., 772487-14110, ,"TANK ASSY,F.0. (73)".1.,1,...55322333352235
»»104200-11920, ,COCK,1,1,,,,,5555552352555

,,172155-14161, ,""HOSE, FUEL GAUGE",1,1,,,,,.555553555555
»»,172162-14200, ,GASKET,1,1,,,,,,,5:55555555

,»,172460-14220, ,"FUEL GAUGE",1,1,,,,,,,555555555>
2,,172183-14250, ,"FILTER (FUEL™,1,1,,,,,5555555555135
8,2,,172141-14260, ,FLOAT,1,1,,,,,,,555555555>5
9,2,,105340-55040, ,""CAP, FUEL TANK",1,1,,,.,55555553555553

10,2, ,23010-014000, ,"CLAMP 14",2,2,,,,,,,5555555555
11,2,,26022-050122, ,""'SCREW M 5X 12",5,5,,,..555555522235
12,1,,172444-14250, ,S5AUCER,1,1,,,,,,5555555555>
13,1,,172444-14260, ,"HOSE,FUEL",1,1,,,,,,5555555555>

14,1, ,22137-140000, ,""WASHER 14 ,POLISHED",3,3,,,,5555535535535 5
15,1,,22217-140000, ,"'SPRING WASHER 14",3,3,,,.,:5553555535555
16,1,,23080-013000, ,""CLAMP 13,HOSE",1,1,,,.5555555555535

17,1, ,26116-140352, ,""BOLT M14X 35 PLATED",3,3,,,:5555555353553

1,1
2,2
4,2
5,2
6,2
7



B H UNo. 1

BHUNo. (1) Do 1MESAHET
1 inc. (1) ~11

1

I 4

R (1)

\

AN




1,1,,172186-13810,,HOSE,1,1,,,,,,:5555555555
5,1,,172487-14500, ,""HOSE FO,1300",1,1,,,555555535535535
9,1,,172487-14520, ,""HOSE FO,1970",1,1,,,,55555535535535
13,1,,172171-14610, ,""HOSE 260,FUEL",1,1,,,,,,5355553525535
14,1,,129612-52100, ,"'"FUEL PUMP",1,1,,,,,5555553552535

15,1, ,129335-55700, ,""SEPARATOR, WATER",1,1,,,,5555535535535>5
16,2, ,104200-55321, ,"VALVE, TAPER",1,1,,,,,555553555535
17,2,,104200-55330, ,""SPRING, TAPER VALVE",1,1,,,,,555555353553
18,2,,104200-55341, ,""HANDLE, COCK",1,1,,,,555535555335555
19,2,,124064-55510, ,""BOWL, FUEL STRAINER",1,1,,,.,,.5555555955>5
20,2,,102103-55520, ,0-RING,1,1,,,,,,,5,55555555
21,2,,110250-55610, ,"RING, RETAINING,1,1,,,,.,555535555535>5
22,2,,121257-55720, ,"'SPRING, SCREEN",1,1,,,,,5555535525535
23,2,,121257-55731, ,FLOAT,1,1,,,,,,,555555555>
25,2,,101720-55750, ,"PLUG, 6",2,2,,,,,,,,55555555>
26,2,,104200-55750, ,"SCREW M 4™ ,1,1,,,,,,5555555555>
27,2,,171081-55910, ,SCREEN, 1,1, ,,,,,,5555555555
28,2,,23418-060000, ,"GASKET 6, NYLON",2,2,,,,5555535535535>5
29,2,,24311-240100, ,"0-RING 1A P-10A",1,1,,,,:55535552335223
30,1, ,124766-59050, ,"CLAMP 12",8,8,,,,,,,555555555>
31,1,,172122-79930, ,"CLAMP B",1,1,,,,,,5555555555>
32,1,,22137-060000, ,"WASHER 6, POLISHED",2,2,,,,5555355535354
33,1,,22217-080000, ,"SPRING WASHER 8",1,1,,,.,555535553535553
34,1,,26013-060202, ,"BOLT M 6X 20",2,2,,,.5553555532233
35,1,,26116-080702, ,"BOLT M 8X 70 PLATED",1,1,,,.:55535555335224



26 28 25 16 17 29 18

L 30—$ﬁ .

ENGINE PART TO ENGINE -~
- 30
’ 9

-~




»»172487-16100, ,"CORD,BATTERY(+)",1,1,...553225535352535
,»,172149-16110, ,""HARNESS, BATTERY",1,1,,,,55553555355555
,,172458-16110, ,BATTERY,1,1,,,,,,,5555555555
,»,22137-080000, ,""WASHER 8, POLISHED",1,1,,,.,.,555553555535
,»,26013-080162, ,"'BOLT W/WASHER M8X16",1,1,,,,5555555555535
»»,26051-080002, ,"NUT M 8",1,1,,,,,,,5555555555
1,,172487-16140, ,"CLAMP ,BATTERY (73)",1,1,,,,5355552333335
8,1,,172487-16160, ,""COVER,SATTERY" ,1,1,,,,5555535535533>»
9,1,,172631-16350, ,"'ROD,BATTERY CLAMP",1,1,,,.,,55555355535
10,1,,172122-17190, ,CLIP,2,2,,,,,,,,:5555555>
11,1,,22157-060000, ,"WASHER  6",1,1,,,,,,5555555555>
12,1,,26716-060002, ,"NUT 6",2,2,,,,,,.5555555555

RPRR R R R

1
2
3
4
5
6
7



NGINE PARTS




»1,,172487-16501, ,"HARNESS A",1,1,,,,,5555555355555
,2,,172648-16600, ,DIODE, 2,2, ,,,,,,,,5555555>

,1,,172487-16521, ,""HARNESS B",1,1,,,,,555555235255
,2,,172458-16550, ,""HUSE,SLOW BLOW (50A™,1,1,,,,.55555555353>5
8,1,,172487-16530, ,""HARNESS,BOOM LAMP" ,1,1,,,.5555555552535
9,1,,172137-16560, ,BAND, 7,7, , 5555555553235
10,1,,172183-16560, ,""CLIP 400,HOSE",2,2,,,,5555535535533>»

11,1, ,1A1380-59480, ,""CLAMP A,SM_&DYN.CORD",1,1,,,5555555352355135
12,1, ,1A1380-59480, ,"CLAMP A,SM_&DYN.CORD",1,1,,,,55553555335555
13,1,,172165-62800, ,""GROMMET 26",1,1,,,,,55555555355>5
14,1,,172122-79930, ,"CLAMP B",4,4,,,,,,,,,:5555555

15,1, ,22137-100000, ,""WASHER 10,POLISHED",3,3,,,,55555355535535»
16,1, ,26013-100162, ,""BOLT M10X 16",3,3,,.,55555553523553
17,1,,26013-100162, ,""BOLT M10X 16",2,2,,,,55553555335255
18,1,,26051-060002, ,"NUT M 6",1,1,,,,,,,5555555555
19,1,,933171-15801, ,"WIRE, EARTH",1,1,,,...55555355553
20,1,,172487-16550, ,""HARNESS, JOINT',1,1,,,,,W,,72487123,M/#50676, ,,,55555551

1
3
4
6



b —42

GENERATOR

REFER TO Fig.



,1,,172187-17100, ,""SWITCH, START",1,1,,.,,:555535535535>»
,2,,172187-17070, ,CODE,1,1,,,,,555555235255

,2,,172187-17080, ,"COVER M5™,3.,3,,,,,,5.55555555>
,2,,172187-17090, ,"COVER M4™,2,2,,,,,,,,,.5555555
6,2,,933110-00301, ,"KEY ASSY",1,1,,,,,,55555553525>5
9,1,,172187-17200, ,"BOX, FUSE",1,1,,,,,5555555355555
10,2,,172175-17120, ,PULLER,1,1,,,,,.5.55555555>
12,2,,172187-17220, ,COVER,1,1,,,,,5.555555255
13,2,,29420-050000, ,HUSE,2,2,,,,,,,5:555555 55

14,2, ,29420-150000, ,HUSE,6,6,,,,,555555555555
15,2,,29420-300000, ,"FUSE B30",2,2,,,,,,:5555555555
16,1,,172458-17500, ,"'BOX, INDICATOR(CANOPY" ,1,1,,,555553555332525
18,2,,172187-17280, ,""SWITCH ASSY, LIGHT",1,1,,,,55555355535535>5
20,2,,172187-17320, ,PACKING,1,1,,,,,,555555535555551
22,2,,172187-17341, ,"GAUGE ASSY",1,1,,,,,:5555552355>5
23,2,,172187-17350, ,""METER ASSY, HOUR™,1,1,,,.,555555355553
24,2,,172187-17360, ,"PRINT,CIRCUIT",1,1,,,,,555555355353551
25,2,,172187-17371, ,"CIRCUIT ASSY",1,1,,,,55555355532335351
26,2,,172187-17380, ,"BULB,T6.5-13.5V-2W",4.4, ,,,,.:552555255>5
30,2,,172187-17470, ,PLATE,1,1,,,,,5555555355555551
31,2,,172187-17480, ,"'BULB,T5-14V-2W",2,2, ,.,..3535232335232
33,2,,172187-17560, ,CAP,2,2,,,,,,,55555355525
34,2,,172187-17570, ,GASKET ,2,2, ,,,,,,5555523555
35,1,,172458-46720, ,"BOLT 8X20",1,1,,,,,55555555255>»
36,1,,194151-57100, ,HORN, 1,1, ,,,,,.5555555555
37,1,,26776-180002, ,""NUT M18,LOCK",2,2,,,,3255553523533>»
38,1,,119802-77200, ,""RELAY, SAFETY",1,1,,,..555555353523
39,1,,119650-77910, ,""RELAY, GROW",2,2,,,,55555535535535

42,1, ,22137-060000, ,""WASHER 6, POLISHED",9,9,,,,:5553555535554
43,1, ,26013-060122, ,"BOLT M 6X 12",4,4,,,,,2.5553522355>5
44,1,,26013-060162, ,"BOLT M 6X 16",2,2,,,,32555535235533>»
45,1,,26013-060202, ,"BOLT M 6X 20",1,1,,,,555553525533>5

46,1, ,26013-060202, ,"BOLT M 6X 20",2,2,,,,,55555525335>5

47,1, ,194464-52190, ,"SWITCH, SAFETY START",2.2,,...25555522255>5
48,1,,129211-77920,,TIMER,1,1,,,,,W, , 72487123 ,M/#50676, ,, 55555555 |
49,1,,172487-17700, ,""BRACKET ASsY*,1,1,,,,,W,,72487123,M/#50676,,,:55555551
50,1, ,22137-060000, ,""WASHER 6,
POLISHED",1,1,,,,,W,,72487123 ,M/#50676, ,,,,,,55551
51,1,,26013-060162,,"BOLT M 6X 16',1,1,,,,,W,,72487123 ,M/#50676,,,,,,5555,1
52,1,,172458-17171, ,"KEY ASSY",1,,,,,,,1,,..5555555551
54,3,,172458-17150, ,HARNESS,1,,,,,,,1,,,,,:55555551
55,3,,26022-050102, ,""'SCREW M 5X 10",5,,,,,.,51:55555553555551
56,2,,172458-17161, ,PLATE,1,,,,,,.1..:.5555555551

1
2
3
4



25 30 24 20

L__i_TJ__J

16

A0 —3Ry I X
[ [

IND | CATOR BOX

IN SECTION




,»,172487-17400, ,"'COVER, LAMP(GREEN:z97)",1,1,,,,5555555333335
? ,172458_17450, ,l'LAMP,WORKl',l,l, 7% %% %3%%7%3%7%3%%7%3%3%)3
? ,172187_17540, ,l'BULB (12V 55W.',1,1, 7% %% %3%%7%3%7%3%3%7%3%3%)3

»»,26013-080252, ,"BOLT M 8X 25",4.,4,,,,,,,,,:555555>5
»,172156-17401, ,"LAMP, WORK",1,1,,,,,,,555555555>
»»,172156-17420, ,"VALVE,12V27/W",1,1, ,,,,,,5555555555
,,22137-080000, ,"WASHER 8, POLISHED",1,1,,,,55555355535555>5
,»,26013-080202, ,""BOLT W/WASHER M8X20™,1,1,,,,55555355553555>5
,,26716-080002, ,"NUT M 8",1,1,,,,,,.5555555555

O©CoOoO~NOOUTAWNER

1
1
2
1
1
2
1
1
1






,»,172173-29100, ,"'SPROCKET 23(GREEN:88",2,2,,,,5555555333535
,,26013-100252, ,""BOLT W/WASHER M10X25',18,18,,,,55555535522335
., (72456-37301, ,""TRACK ROLLER ASSY(88',8,8,,,555553555533223351
»»,172456-37320, ,"'SHAFT ,ROLLER™,8,8,,,,,,,,55555555>
,»1E6140-73420, ,""SEAL QLF255218, OIL"™,16,16,,,,:5553555535554
2,,22252-000520, ,"CIRCLIP 52",16,16,,,,55553555533255
8,2,,24101-062054, ,""BEARING #6205",16,16,,,,5555553525535
9,1,,26013-120252, ,"BOLT M12X 25",16,16,,,,55553555355523
10,1,,172110-36010, ,COLLAR,4,4,,,,,,1,,,,,555555
11,1,,172173-37500-1, ,""PLATE,HOSE BAFFLE(88',2,2,,,,551,55555353555
12,1,,172183-37510, ,""COLLAR 11X16X13",4,4,,,,,.1,.,.555555>
13,1,,172183-37520, ,""COLLAR 16X24X13,RBBR",4,4,,,,,,1,,,32555535>5
14,1, ,26013-100352, ,""BOLT M10X 35",4.,4,,,,,,1,,,5555535>5
15,1,,172456-37500, ,"'PLATE (GREEN:88)",2,2,,,,,52,5555555223
16,1,,26013-100302, ,""BOLT M10X 30",4,4,,,,::2,35535322235

1,1
2,1
3,1
5,2
6,2
7






,» (72456-37100, ," IDLER 285,RUBBER(88)",2,2,,,5551s5555333555
,»,172456-37100, ,""IDLER 285 (GREEN:88)",2,2,,,,535555355553555
,»,172456-37120, ,"SHAFT, IDLER",2,2,,,,,,,,,,5555555
,»,172456-37130, ,""COVER L,IDLER SEAL",2,2,,,,,,535555355235
,,172141-37140, ,""SEAL 357220",4,4,,,,,325553552335>5
,»,172456-37140, ,""COVER R,IDLER SEAL",2,2,,,,.55553553533>5
2,,22242-000300, ,"CIRCLIP ~ 30",2,2,,,,,,,,55555555>5
8,2,,22252-000720, ,"CIRCLIP 72", 4,4, , .., 055593239355
9,2,,24101-062074, ,""BALL BEARING",4,4,,,,555355235335235

10,1, ,772456-37110, ," IDLER275ASY , IRON(88)",2,2,,,,5525 335555535133
11,2,,172456-37110, ," IDLER 275 (GREEN:88)",2,2,,,,555355525533135
12,2,,172456-37120, ,""SHAFT ,IDLER" ,2,2, ,,,55553555353523
13,2,,172456-37130, ,""COVER L,IDLER SEAL",2,2,,,,5555535535533>5
14,2,,172141-37140, ,""'SEAL 357220",4.,4,,,,,25553522235>5
15,2,,172456-37140, ,""COVER R,IDLER SEAL"™,2,2,,,,,55555555355>5
16,2, ,22242-000300, ,""CIRCLIP 30",2,2,,550555593939395

17,2, ,22252-000720, ,"CIRCLIP 72" ,4,4, , ... 55593259355
18,2,,24101-062074, ,""BALL BEARING",4,4,,,,,55355535335235
19,1,,172456-37800, ,"" TUBE,ADJUST" ,2,,,,.55555552535 55
19-1,1,,172456-37801, ,""TUBE ASSY,
ADJUST",2,2,,,,,S,,724560302 ,M/#55576, , 5555555551
20,1,,172122-37844, ,""VALVE ASSY, NIPPLE",2,2,,,,,555355535353
21,2,,24315-000140, ,"0-RING 1B P-14.0",2,2,,,.,555535535335723
22,2,,24761-020000, ,"NIPPLE PT1/8,GREASE"™,2,2,,,,,55353555552523
23,1,,172137-37850, ,"RING, BACK UP",2,2,,,,,.5555552335>5
24,1,,172421-37851, ,"SPRING, CRAWLER™,2,2,,.,..1.,.55355554
25,1,,24315-000300, ,"0-RING 1B P-30.0",2,2,,,:5555355353523
26,1,,26013-100402, ,""BOLT M10X 40",8,8,,,,3:555535235533>»

27,1, ,933126-38600, ,"SEAL, DUST",2,2,,,,,,::5555355555
28,1,,933171-13691, ,"PLUG PT1/8",2,2,,,,55535555523333
29,1,,172421-37701, ,"SPRING, CRAWLER™,2,2,,.,..2,,2553533554

1,1
2,2
3,2
4,2
5,2
6,2
7



@h3RL
VIEWED FROM (A)

s ; EAlY—2 A HUY
NEW:WITH RECOGNITION MARK A

Bf : @Al —2 7% L
PREVIOUS :WI THOUT RECOGNITION MARK

w7 A—J R 16
IRON CRAWLER SPEC.




,»,172456-38100, ,"'SHOE L,TRACK(GREEN88",1,1,,,,55 5555553535555
,,172421-38110, ,"LINK,CRAWLER(GREEN88" ,1,1,,,,,555535555355 55
,,172456-38110, ,""PLATE,SHOE 250L (88)',44,44,,,,553555352233
,,172173-38220, ,"PIN,MASTER",1,1,,,,,,:5555555555
»»,172173-38300, ,"PIN 4X22,L0CK",1,1,,,,,,,5555555555
8,1,,172456-38120, ,""SHOE R, TRACK(GREEN88',1,1,,,,55 555555353555
9,2,,172421-38110, ,"'LINK,CRAWLER(GREEN88" ,1,1,,,,55553555335525
12,2,,172456-38130, ,"PLATE,SHOE 250R™,44,44,,,,,,535553525513
13,2,,172173-38220, ,"PIN,MASTER" ,1,1,,,,,.5555555355>5
14,2,,172173-38300, ,""PIN 4X22,LOCK",1,1,,,,5555555522935

15,1, ,172421-38600, ,""CRAWLER, RUBBER"™,2,2,,,,,:2,5535555555>5
16,1,,172456-38300, ,"" TRUCK,MASTER 250L(88",1,1,,,,5535555535555332551
17,2,,172173-38200, ,"BUSH 22.15X43",1,1,,,,,,3,55555535235551
18,1,,172456-38310, ,""TRUCK,MASTER 250R(88",1,1,,,,,535555555533535551
19,2,,172173-38200, ,"'BUSH 22.15X43",1,1,,,,,,35:5555555325551

1,1
2,2
5,2
6,2
7,2



REPAIR PARTS

REPAIR PARTS

## FH i

RUBBER CRAWLER SPEC.

L7 O0—5 &tk



,»,1D4070-23580, ,"GRIP,RED ROUND",1,1,,,,,555553525533
,,172458-45850, ,""GUIDE L,HOSE(GRAY:73",1,1,,,,53555535555335>5
,,172124-46200, ,"'0-RING 27X5.7",2,2,,,355553533533523
,»»,172458-46600, ,"'STAND L,LEVER(GRAY73",1,1,,,,.55555552353>5
,»,172141-41370, ,"BUSH 2015",2,2,,,,,,,,,55555555
2,,24550-025150, ,"BUSH 25X15",2,2,,,,555553553533>»
8,1,,172162-46690, ,SPRING,1,1,,,,,,.5555552555
9,1,,172455-46890, ,"SPRING,GAS" ,1,1,,,,,,5555555555>5
10,1,,172455-46950, ,"BRACKET, SWITCH",1,1,,,,,.5555555255>5
11,1,,172165-47550, ,BUSH,1,1,,,,,,,555555555>
12,1,,172487-47620, ,"LEVER L,LOCK(GRAY:72",1,1,,,,55535552223335
13,1,,172458-47640, ,"'ROD,SPRING (GRAY:73)",1,1,,,55555355332225
14,1, ,172165-47980, ,""SHIM 42X25.5X0.5",2,2,,,,555553533533»
15,1,,172165-47990, ,""WASHER 25.5X42",1,1,,,,,.5555555337>5
16,1,,22137-080000, ,""WASHER 8, POLISHED",2,2,,,,,55555555355>5
17,1, ,22137-080000, ,""WASHER 8, POLISHED",2,2,,,,:555535535535>5
18,1, ,22242-000250, ,"CIRCLIP 258" ,1,1,,,,55553555353523

19,1, ,22272-000070, ,"CIRCLIP E- 7",1,1,,,,,555553535535
20,1,,22351-035040, ,"SPRING PIN 3.5X40",1,1,,,,,.,5555525355>5
21,1,,22351-060040, ,"SPRING PIN 6X40",1,1,,,,:5553555932524
22,1,,24311-000340, ,"0-RING 1A P-34.0",2,2,,,:5255352323323
23,1,,24761-050000, ,"NIPPLE C,GREASE",2,2,,,,5555535535533>5
24,1,,26013-080162, ,""BOLT W/WASHER M8X16™,2,2,,,5555535553332525
25,1,,26013-080202, ,""BOLT W/WASHER M8X20",2,2,,,,,555555252523
26,1,,22417-200200, ,"COTTER PIN 2.0X20",2,2,,,,5555535253355

1,1
2,1
3,1
4,1
5,2
7



| \\y
OI



1,1,,172141-41340,,B00TS,2,2,,,,,,555555353235
2,1,,172487-45100, ,"'LEVER L, TRACK(GRAY72",1,,,,553555535233355
2-1,1,,172487-45101, ,"LEVER

L, TRACK(GRAY72",1,1,,,,,S,2,724870135,M/#55552, ,,,,,,,,,,1
3,2,,172141-41370, ,"BUSH 2015",2,2,,,,,,,555555555>
5,1,,172487-45140, ,"LEVER R, TRACK(GRAY72",1,,,555553522523335
5-1,1,,172487-45141, ,"LEVER

R, TRACK(GRAY72",1,1,,,,,S,2,724870135,M/#55552, ,,,,,,55551
6,2,,172141-41370, ,"BUSH 2015",2,2,,,,,,,5:5555555>
8,1,,172164-45951, ,"GRIP L, DRIV.",1,1,,,,,,,,:.555555>
9,1,,172164-45961, ,"GRIP R, DRIV.",1,1,,,,,,,5555555555

10,1, ,26116-100452, ,""BOLT M10X 45 PLATED",2,2,,,555553553533523
11,1,,26116-100602, ,""BOLT M10X 60 PLATED",2,2,,,:555555535353553
12,1,,26716-100002, ,"NUT 10%,4,4,,,,,,,5555555555
13,1,,26756-100002, ,"'LOCK NUT M10 PLATED",2,2,,,,.55555555355>5
14,1, ,172458-45660, ,""BRACKET , TRUCK(GRAY72" ,1,, 5555553555223 333
14-1,1,,172472-45660, ,""BRACKET ASSY
(TRUCK",1,1,,,,,N,2,72456284 ,M/#22514 ,,,, 555355551
15,1,,172124-46200, ,""0-RING 27X5.7",3,3,,,:5553553322235

16,1, ,24761-020000, ,""NIPPLE PT1/8,CGREASE™,2,,,:555555533525575
16-1,1,,24761-020000, ,"NIPPLE
PT1/8,GREASE",1,1,,,,,K,2,72456284 ,M/#22514,,,,,,555551
17,1,,26013-100252, ,"'BOLT W/WASHER M10X25",2,2,,,.5555555332525
18,1,,172487-45400, ,"LINK BASE (BRACK:12)",1,1,,,,,55353552255223
19,1,,172458-45510, ,""BRACKET ,,BOOT(BLACK12",1,1,,,,5555555555533
20,1,,172187-45760, ,""COVER PAD",1,1,,,,.55355535355332
21,1,,172458-61500, ,"RUBBER,SEAL 120",1,1,,,,55555355535535>5
22,1,,172458-65390, ,""RUBBER,SEAL 210",1,1,,,,55555355535535>»
23,1,,22137-080000, ,"WASHER 8, POLISHED",2.,2,,,,,.5555555255>5
24,1,,26013-080162, ,""BOLT W/WASHER M8X16",2,2,,,,5555555555533
25,1,,26013-100202, ,"'BOLT W/WASHER M10X20",4,4,,,,3:55555333333>5
26,1,,172458-45250, ,"'ROD 91 ASSY",2,2,,,55553552353353
27,1,,172122-46590, ,"ELBALL 8",2,2,,,,,,..::5555555

28,1, ,22117-080000, ,"WASHER  8",2,2,,,,,,,,553523555>5
29,1,,22417-160160, ,"COTTER PIN 1.6X16",2,2,,,,,55555525955>5
30,1, ,26051-080002, ,"NUT M 8",4,4,,,,,,,,55555555>5
31,1,,933110-54100, ,"PIN 4.75X14",2,2,,,553553523233533
32,1,,172487-45800, ,"LINK BASE,PTO (12)",1,1,,,,55 05535553555
33,1, ,24761-020000, ,""NIPPLE PT1/8,GREASE"™,1,,,,,5555555255523351
33-1,1,,24761-050000, ,""NIPPLE

C,GREASE™,1,1,,,,,S,2,72456284 ,M/#22514,,,,,5555551



IH#Z
PREVQUS

P.T.0. SPEC.

172487-08700
PTOXxw k.

IHREINO. 85T &Ly,
P.T.0. KIT

IS shown In Fig. 85.

|25
PREVIOUS




»»,172151-45010, ,""BOOT P,LEVER™,2,2,,,,,,,,,55555555
,»,172458-45030, ,"LEVER L (GRAY:-72)",1,1,,,:55555333352275
,»,172458-45051, ,""LEVER R(CAB(GRAY:72)",1,1,,,,535553552335>5
»»172165-45071, ,"KNOB (L) ASSY",1,1,,,,,..555555555>
,,172165-47871, ,"KNOB (A) ASSY",1,1,,,,,,.55555355555
,,26776-140002, ,"LOCK NUT M14 PLATED",2,2,,.,.535555535335535
1,,933168-55770,,"BAND 146",2,2,,,,,,,,555555555
8,1,,26587-040062, ,"SCREW M 4X 6",2,2,,,,,,,,555555555
9,1,,172458-46730, ,"'BOLT N6X30",6,6,,,,555555555255>»
10,1,,172455-46901, ,""PLATE L, BOOTS",1,1,,,,,55555555955>5

11,1, ,172455-46941, ,"PLATE R,BOOTS (73)".1.1, ... 33335
12,1,,172190-45080, ,"'LEVER L CMP(DECEL",1,,,,,551,555555553532551
13,1,,172176-47870, ,KNOB,1,,,,,,,1,,,.,,55555551

14,1, ,26587-040062, ,""'SCREW M 4X 6",2,,,,,.51,...5555535551

RPRR R R R

1
2
3
4
5
6
7



Ry F TR
ONE TOUCH DECEL SPEC.

172487-08200

T3y FTEILEY ME.
IHANO. 81&SH| =LY,
ONE TOUCH DECEL KIT

Is shown In Fig. 81.




»»172964-12140, ,GRIP(BLACK,1,1,,,...55525553555

»»,172141-41340, ,B00TS,1,1,,,,,,55555555555

,,172487-45720, ,""LEVER,BLADE(GRAY:72)",1,1,,,,535553555335>5
,,172487-45750, ,PLATE,1,1,,,,,,55555553555>5

,»,24311-000210, ,"0-RING 1A P-21.0",2,2,,,,,35553555355>5
»»,26051-100002, ,"NUT M10™,1,1,,,,,,,5555555555
1,,26116-080302,,"BOLT 8X30",2,2,,,,,,:5555555555
8,1,,26716-080002, ,"NUT M 8",2,2,,,,,,,,,5555555>5

9,1,,172487-45850, ,"CABEL,BLADE" ,1,1,,,,,555535555255>5
10,2,,172458-45810, ,"'BALL JOINT",1,1,,,,,W,,72458523 ,M/#50501,,,,,,555551
11,2, ,26757-050002, ,**NUT, 5*,1,1,,,,,W,,72458523,M/#50501,,,,,,555551
12,1,,22417-160160, ,""COTTER PIN 1.6X16",1,1,,,,55555535235535
13,1,,26051-080002, ,"NUT M 8",1,1,,,,,5.555525255
14,1,,933110-54100, ,"PIN 4.75X14",1,1,,,,,:555352235>5

RPRR R R R

1
2
3
4
5
6
7






,1,,172458-45180, ,"LINK,SWING (GRAY:72)",1,1,,,,55555335232575
,2,,172141-41370, ,""BUSH 2015",2,2,,,,,,,,,55555555
,1,,172458-45200, ,"LINK,PEDAL (GRAY:72)",1,1,,,55555553522335
2,,172141-41360, ,""BUSH 1415",2,2,,,,,,,5555555555
,1,,172458-45230, ,"'SHAFT ,PEDAL(GRAY:72)",1,1,,,,555555335232575
8,1, ,1A1040-45890, ,"WASHER 10 36 4.5",1,1,,,,5555535535533>»
9,1,,172124-46200, ,""0-RING 27X5.7",2,2,,,,35355235235335

10,1, ,22217-100000, ,""SPRING WASHER 10",1,1,,,,5555535555555>»
11,1,,24311-000210, ,"0-RING 1A P-21.0",2,2,,,,55553552335223
12,1, ,24761-020000, ,""NIPPLE PT1/8,GREASE™,1,1,,,,,555555555533
13,1, ,24761-040000, ,"NIPPLE B,GREASE™,1,1,,,,.555553555535
14,1,,26013-080162, ,"'BOLT W/WASHER M8X16",2,2,,,,53555555553555
15,1, ,26116-080254, ,""BOLT M 8X 25 PLATED",2,2,,,5,55555553533523
16,1,,26116-100202, ,""BOLT M10X 20 PLATED",1,1,,..,,.5555555355>5
17,1,,26716-080002, ,"NUT M 8",2,2,,,,,,,5555555555
18,1,,172458-45521, ,"'PEDAL,SWING(GRAY:72)",1,1,,,,55535522223335
19,1,,172458-45540, ,""COVER,PEDAL(GRAY:-72)",1,1,,,55555355332225
20,1,,172187-45650, ,"SHAFT, PEDAL COVER",1,,,,,5555553555535
20-1,1,,172187-45651, ,"'SHAFT, PEDAL
COVER",1,1,,,,,R,,72458521 ,M/#50567, , 55555353551
21,1,,172187-45760, ,""COVER PAD",1,1,,,,.553552323355332
22,1,,172157-45990, ,""BOOTS, PEDAL™,1,1,,,,:555535535533>5
23,1,,172165-46340, ,B0LT,2,2,,,,,,,5555525555
24,1,,22137-100000, ,"WASHER 10,POLISHED",2,,,,,,55555525355>5
24-1,1,,22137-100000, ,""WASHER
10,POLISHED",1,1,,,,,K, ,72458521 ,M/#50567, ,,,555555 51
25,1,,22417-250200, ,"COTTER PIN 2.5X20",2,,,,55555355353523
25-1,1,,22417-250200, ,""COTTER PIN
2.5X20",1,1,,,,,K,,72458521 ,M/#50567, , ,,,,545551

26,1, ,194200-37780, ,"LS-NUT 8",1,1,,,,,,,5:5555555>
27,1,,172734-41300, ,"LINK BALL 8L",1,1,,.,:55553523533>»
28,1,,172147-45640, ,"'ROD, LINK 360",1,1,,,,,555555355553
29,1,,172823-45940, ,"ROD 130 COMP.",1,1,,,,,.5555555355>5

30,1, ,172122-46590, ,"ELBALL 8",2,2,,,,,,..::355355555
31,1,,22117-080000, ,"WASHER  8",3.,3,,,,,,5555555555>5
32,1,,22417-160160, ,"COTTER PIN 1.6X16",1,1,,,,,5555355553555>5
33,1,,26051-080002, ,"NUT M 8",5,5,,,,,,5555555555>5
34,1,,933110-54100, ,"PIN 4.75X14",1,1,,,,:555355235224






1,1,,172162-12480, ,"SPRING,RETURN" ,1,1,,,,,555553555535
2,1,,1A1040-43900, ,"'SPRING WASHER",1,1,,,,5555535535533>5
3,1,,172472-45900, ,"'PEDAL,LO-HI(GRAY:-72)",1,,,,553555535223355
3-1,1,,172487-45900, ,"PEDAL,LO-
HI(GRAY:72)",1,1,,,,,N,,72487124 ,M/#50770, ,,,.35555551
4,1,,172458-45920, ,""BRACKET ,PEDAL(GRAY 72" ,1,1,,,,555555233333>5
5,2,,172141-41360, ,""BUSH 1415",2,2,,,,,,,,,,5555555
7,1,,172458-45950, ,"PAD,PEDAL",1,1,,,,,5.5555552555
8,1,,24311-000210, ,"0O-RING 1A P-21.0",2,2,,,,:5553552335223
9,1,,26013-080162, ,""BOLT W/WASHER M8X16",2,2,,,,5555555555335
10,1, ,26013-080202, ,""BOLT W/WASHER M8X20™,1,1,,,,55535555522535






»1,,172068-28490, ,""SPRING 8",2,2,,,,,,,,,:5555555
,1,,172458-45521, ,"PEDAL ,SWING(GRAY:72)",1,1,,,55555553322335
,1,,172458-45540, ,"COVER,PEDAL(GRAY:72)",1,1,,,555355553322335
,1,,172187-45650, ,"SHAFT, PEDAL COVER"™,1,,,..,55555555955>5
4-1,1,,172187-45651, ,"'SHAFT, PEDAL
COVER",1,1,,,,,R,,72458521 ,M/#50567, 5 55555353551
5,1,,172187-45760, ,""COVER PAD",1,1,,,,,,.55555352525
6,1,,172448-45800, ,"'PLATE,LOCK(PTO (11)",1,1,,,.5555355233322325
7,1,,172157-45990, ,""BOOTS, PEDAL",1,1,,,,.555355535555
8,1,,172462-46230, ,"BOLT 8X10",1,1,,,,,,:555555555>
9,1,,172165-46340, ,BOLT,2,2,,,,,,,55555355555

10,1, ,22137-080000, ,""WASHER 8, POLISHED",1,1,,,,55555355535535>5
11,1,,22137-100000, ,""WASHER 10,POLISHED",2,,,,,55555535235535
11-1,1,,22137-100000, ,""WASHER
10,POLISHED™",1,1,,,,,K, ,72458521 ,M/#50567, ,,,,5555 551

12,1, ,22417-250200, ,""COTTER PIN 2.5X20",2,,,,5555553533533>5
12-1,1,,22417-250200, ,"COTTER PIN
2.5x20",1,1,,,,,K,,72458521 ,M/#50567, , ,,55553551
13,1,,26116-080254, ,"BOLT M 8X 25 PLATED",2,2,,,,,35553555355>5
14,1,,26347-080002, ,"U-NUT, 8",1,1,,,,,,,5555555555
15,1,,26716-080002, ,"NUT M 8",2,2,,,,,,,,,:5555555
16,1,,26757-100002, ,"NUT, 10",1,1,,,,,5.555555255
17,1,,194200-37780, ,"LS-NUT 8",1,1,,,,,,,555552555>5
18,1,,172734-41300, ,"LINK BALL 8L",1,1,,,.,:55535555335254
19,1,,172732-42450, ,R0D,1,1,,,,,,55555553555>5
20,1,,172823-45000, ,"'"ROD 54, SPOOL",1,1,,,..555555353554
21,1,,172487-45220, ,"LINK,P.T.O.(GLAY:z72)",1,1,,,:5535553522335
22,2,,172141-41360, ,"BUSH 1415",2,2,,,,,5535553533553
24,1,,172458-45230, ,"'SHAFT ,PEDAL(GRAY:72)",1,1,,,,.35555522333>»
25,1,,172472-45300, ,"LINK A,P.T.O.(GRAY72",1,1,,,,:355555533332>5
26,2,,172141-41370, ,"BUSH 2015",2,2,,,,.5555535335535
28,1,,1A1040-45890, ,"WASHER 10 36 4.5",1,1,,,,,55535553535523
29,1,,172458-46150, ,"BRACKET,P.T.0. (72)",1,1,,,.,.35555225333>»
30,1,,172124-46200, ,"0-RING 27X5.7",2,2,,,,,255225222355
31,1,,172122-46590, ,"ELBALL 8",2,2,,,,,,,,:55555555
32,1,,22117-080000, ,"WASHER  8",3,3,,,,,,555553555555
33,1,,22217-100000, ,"SPRING WASHER 10",1,1,,,,.5555553555553
34,1,,22417-160160, ,"COTTER PIN 1.6X16",1,1,,,,,.5555525955>5
35,1,,24311-000210, ,"0-RING 1A P-21.0",2,2,,,.555355532223
36,1,,24761-040000, ,"NIPPLE B,GREASE",1,1,,,.,:5553555532524
37,1,,24761-050000, ,"NIPPLE C,GREASE",1,1,,,,55553555532523
38,1,,26013-080162, ,""BOLT W/WASHER M8X16™,2,2,,,5555535553332525
39,1,,26013-100202, ,"'BOLT W/WASHER M10X20",2,2,,,,.355555555353>»
40,1, ,26051-080002, ,"NUT M 8",5,5,,,,,5:555355355555

41,1, ,26116-100202, ,""BOLT M10X 20 PLATED",1,1,,.,.5555555552235
42,1, ,933110-54100,,"PIN 4.75X14",1,1,,,,555552332233>

43,1, ,172458-03240, ,"LABEL,LOCK",1,1,,,,,W,,72487114 ,M/#50501, ,,,,,,55 5,1
44,1,,172496-03250, ,"LABEL, P.T.0.",1,1,,,,,,555555535555551

1
2
3
4



17248 7-08700
PTOFxv M.

IRENO. 85Z2 ST =L,
P.T.0. KIT

Is shown In Fig. 8b.



,172487-45600, ,""PLATE,VALVE(GRAY:72)",1,1,,,5553535525233135
,26013-100402, ,"BOLT M10X 40" ,5,5,,,5,55555553535523
,172487-74200, ,""BRACKET ,MULTI",1,,,,,551,5555555535
,1,,26013-100202, ,"BOLT W/WASHER M10X20",3,,,,.,551,,.5555555>5
,1,,26013-100352, ,"BOLT M10X 35",1,,,,,,51,,,,5555555

1,1,
2,1,
3,1,
4,1
5,1



REFER TO Fig. 50~5 REFER TO Fig. b6

REFER TO Fig. 5

REFER TO Fig. 5@~/§

172487-08510
49T A RILFNILT XY I,

IRENO. 82ZSHT &=Ly,
4-WAY MULT| VALVE KIT

Is shown In Fig. 82.

414 IIFtFk
4-WAY MULTI| SPEC.




1,,172487-53300, ,""WEIGHT ,COUNTER (88)",1,1,,,,555553535235575
2,,172487-53320, ,"SEAL A",1,1,,,,,,.5555235255
2,,172487-53330, ,"SEAL B",1,1,,,,,555555535255
,2,,172458-53370, ,"SEAL,COUNTER" ,2,2,,,,,555555355535
,1,,172458-53330, ,"BRACKET ASSY".,2,2,,,:5555555322333
7,1,,172487-53350, ,"WEIGHT L (GREEN:88)",1,1,,,,55535555523535
9,2,,172487-53370, ,"SEAL C",1,1,,,,,.55553555323>5
10,1,,172487-53400, ,"WEIGHT R (GREEN:88)",1,1,,,.55553555332525
12,2,,172487-53420, ,"SEAL D",1,1,,,,,5:5555555555
13,1,,172151-53430, ,GROMMET .4, ., ,,,,,5555555555
13-1,1,,172456-53700, , ""GROMMET 30',4,4,,,,,N,,72456276 ,M/#50770,,, 5533555551
14,1, ,172165-53480, ,""BOLT M16X 60",2,2,,,55555553523523

15,1, ,172165-53500, ,WASHER,10,10, ,,,555535553555555
16,1,,22217-160000, ,"SPRING WASHER 16",8,8,,,,:5553555535555
17,1,,26116-160452, ,"'BOLT M16X 45 PLATED",4.,4,,,,.:5553555355>5
18,1, ,26116-160652, ,""BOLT M16X 65 PLATED",4,4,,,..5555553533553
19,1,,172165-18940, ,SEAL,1,1,,,,,,5555555555>5
20,1,,172487-54100, ,"FRAME, TURNING (97)",1,1,,,,5355555333335
21,1,,172487-54750, ,"SEAL 740",1,1,,,,,,:55555355555
22,1,,172487-54760, ,"SEAL A",1,1,,,,,,.5555555555
23,1,,172487-54770, ,"SEAL B",1,1,,,,,,:5555555555
24,1,,172165-53500, ,WASHER,4,4, ,,,,,.5:55523555
25,1,,172487-67210, ,""MOUNT ,CANOPY(GRAY 73" ,1,1,,,5555555332233>
26,1,,22217-160000, ,"SPRING WASHER 16",4.,4,,,..,5355535223
27,1,,26116-160452, ,"BOLT M16X 45 PLATED",4,4,,,.:5553552335224

1
3
4
5
6






1,1,,172456-50101, ,"FRAME, LOWER(GREEN:88",1,,,,,555553535222 5
1-1,1,,172456-

50102, ,"FRAME,LOWER(GREEN:88",1,1,,,,,F,2,72456283,M/#55501, ,,,,5,555551
2,1,,172141-50890, ,GROMMET, 2, ,,,,,,5555555555>5

2-1,1,,172458-

50480, ,"'COVER,FRAME(GREEN:88",2,2,,,,,S,2,72456283 ,M/#55501, , ,,,555555 |
3,1,,172730-05250, ,"WASHER 12'",12,12,,,,,,1,,553555535
4,1,,172456-50800, ,"GUARD L,SHOE(GREEN88",2,2,,,,551,5535555355>5
5,1,,172456-50830, ,""GUARD R,HHOE(GREEN88',2,2,,,,,,1,,,5555355>
6,1,,26013-120352, ,""BOLT M12X 35',12,12,,,,,,1,,,5555555>5
7,1,,194940-24350, ,"PIN 10X28,STRAIGHT",3,3,,.,,55555535235535
8,1,,172456-57600, ,""BEARING, TURNING" ,1,1,,,,5555553525535
9,2,,172183-57620, ,""SEAL A,TURNING",1,1,,,,,5555553555553
10,2,,172183-57630, ,"'SEAL B, TURNING",1,1,,,,,,5555555355>5
11,1,,172141-57650, ,"'BOLT M12X 55 PLATED",32,32,,,.:555555355235

12,1, ,26107-100162, ,""BOLT M10X 16
PLATED".,4,,,,,,W,2,72456283 ,M/#55501, ,,,,,555551
12-1,1,,26106-100122,,"BOLT M10X 12
PLATED",4,4,,,,,N,2,724570047 ,M/#55501, ,,,,,,,5551



-
ot
I - o -
e ¢
L =y
\ ‘.:._"'r" "H
_,..-" --""'l’
-~ -
'.ﬂ" ‘_..-"'f H
- . - "f
|
-+
-4
>
" T
|
ey
~
~ y r
I |
~ )
I I .
- e i
| 0
"~
My,
| oy
|
- \I
—
H—=

B
IRON CRAWLER SPEC. 0 PREV0US




,»,172141-50762-1, ,"'COVER,UNDER(GREEN:88",1,1,,,,5555553552355 5
,»,172487-61060, ,""COVER L,FRAME (97)",1,1,,,,.355559333335
,,172487-61240, ,"'SEAL, SIDECOVER",1,1,,,,55555355535535>5
,»,172456-61100, ,""COVER (GREEN:z97)",1,1,,,,55555533552555
,»,172458-61110, ,""COVER,VALVE(GREEN:97",1,1,,,,.555555535352>5
1,,172173-61191, ,""COVER, TRAVER (88)".2,..055553533535333335
7-1,1,,172173-61190-1, ,"COVER, TRAVEL",2,2,,,,,N,,72456275,M/#50501, ,,,,,555 551
8,1,,172458-61261, ,WASHER,3.,3,,,,,,.5555555555
9,1,,172487-61270, ,""COVER R,FRAME 97)",1,1,,,,0355559333335
10,1,,172487-61470, ,""COVER UP,FRAME (97)",1,1,,,,555353555553333
11,1,,172487-61500, ,""COVER,F.0 (GREEN:97)",1,1,,,,55535552553335
12,1,,172455-61600, ,"PLUG 28X3.2",3,3,,,555555553533523

13,1, ,22137-100000, ,""WASHER 10,POLISHED",3,3,,,,5555535535535>»
14,1,,26013-100202, ,""BOLT W/WASHER M10X20",6,6,,,,555353555555595
15,1,,26013-100202, ,""BOLT W/WASHER M10X20",5,5,,,,5555555555535
16,1, ,26013-100202, ,""BOLT W/WASHER M10X20",2,2,,,,555355525533135
17,1, ,26013-100352, ,""BOLT M10X 35",3,3,,.,55555553523553

18,1, ,26013-120252, ,"BOLT M12X 25",4,4,,,,,5535553533523
19,1,,26106-100162, ,"'BOLT M10X 16 PLATED',10,10,,,,5555555355535
20,1,,26013-100202, ,"'BOLT W/WASHER M10X20",1,1,,,,.555555553535

1,1
2,1
4,2
5,1
6,1
7






,1,,172487-61051, ,"'COVER,NULTI(BLACK:12",1,1,,,,555553535235575
,2,,172487-61460, ,"'SEAL ,MULTI COVER",1,1,,,,55555355535535>5
,2,,172444-65680, ,""SEAL 320",1,1,,,,,,55553555555>5

,1,,172487-61300, ,'"COVER (GRAY:73)",1,1,,,555555533552275
,2,,172487-61370, ,""SEAL ,COVER™,1,1,,,,,,5555555555>
8,1,,26013-100202, ,""BOLT W/WASHER M10X20",2,, 5555535555522 335
9,1,,172142-62300, ,"WING BOLT M10X15",1,1,,,,5555535555535>5
10,1,,172456-64640, ,""COVER,ELECTRIC (73)",1,1,,,55555355332225
11,1,,22417-320200, ,""COTTER PIN 3.2X20",1,1,,,,5555555555235
12,1,,26013-060122, ,""BOLT M 6X 12",3,3,,,.5555355532523
13,1,,26013-100202, ,""BOLT W/WASHER M10X20",2,2,,,555535552553335
14,1, ,26013-100602, ,""BOLT M10X 60",2,,,,.,5>M, 5555555555
14-1,1,,26013-100652, ,""BOLT 10X65 W/SP.WSHR™,2,2,,,,,5555535533352251}
15,1,,172164-13520, ,"'RUBBER, SEAL",1,1,,,.,:55535555335555
16,1,,172187-61421, ,""HANDLE, LOCK",1,1,,,.,5555555535553

17,1, ,172487-62210, ,""BRACKET (GRAY:73)",1.1,...:055555353533355
18,1, ,26013-120252, ,"BOLT M12X 25",2,2,,,,5555553533523
19,1,,26013-120252, ,"BOLT M12X 25",2,2,,,,5555553533523

20,1, ,172487-64740, ,""COVER,HOSE (GRAY:73)",1,,,5555533555252233
21,1,,22137-100000, ,""WASHER
10,POLISHED",2,2,,,,,W, ,72487119 ,M/#50676, ,,,55555 551






,1,,172487-61800, ,"'COVER,BOOM A(GREEN97*,1,1,,,,5555535355235575
,1,,172487-61850, ,"COVER,BOOM B(GREEN97",1,1,,,,55555535522335
,1,,172487-61900, ,"COVER,BOOM C(GREEN97",1,1,,,,55555535522335
,,22217-080000, ,"'SPRING WASHER 8",4.4,,,,,.:553555255>5
,»,22217-100000, ,"'SPRING WASHER 10",2,2,,,,,55555555355>5
,,22217-100000, ,"SPRING WASHER 10",2,2,,,.55555553553553
,,26116-080162, ,"BOLT 8X16",4,4,,,,,,,5555555555
8,1,,26116-100202, ,"BOLT M10X 20 PLATED",1,1,,,.,55553555355555
9,1,,26116-100202, ,""BOLT M10X 20 PLATED",2,1,,.,.,.55555555355>5
10,1,,26116-101402, ,"'BOLT M10X140 PLATED",1,1,,,,.55555555355>5

1,1
2,1
3,1
4,1
5,1
6,1
7,1






,»,172458-62110, ,"'STEP,SIDE L(BLACK:12",1,1,,,,5555555533535
,,172487-62140, ,"'STEP (GRAY:-73)",1,1,,,:5555553352275
,,172487-62170, ,""SEAL ,STEP",1,1,,,,,,.555555255
,,22137-120000, ,""WASHER 12,POLISHED",2,2,,,,,,555553555535
,»,26013-100202, ,"'BOLT W/WASHER M10X20™,6,6,,,,55555555353555
1,,26013-120302, ,"'BOLT W/WASHER M12X30",2,2,,,55555533523555
8,1,,172487-62200, ,"MAT A",1,1,,,,,,,5555523555
9,1,,172487-62300, ,"MAT B",1,,,,,.555555235255
10,1,,172487-62310, ,"MAT B,P.T.0",1,1,,,,,,1,,,.,:.555>
11,1,,22137-100000, ,""WASHER

10,POLISHED",6,6,,,,,W,,72487104 ,M/#50611,,,,,55555,1

1,1
2,1
4,2
5,1
6,1
7



5
W g
= =
(R B
.._..m__w_m H
m.P§ -
T
P42 g
~0S - ©
5022
Srmes
.._IP DI..I

”w

X

10
.\\“#“Ef
\“-‘—’
o T Otk
P.T.0. SPEC.

S




1,,172458-46720,,"BOLT 8X20™,3,3,,,,,,555355555555
1,,172458-46720,,"BOLT 8X20",2,2,,,,,,,555552555>5
1,,172458-46720,,"BOLT 8X20",1,1,,,,,,:555552555>5
1,,172458-63100, ," INSTRUMENT PANEL L",1,,,..,55555555355>5
1,1,,172490-61920, ,"" INSTRUMENT PANEL
sy*,1,1,,,,,S,1,724900021 ,M/#55501, ,,, 55555551

2

2

2

1

,»,172490-61950, ,COVER(2WAY,1,1,,,,,W,,724900021 ,M/#55501, ,,,,,555 551
,,172458-63110, ," INSTRUMENT PANEL
",1,1,,,,,W,,724900021 ,M/#55501, ,,,,,,55,,,1
,»,172458-63120, ,"" INSTRUMENT PANEL L",1,1,,,.,.,55555555535
8,1,,172458-63130, ,""INSTRUMENT PANEL R™,1,1,,.,..555553525535
9,1,,172458-63140, ," INSTRUMENT PANEL R™,1,1,,,,55555535555535

10,1, ,172519-63240, ,"BOLT 8X 16",2,2,,,555553555353523
11,1,,172519-63240, ,"BOLT 8X 16",1,1,,,,,55555555955>5
12,1,,172458-46720, ,"'BOLT 8X20",1,1,,,:5555555522935

13,1, ,172458-63110, ," INSTRUMENT PANEL L,2",1,,,,.552,55555355535551
14,1, ,172458-63100, ,"" INSTRUMENT PANEL L"™,1,,,,,,53,555553555355551

1
2
3
4
4
A
5
6
L
7



4914 TILFH 294 ILFHH (IBF)
4-WAY MULTI SPEC. 2-WAY MULTI| SPEC. (PREVIOUS)

172458-08520
29T ARINFINIINLTHFY b
(BR#E . ~M/#55500) [Z.

IRENO. 83ZBHT =LY,
2-WAY MULTI VALVE KIT

(STANDARD:TO M/#55500)
IS shown In Fig. 83.

wREMSE (1BF)
STANDARD SPEC. (PREVIOUS)
~M/#55500

RESRR (FTg)
STANDARD SPEC. (NEW)
/| W/#55501~




,»,172448-64080, ,PIN,1,1,,,,,,,,55555555>

,,172649-64101, ,"SEAT ASSY",1,1,,,,,55555525255
,,172141-64370, ,""CUSHION, SEAT",2,2,,,.5555355353523
,»,22137-080000, ,""WASHER 8, POLISHED",1,1,,,.,.,555553555535
»»22372-080000, ,""SNAP PIN (JASO 8)",1,1,,,,::55555333333>5
,»,172187-61421, ,""HANDLE, LOCK™,1,1,,,,,,,5:55555555
1,,172165-62810, ,""GROMMET 10",1,1,,,,5555553555535
8,1,,172487-64201, ,""MOUNT ,SEAT (GRAY:73)",1,1,,,555553553332225
9,2,,172164-61250, ,"'RUBBER, SEAL",1,1,,,,.555355535555
11,3,,24550-014100, ,""BUSH 14X10",2,2,,,,555555522355>5
12,2,,172487-64780, ,""RUBBER,SEAL 365",1,1,,,,.555553555535
13,2,,172487-64810, ,"SEAL A",1,1,,,,,,:5:55525555
14,2,,172487-64820, ,"SEAL B",1,1,,,,,,:5555555555
15,2,,172487-64830, ,"SEAL C",1,1,,,,,,:5555555555
16,2,,172487-64840, ,"SEAL D",1,1,,,,,,,555555555>

17,2, ,172460-65830, ,"RUBBER SEAL",1,1,,,.,555555355553
18,2,,172165-66230, ,""RUBBER,SEAL C",1,1,,,,55555355535535>5
19,2,,172112-69790, ,"PLUG 32X2",1,1,,,,5555355353523
20,1,,172487-64651, ,"GRILLE (GRAY:73)",1,1,,,555555533552275
21,1,,172487-64700, ,"PLATE,SEAT (GRAY:73)",1,1,,,,:555555535332>5
23,2,,172487-64860, ,"SEAL E",1,1,,,,,,,5555555555
24,1,,172487-64720, ,"COVER,BRADE LEVER(73",1,1,,,,55555535552335
25,1,,172487-64730, ,"COVER,SEAT MOUNT(73)",1,1,,,55555553322335
26,1,,172487-64750, ,"PLATE,HOSE (GRAY:73)",1,1,,,..35555525333>5
27,1,,26013-100202, ,"'BOLT W/WASHER M10X20",3,3,,,,5555555553535
28,1,,26013-100202, ,"'BOLT W/WASHER M10X20",4,4,,,.:55555333333>5
29,1,,26013-100202, ,"BOLT W/WASHER M10X20",4,4,,,3:55355553322335
30,1,,26013-100202, ,""BOLT W/WASHER M10X20",2,2,,,555355553322335
31,1,,26013-100202, ,"'BOLT W/WASHER M10X20",2,2,,,,.355555555333>»
32,1,,26013-100202, ,"'BOLT W/WASHER M10X20",2,2,,,,5555555553335
33,1,,22137-100000, , ""WASHER

10,POLISHED",1,1,,,,,W,,72487103 ,M/#50611,,,,,,555551

RPRR R R R

1
2
3
4
5
6
7



B H UNo. 81%

REHLNo. @)Mb19ZEAFT

8 inc. (8) ~19




»»,172487-61100, ,"COVER,FRONT",1,1,,,,,555555555555
,,172487-61110, ,""HINGE (GREEN:z97)",1,1,,,.555555335352555
,,172487-61410, ,"BONNET L (GREEN:96)",1,1,,,,5555535555355>5
,,172487-62550, ,"'PLATE,LOCK (GRAY:=73)",1,1,,,,.35555555353>5
,,22137-120000, ,""WASHER 12,POLISHED",1,1,,,..5555553555535
»»,22157-080000, ,"WASHER = 8",3,3,,,,,,555555355555
1,,22157-100000, ,"WASHER 10",2,2,,,,,,,555552555>5
8,1,,26013-080202, ,"'BOLT W/WASHER M8X20",2,2,,,,535555355553355
9,1,,26013-080202, ,""BOLT W/WASHER M8X20",3,3,,,,,5553555555595
10,1, ,26013-100202, ,""BOLT W/WASHER M10X20",2,2,,,,5555555553333
11,1,,26013-100252, ,""BOLT W/WASHER M10X25",2,2,,,,55535552553335
12,1,,26013-120302, ,"'BOLT W/WASHER M12X30",1,1,,,.55555555352525

RPRR R R R

1
2
3
4
5
6
7






»»,194145-04810, ,"WASHER 10",2,2,,,,,,,,,55555555
,,194145-04810, ,"WASHER 10",2,2,,,,,,,555555555
,»,26013-100252, ,""BOLT W/WASHER M10X25",2,2,,,,5355553555335>5
»»,172444-64730, ,"'ROD, STOPPER™, 1,1, ,,,,,.5555555555
»»,172458-65050, ,SHAFT,1,1,,,,,,5555555555>5

,»172458-65060, ,""COVER,BONNET LOCK™,1,1,,,,.555553555535
1,,172487-65100, ,"BONNET A (GREEN:z96)",1,1,,,,55555535522335
8,2,,172458-65070, ,"SEAL 945",1,1,,,,,.55553555323>5
9,2,,172458-65080, ,""RUBBER,SEAL 1450",1,1,,,,:55535555335555
11,2,,172487-65110, ,"SEAL A",1,1,,,,,,:555555555>
12,2,,172487-65120, ,"SEAL B",1,1,,,,,,:5555555555
13,1,,172456-65150, ,"'BRACKET A.LOCK (73)",1,1,,,.5555355332225
14,1, ,172456-65171, ,""BRACKET B, LOCK",1,1,,,,5555553555535
15,1,,172487-65190, ,""BRACKET C",1,1,,,.,5555555355535
16,1,,172187-65210, ,"'LEVER ASSY, LOCK",1,1,,,.:5553555535553
17,1, ,172458-65271, ,"PLATE,ROCK" ,1,1,,,,:55553553555>»

18,1, ,172734-65270, ,""SPRING, CATCH",1,1,,,,5:5555355535535>5
19,1,,172124-65480, ,CATCHER,1,1,,,,,5.5555555555
20,1,,172164-66170, ,"KEY ASSY, CYLINDER",1,1,,,,,.55535555255>5
25,1,,26347-100002, ,"U-NUT, 10",1,1,,,,,555555355555>
26,1,,22137-100000, ,""WASHER 10,POLISHED",2,2,,,.555535535354
27,1,,22137-100000, ,"WASHER 10,POLISHED",2,2,,,,5555355535353
28,1,,22157-080000, ,"WASHER 8",2,2,,,,,,,,553555555>
29,1,,22417-200200, ,"COTTER PIN 2.0X20",2,2,,,,,55553525335>5
30,1,,22417-200200, ,"COTTER PIN 2.0X20",2,2,,,,555553525335>5
31,1,,26013-100252, ,"'BOLT W/WASHER M10X25",2,2,,,,5555555533335
32,1,,26013-100252, ,"BOLT W/WASHER M10X25",2,2,,,55555553552335
33,1,,26013-100252, ,"BOLT W/WASHER M10X25",2,2,,,55555553552335

RPRR R R R

1
2
3
4
5
6
7






1,1,,172455-65230-1, ,"PLATE ,KEY (GREEN:96)",1,1,,555s55sss520505
2,1,,172456-65301, ,"BONNET R (GREEN:96)",1,1,, 5052 ss05s02505
2-1,1,,172456-65302, ,"BONNET R ASSY
96)",1,1,,,,,N,,724560314,M/#55615 724560314 ,M/#55615, , , , , » »» , |
3,2,,172444-54920, ,"SEAL,WEIGHT C",1,1,,,,055ss0s50505>
4,2,,172434-61190, ,"TRIM 220",1,1,,,,55555353553535>
5,2,,172458-61500, ,"RUBBER,SEAL 120" ,1,1,, 5525525052050
7,1,,172456-65440, ,"BRACKET A,BONNET R™,1,1,, 5505005050050
7-1,1,,172456-65441, ,"BRACKET
A",1,1,,,,,N,,724560314,M/#55615,724560314 ,M/#55615, , , , , , » » , |
8,1,,172456-65450, ,"BRACKET B,BONNET R™,1,1,, 5555555055050
9,1,,172456-65461, ,"BRACKET C",1,1,,,,555355553535335
10,1,,172456-65500, ,"BONNET B",1,1,,,,555355553552335

11,1, ,172456-65511, ,"HINGE ,BONNET B (97)",1,1, 410520505202 00s
12,1, ,172487-65520, ,"PLATE ,HOOK™, 1, 5555 sMyssssssssss
12-1,1,,172456-65520, , "PLATE ,HOOK™ , 1,1, 515055 sssss0s0s0s

13,1, ,172458-65540, ,"PLATE ASSY,STOPPER",1,1,,, 55255 s52520s5
14,1, ,172487-65520, ," PLATE ,HOOK"™ , 1,1, 14555050 sssss0sn

15,1, ,172458-65560, ," PLATE ,GUIDE", 1,1, , 1505005205505

16,1, ,172455-65590, ,""PLUG 28X2.3",1,1,, 1452555255025
17,1,,172458-65600, ,CABLE,1,1,,,,55555553555535

18,1, ,172458-65610, ," HOOK ASSY",1,1,,,10ssss0ss0s00s

19,1, ,172458-65640, ,"'STAY ASSY,WIRE™,1,1,, 41255 ss0520s05
20,1,,172156-65690, ," TORSION SPRING,STOPR™,1,1,,, 550550052 05s»
21,1,,172164-66170, ,"KEY ASSY, CYLINDER",1,1,,,,.55ss05s0505>
26,1, ,22137-080000, ,"WASHER 8, POLISHED",2,2,,,, 155 s5052250205
27,1, ,22137-100000, , "WASHER 10,POLISHED",1,1,,,,15ss505s05005
28,1, ,22157-100000, ,"WASHER 10™,6,6,, 1552555525205
29,1,,22417-200200, ,"COTTER PIN 2.0X20™,2,2,,, 1522522522525
30,1, ,26013-100202, ,"BOLT W/WASHER M10X20™,2,2, 452555555525 255
31,1,,26013-100202, ,"BOLT W/WASHER M10X20™,2,2,, 412552555525 2»>
32,1,,26013-100202, ,"BOLT W/WASHER M10X20",1,1,,,: 0552505202005
33,1,,26013-100202, ,"BOLT W/WASHER M10X20™,2,2,,, 1522522522525
34,1,,26013-100202, ,"BOLT W/WASHER M10X20™,2,2,,, 1522522522525
35,1,,26013-100252, ,"BOLT W/WASHER M10X25",5,5, 4,055 s5555s5»>
36,1,,26106-100162, ,BOLT M10X 16 PLATED™,4,4,,,,50s0ss05s0505
37,1,,26347-080002, ,"U-NUT, 8",1,1,,,,555355535355335
38,1,,26347-100002, ,"U-NUT, 10",1,1,,,,55555553535555
39,1,,26013-100252, ,"BOLT W/WASHER M10X25",1,1,,, 550050052 05s»






,»,172456-65701, ,"'DUCT, UP (GRAY:-73)",1,1,,,..000599322225
,»,172149-13340, ,"RUBBER, RADIATOR",1,1,,,,55555553555553
»»,172162-15320, ,SEAL,1,1,,,,,,555555352555

»»,172444-54920, ,"SEAL ,WEIGHT C",1,1,,,,,,,5555555555
,»,172456-65790, ,""RUBBER,SEAL 85" ,1,1,,,,,555555555535
1,,172456-65751, ,"'DUCT, LOW (GRAY:73)",1,1,,,,555553535235275
8,2,,172444-54910, ,"'SEAL ,WEIGHT B",1,1,,,,55555355235533>»
9,2,,172164-61250, ,""RUBBER, SEAL",1,1,,,,,555553555535
10,2,,172175-64810, ,SEAL,1,1,,,,,5:5555555355
12,1,,26013-100202, ,""BOLT W/WASHER M10X20",4,4,,,,55535552553333

1,1
2,2
3,2
4,2
6,2
7






RPRR R R R

1
2
3
4
5
6 ,172487-68390, ,"PIPE
-

,,172487-68260, ,"'ACRYL,
,,172487-68290, ,"'ACRYL,

1,,172487-68420, ,TRIM, 1,
8,1,,172487-68430, ,RUBBER,

’ ’172732_61420’ ’I'GROMMET’3OI"3’3’ 7% %%3%7%%7%7%3%3%3%7%73%3%)3
,,172487-68100, ,""CANOPY ,UPPER(GRAY:49",1,1,,,,,55553555335 >
,,172487-68110, ,""CANOPY ,SIDE(GRAY:73)",1,1,,,,555553555355>5

SIDE",l,l,1111111111111111
UPPER",l,l,1111111,,,,,,,,,
(GRAY:?S)"slsls5511111111111111

1,,,,,,,,,,,,,,,,,

1,1,,,,,,,,,,,,,,,,,

9,1,,172487-68440, ,"'RUBBER 410",1,1,,,,,.5555555255>»
10,1,,172487-68450, ,"'RUBBER 290",1,1,,,,,55555555355>5

11,1,,172487-68480, ,""TAPE
12,1,,172487-68490, ,"TAPE
13,1,,172487-68500, ,"GRIP

S"s4s4sssssssssssssssvv
L",Z,Z,,,,,,,,,,,,,,,,,

(GRAY:73)",1,1,,,,,,,,,,,,,,,,,

14,1,,26706-120002, ,"NUT M12",2,2,,,,,,,5555555555
15,1,,22137-100000, ,""WASHER 10,POLISHED",1,1,,,,,55555555355>5
16,1, ,22157-120000, ,"WASHER 12" ,4.,4,,,,,5553553533523

17,1, ,22157-120000, ,"WASHER 12" ,2,2,,,,55553523533523

18,1, ,26013-100202, ,"BOLT
19,1,,26013-100202, ,"'BOLT
20,1,,26013-120252, ,"BOLT
21,1,,26013-120252, ,""BOLT
22,1,,26013-120352, ,"'BOLT
23,1,,26116-120302, ,"'BOLT
24,1,,26116-120404, ,"BOLT

W/WASHER M10X20™,1,1,,,,55555533232335
W/WASHER M10X20",2,2,,,,,55555355352355
M12X 25",2,2,,,,.5552523523555
M12X 25",1,1,,,,55552353233235
M12X 35",4.,4,,,,5555553233235
M12X 30 PLATED",1,1,,,,,55555555235>5
M12X 40 PLATED™,1,1,,,...:5552525555






,,172168-71101, ,"'COVER,FLYWHEEL (88)",1,1,,,.555555533353>
»»,26013-100302, ,"BOLT M10X 30™,8,8,,,,,,:5555525555
»»,172165-71200, ,COUPLING,1,1,,,,,,5555555555>5
,»,26450-120402, ,""BOLT M12X 40",3,3,,.,,555535253555
»»,172456-73100, ,""PUMP ASSY",1,1,,,,,,.5555555555
»»,172456-73110, ,"SHAFT ASSY",1,1,,,,55555555535355551
3,,172456-73120, ,SHAFT,1,1,,,,,,55555553252551
8,3,,172456-73130, ,""CASE,SEAL",1,1,,,,,55555553523525551
9,3,,172456-73140, ,"SEAL, OIL",1,1,,,,,555555535335551
10,3,,172456-73150, ,0-RING,1,1,,,,,,,,555555555551
11,3,,172456-73160, ,"CIRCLIP,",1,1,,,,,,,55555535555551
12,3,,172456-73170, ,KEY, 1,1, ,,,,,,55555235555551
13,3,,172456-73180, ,"PIN BUSH",1,1,,,,,,,5555555555551
14,3,,172179-73220, ,"BEARING,",1,1,,,,,,,.555555555551

15,3, ,22242-000200, ,"CIRCLIP ~ 20™,1,1,,,,,,55555555555551
17,3,,172179-73250, ,COVER, 1,1, ,,,,,5555553553555551

18,3, ,24321-000450, ,"0-RING 1A G-45.0",1,1,,,,,555555355353551
19,3,,26450-060122, ,"BOLT M 6X 12",4.4,,,,,,,,,,5555555551
20,2,,172179-73130, ,""ROTORY SET",1,1,,,,555553535533>5
21,2,,172179-73190, ,BUSHING, 1,1, ,,,,,,,555555555551
22,2,,172456-73280, ,""COVER ASSY",1,1,,.,..535555352323351
23,3,,172179-73270, ,BEARING,1,1,,,,,,55555555555551
24,3,,172179-73280, ,GASKET ,1,1,,,,,,:55555235555551
25,3,,172456-73290, ,""CONTROL PLATE",1,1,,,.,5555555355323551
26,3, ,172650-73450, ,"BOLT,8X55HEX SOCKET",2,2,,,555555555522535251
27,3,,172456-73600, ,0RIFICE,2,2,,,,,,,,555555555551
28,3,,172456-73610, ,FILTER,1,1,,,,,,,,,55555555551
29,3,,172164-73670, ,"CIRCLIP,",1,1,,,,,,,5.55555555551
30,3,,22312-060120, ,""PARALLEL PIN 6X12",2,2,,,,5,5555355535335351
31,3, ,26450-080202, ,"BOLT M 8X 20",2,2,,,,,,,.555555555551
32,3,,26450-080402, ,"BOLT 8X40",1,1,,,,5,555555355535551
33,2,,172164-73470, ,""VALVE ASSY, RELIEF",1,1,,,,,,555553555355551
36,3,,172164-73380, ,"'SPRING, RETERN",1,1,,,,,55555555322355351
37,3,,172164-73390, ,NUT,1,1,,,,,5:55555355555551
38,3,,172164-73510, ,"SEAT, SPRING",1,1,,,.,.,555553552332551
39,3,,172141-74430, ,0-RING, 1,1, ,,,,,,5555555555551
40,2,,172456-73650, ,""SPRING ASSY, CONTROL",1,1,,,,,555555555355551
41,3,,172179-73400, ,"STAY,SPRING™,1,1,,,,,555555532335351
42,3, ,172179-73430, ,""ADJUST SCREW",1,1,,,,,.55553555322551
43,3,,172179-73460, ,"NUT M 6",1,1,,,,,,:.555555555551
44,3,,172456-73660, ,COVER,1,1,,,,,,55555252555551
45,3,,172456-73670, ,SPRING,1,1,,,,,,.5555555555551
46,3,,172456-73680, ,SPRING,1,1,,,,,,55555355355355551

47,3, ,172456-73690, ,"SPRING PLATE A",1,1,,,,.555555535335351
48,3, ,172456-73700, ,"'SPRING PLATE B",1,1,,,,55555355532335351
49,3,,172456-73710, ,SHIM, 1,1, ,,,,,,.555555255551
50,3,,172456-73720, ,SHIM, 1,1, ,,,,,,,.55555555551
51,3,,172456-73730, ,SHIM, 1,1, ,,,.,.55555553553551
52,3,,24311-000090, ,"0-RING 1A P-9.0",1,1,,,,.:5553555535253551
53,3,,24311-000180, ,""0-RING 1A P-18.0",1,1,,,,5355555322323325351
54,3, ,26450-060202, ,"BOLT M 6X 20",1,1,,,5,55555553552332551
55,2,,172456-73740, ,"'PISTON ASSY, CONTROL™,1,1,,,,55555355555352351
56,3,,172168-71500, ,""PARALLEL PIN",1,1,,,,,5555552323355351
57,3,,172168-71510, ,0-RING,1,1,,,,,,,5555555555551
58,3,,172168-71520, ,""CONICAL SPRING",2,2,,,,5355355532332332231
59,3,,172168-71530, ,RETAINER,1,1,,,,,,,,,55555555551
60,3,,172179-73510, ,PISTON,1,1,,,,,,,,.55555555551
61,3,,172179-73540,,0-RING,2,2,,,,,,,,,55555555551
62,3,,172456-73750, ,CYLINDER,1,1,,,,,,,,555555555551
63,3,,172456-73770, ,"'PISTON, HYDRAULIC",2,2,,,,555355353335332351
64,3, ,26450-060202, ,"BOLT M 6X 20",2,2,,,5555355553223332551
65,2,,172456-73790, ,"'PUMP ASSY, GEAR™,1,1,,,,.555535535535>5
66,3,,172141-71520, ,RING,1,1,,,,.,.5555555555551

1,1
2,1
3,1
4,1
5,1
6,2
7



67,3,,172141-71550, ,0-RING,2,2, ,,,,,,,,55555555551
68,3,,172141-71560, ,RING,2,2,,,,,,,,,55555555551
69,3,,172141-73220, ,PLATE,1,1,,,,,,5555523555323>5
70,3,,172141-73230, ,GUIDE,2,2,,,,,,,,,,555553555>
71,3,,172456-73800, ,COVER,1,1,,,,,,555555555525>5
72,3,,172456-73810, ,J0INT,1,1,,,,,,555555555553>
73,3,,172456-73840, ,"CIRCLIP,",1,1,,,,,,.5555555555551

74,3,,172456-73850, ,BLADE,1,1,,,,,555555552555551

75,3, ,24315-000060, ,"0-RING 1B P-6.0",1,1,,,,.555555535553551

76,3, ,24321-000900, ,"0-RING 1A G-90.0",1,1,,,,55555553525335551
77,3,,26450-100252, ,""BOLT M10X 25",2,2,,,,3:55553523533>»
78,2,,172456-73860, ,""VALVE ASSY",1,1,,,,5:555535535533>5

79,3,,172164-73030, ,""COVER, SUPPORT",1,1,,,,555555555352355351
80,3,,172164-73040, ,"BAND, BINDER",2,2,,,,,,55555355535551
81,3,,172164-73490, ,CLUMP,1,1,,,,,,:5555555555551

82,3,,172164-73500, ,WASHER,1,1,,,,,,555555535555551

83,3,,172456-73580, ,"'SOLENOID (A",1,1,,,,,W,,72456268,M/#50501,,,,,,555551
84,3,,172456-73590, ,'"SOLENOID (B",1,1,,,,,W,,72456268,M/#50501,,,,,,555551
85,3,,172456-73880, ,SPRING,1,1,,,,,,,5555555555551
86,3,,172456-73900, ,"BALL, STEEL",1,1,,,,,,.5555555555551
87,3,,172456-73930, ,"ELEMENT ,FILTER" ,1,1,,,.,255555553225551
88,3,,172456-73960, ,0-RING,2,2,,,,,,,,,5,555555551

89,3,,172142-74590, ,PLUG,1,1,,,,,,,55555535555551

90,4,,172142-74650, ,"PLUG 1/8",1,1,,,,,:555555535533551

91,4,,24315-000080, ,"0-RING 1B P-8.0",1,1,,,,.555555595523551
92,3,,172142-74600, ,PLUG,1,1,,,,,,:555555355355551

93,4,,172142-74660, ,"PLUG 1/4",1,1,,,,.,:555352352323551

94,4,,24315-000110, ,"0-RING 1B P-11.0",1,1,,,,,555555553225551
95,3,,172165-74740, ,SPRING, 2,2, ,,,,,,55553553523551

96,3, ,24311-000160, ,"0-RING 1A P-16.0",2,2,,,.55555553223332251
97,3,,26450-040102, ,"BOLT 4™ 10™,5,5,,,555555355355353353551

98,3, ,26450-080302, ,""BOLT M 8X 30",2,2,,,,3555553523533>5
99,2,,172142-74670, ,"PLUG, 3/8",1,1,,,,,,5555553553355551
100,2,,172456-75430, ,PLUG,1,1,,,,,5,555555352525551
101,2,,172456-75440, ,""PUMP ASSY, TROCHOID",1,1,,,.,:555555955555551
102,3,,172456-75450, ,GEAR, 1,1, ,,,,,555555552352551
103,3,,172456-75460, ,"'PIN, SPRING",1,1,,,,,5555535553555551
104,3,,172456-75480, ,BLADE,1,1,,,,,,:55555553555551
105,3,,172187-75860, ,CASE, 1,1, ,,,,55555523523523551
106,3,,172187-75870, ,"PLATE A ,SIDE",1,1,,,,,555555555322351
107,3,,172187-75880, ,0-RING,1,1,,,,,,55555555255551
108,3,,172187-75910, ,""PLATE B ,SIDE",1,1,,,,,555555553525551
109,3,,172187-75920, ,"PIN,SPRING" ,1,1,,,,.:55555555553551
110,3,,26450-050122, ,"BOLT M 5X 12",3,3,,,.:..555553552335551
111,2,,24315-000140, ,"0-RING 1B P-14.0",2,2,,,.,55535553322332551
112,1,,172456-73070, ,"SEAL SET",1,1,,,.55555535552335
118,2,,172456-73140, ,"SEAL, OIL",1,1,,,,,,,5.55555555

114,2,,172456-73150, ,0-RING,1,1,,,,,,.5555555555

115,2,,24321-000450, ,"0-RING 1A G-45.0",1,1,,,,,.5555532223
116,2,,172179-73280, ,GASKET, 1,1, ,,,,,.55553555555

117,2,,172456-73610, ,FILTER,1,1,,,,,,,,.55555555

118,2,,172141-74430, ,0-RING,1,1,,,,,,.5555555555

119,2,,24311-000090, ,"0-RING 1A P-9.0",1,1,,,,.555355535554
120,2,,24311-000180, ,"0-RING 1A P-18.0",1,1,,,,.,55555355235
121,2,,172168-71510, ,0-RING,1,1,,,,,,,5.55555555
122,2,,172179-73540, ,0-RING, 2,2, ,,,,,,,,55555555

123,2,,24315-000060, ,"'0-RING 1B P-6.0",1,1,,,,5555535555555>»
124,2,,24321-000900, ,"0-RING 1A G-90.0",1,1,,,,.,55555355935
125,2,,172456-73930, ,"ELEMENT ,FILTER",1,1,,,,,.5.5555525 55
126,2,,172456-73960, ,0-RING, 2,2, ,,,,,,,,5,555555

127,2,,24315-000080, ,"0-RING 1B P-8.0",1,1,,,,55553555532553
128,2,,24315-000110, ,"0-RING 1B P-11.0",1,1,,,,5555553525535
129,2,,24311-000160, ,"0-RING 1A P-16.0",2,2,,,,,,55555325235



130,2,,172187-75880, ,0-RING,1,1,,,,,5555555355555
131,2,,24315-000140, ,"0-RING 1B P-14.0",2,2,,,5555355532235513
132,2,,172141-71550, ,0-RING,2,2,,,,,,,,5555355555551
133,1,,26013-120302, ,""BOLT W/WASHER M12X30",2,2,,,,,55353555555533



(5 111 21 100

N

NN

17 1

15

1
83
126 90 | 96 | 97
18

22 1

9

S UNO. 112(%,
RHUND 113~132ZEHFT .
112 INC. 113~132




1,1,,172487-72100, ,"'"CYLINDER,BOOM (97" ,1,1,,,005959999232929
2,2,,172487-72010, ,""SEAL SET,HEAD 80X45" ,1,1,...5555553535353355
10,2,,172487-72020, ,"'SEAL SET,PISTON 80" ,1,,,,55555555555555
10-1,2,,172487-72021, ,""PISTON SEAL
SET,BOOM™,1,1,,,,.,N,,72458500,M/#50502, ,,..5555551
13,2,,172487-72110, ,""TUBE,MOOM (GREEN:97)",1,1,,,5555525923292932
14,3, ,172146-72310, ,"'BUSH 45 50",1,1,...5555553535353555
15,3,,172168-81410, ,"'SEAL 45X55X4, DUST"™,2,2,,,55555555552555
16,2,,172487-72150, ,"'PLUNGER 56,CUSHON" ,1,1,,,,,555555555505 55
17,2,,172487-72160, ,""COLLAR 33 44 ,CUSHON" ,1,1,,.425555553552233%
18,2,,172487-72180, ,""HEAD 80 45" ,1,1, ... 55553533529955

20,3, ,24550-045300, ,BUSH, 1,1, 1,555 50505555 0>
21,2,,172487-72200, ,"'LOD 45,BOOM™ , 1,1, ,,55555555555535
22,3,,172146-72310, ,"'BUSH 45 50" ,1,1,,,.5555555555355
23,3,,172168-72390, ,"'SEAT ,SCREW
M10X34.3",1,1,,,,,W, 72458525 ,M/#50501, , , ., 5,5, |
24,3,,172168-81410, ,""SEAL 45X55X4, DUST " ,2,2, 2555555353333 3335
25,2,,172142-72260, ,""'WASHER 80 B ,1,1,,,.5555555555555

26,2, ,172422-72470, ,PISTON, 1,1, ., 10505 sssssssss

27,2, ,24761-020000, ,""NIPPLE PT1/8,GREASE" ,1,1,,...55555553525935%
28,2,,24761-040000, ,""NIPPLE B,GREASE™ ,1.,1,..:22555553533393955
29,2,,933111-20200, ,"U-NUT M33",1,1,,, 5505055050550
30,1,,172487-72290, ,""COVER,SLIDE(GREEN:=97"",1,1,,,,5555532332333
31,1,,172186-72480, ,""GUIDE,SLIDE" ,2,2, ,,555555555353335
32,1,,22217-100000, ,"'SPRING WASHER 10™,1,1,.., 5555555525555
33,1,,26116-100162, ,""BOLT M10X 16 PLATED™,1,1,..:25555535335359395
34,1,,933147-03400, ,""WASHER, BRAKE ARM™,1.,1.,...:555553535353355
35,1,,933168-14170, ,"'SPRING 16" ,2,2,,,555555555532335



HEH UNo. 11

BHULNo. 206292 SAHET
1 Inc.2~29




1,1,,172487-72300, ,"CYLINDER,ARM(GREEN97",1,1,,,,555355552525135
2,2,,172143-72010, ,""'SEAL SET,PISTON 70™,1,,,,555553553535523
2-1,2,,172460-72070, ,""SEAL SET",1,1,,,,,N,,72458500,M/#50502, ,,,,5555551
5,2,,172456-72010, ,"'SEAL SET 70*40,HEAD",1,1,,,,,.5555555355>5
13,2,,172456-72190, ,""PISTON 70 27",1,1,,,,:555355232223
14,2,,172141-72250, ,"U-NUT M27",1,1,,,,,,5555555555>
15,2,,172487-72310, ,"" TUBE,ARM (GREEN:97)",1,1,,,.55553555332525
16,3, ,172168-72410, ,""BUSH 40X50X40",1,1,,,,5555535235533>»

17,3, ,172448-72650, ,"'SEAL 40X50X4,DUST",2,2,,,,55535555325335
18,2,,172487-72350, ,""HEAD 70 40",1,1,,,,,55555552355>5

20,3, ,24550-040300, ,"BUSH 40X30",1,1,,,,5555535535555>»
21,2,,172487-72380, ,"'"ROD ASSY, ARM",1,1,,,,.5555553553525
22,3,,172168-72410, ,"'BUSH 40X50X40",1,1,,,,55555553553523
23,3,,172448-72650, ,""SEAL 40X50X4,DUST",2,2,,,,,55555525335>5
24,2,,172487-72400, ,"PLUNGER 50,CUSHON",1,1,,,,,55555525955>5
25,2,,172487-72410, ,""COLLAR 27 38,CUSHON",1,1,,,,,555553525533
26,2,,172141-72420, ,""WASHER 70, LOCK",1,1,,,,55555355535535>5
27,2,,24761-020000, ,"NIPPLE PT1/8,GREASE™,2,2,,,,5555355533352325



- B H LUNo. 11
\ B LNo. 20 D215 S AHES
1 Inc.2~2] P
1 ‘_x"’f '
ﬁ.l:f | ’\\‘"




1,1,,172456-72501, ,"CYLINDER, BUCKET(97)",1,,,5555555353522275
1-1,1,,172456-72502, ,""CYLINDER ,BUCKET
©n",1,1,,,,,N,,72456271 ,M/#50770, ,,,,,,,,,,1
2,2,,172456-72031, ,"'SEAL SET,HEAD 55X35",1,1,,,,,55555555355>5
7,2,,172171-72130, ,"U-NUT M24",1,,,,,,,,,55555555>
7-1,2,,172141-72250, ,"U-NUT M27*,1,1,,,,,S,,72456271 ,M/#50770,,, 5533555551
8,2,,172449-72310, ,"'PISTON 55(24-28",1,,,,5551553555335253351
8-1,2,,172449-72311, ,"PISTON 55(24-28",1,,,,,,N,1,72448155,M/#50506, ,,,,5555551
8-2,2,,172456-72580, ,""PISTON 55 (27-
27,1,1,,,,,S,1,72456271 ,M/#50770, , 5 555555551
9,2,,172449-72320, ,""GASKET RGU 55",1,,,,.55555535535535
9-1,2,,172449-72321, ,""GASKET RGU55
ASSSY*,1,1,,,,,N,,72448155 ,M/#50506, , ,,555555 51
12,2,,172449-72410, ,""HEAD CMP B,55-35",1,1,,,,5555355535555
14,3, ,24550-035300, ,""BUSH 35X30",1,1,,,,,55555555955>5
15,2,,172456-72512, ,""TUBE ASSY,BUCKET(97)",1,1,,,555535552553335
16,3,,172141-72561, ,"'BUSH (35-45-30",1,1,,,,5555535552335>5

17,3, ,172448-81610, ,""SEAL 35X45X4,DUST",2,2,,,,555355535235535
18,2,,172173-72550, ,""ROCK WASHER 55",1,1,,,,,.5555555355>5
19,2,,172456-72560, ,"'LOD CMP,BUCKET",1,,,.:552355535555325351
19-1,2,,172456-72561, ,""ROD ASSY,
BUCKET",1,1,,,,,S,2,72456271 ,M/#50770, 5 5535553551
20,3,,172141-72561, ,"BUSH (35-45-30",1,1,,,,5555535552335>5
21,3,,172448-81610, ,""SEAL 35X45X4,DUST",2,2,,,,5555535223355
22,2,,24761-040000, ,"NIPPLE B,GREASE",1,1,,,.:555555532523



B H UNo. 1{X

BEHUNo.2WhW 22273 ~HET /\ g-9
1 inc.2~22 ’\\\\\\ ng
| D




1,1,,172421-72700, ,"CYLINDER ASSY.,BLADE",1,1,,,..555555353553
2,2,,172168-72010, ,"'SEAL KIT",1,,,,,,Z,,72458500,M/#50502, ,,,,5555551
3,3,,172168-72020, ,""SEAL SET, HEAD 70X40",1,1,,,,5555553525535
8,3,,172168-72030, ,""SEAL SET,PISTON70X40",1,,,,,555553525255>5
8-1,3,,172460-72070, ,"'SEAL SET",1,1,,,,,N,,72458500,M/#50502, ,,,,,55555,1
11,3, ,172141-72420, ,""WASHER 70, LOCK"™,1,1,,.,,.555553553553

12,3, ,933111-26600, ,""RING 55, SPRING",1,1,,,,5555553555535
13,2,,172143-72400, ,""HEAD 70 40",1,1,,,,5:55553553533>»

15,3, ,24550-040300, ,""BUSH 40X30",1,1,,,,,55555555355>5
16,2,,172175-72550, ,U-NUT,1,1,,,,,,5,55555555>
17,2,,172421-72710, ,"TUBE ASSY. ,BLADE",1,1,,,,:555535535535>5

18,3, ,172168-72240, ,""BUSH 38X50X40",1,1,,,,5555535535535>5
19,3,,172168-81270, ,""SEAL ,DUST 38X50X4",2,2,,,,55535553233553
20,2,,172421-72730, ,""ROD COMP. ,BLADE",1,1,,,,:5553555535555
21,3,,172168-72240, ,"BUSH 38X50X40",1,1,,,,,.5555552955>5
22,3,,172168-81270, ,"'SEAL ,DUST 38X50X4™,2,2,,,,55555532235533
23,3,,23871-005000, ,"PLUG PT 1/16",1,1,,,555555535552335
24,2,,172421-72770, ,"'PISTON 70 30",1,1,,,,5555535535533>5
25,1,,172422-72790, ,""COVER,BLADE(GREEN:88",1,1,,,,,55555555355>5

26,1, ,26013-100202, ,"'BOLT W/WASHER M10X20",2,2,,,,5555555553335



\ B H UNo. 1%

i RHUNo. 202454 EHET
1 Inc.2~24




1,1,,172487-72700, ,"CYLINDER,OFFSET (97)",1,1,,,,555355552223135
2,2,,172457-72050, ,""SEAL SET 60X35,HEAD",1,1,,,,5555355535555
8,2,,172171-72120, ,PISTON,1,1,,,,,,.555555255
9,2,,172171-72130, ,"U-NUT M24",1,1,,,,,,,555555555>
10,2,,172137-72452, ,"'SEAL SET 60A, PISTON",1,,,,,555555555355>5
10-1,2,,172137-72453, ,""SEAL SET, PISTON
60A™,1,1,,,,,N,,72458500,M/#50502, ,,,,5555551
13,2,,172141-72540, ,""HEAD 6035, CYLINDER",1,1,,,,,555555355553
15,3, ,24550-035300, ,""BUSH 35X30",1,1,,,,,55555555355>5
16,2,,172487-72710, ,"TUBE,OFFSET(GREEN:97",1,1, ,,,,555555555535
17,2,,172487-72740, ,"LOD,0OFFSET",1,1,,,,555553553553>»
18,2,,933125-59600, ,"WASHER 60 B, LOCK",1,1,,,,5555553555535






1,1,,172456-73300, ,""MOTOR ASSY,TRAVEL",2,2,,,,.555535535535>5
2,2,,1A6240-37360, ,PLUG,4.4,,,,,,,,,:5555555551
3,2,,172147-70220, ,PLUG,4,4,,,,,,.,5555355555551
4,2,,172450-73620, ,""CYLINDER BLOCK KIT",2,2,,,,5555535335335
14,2,,172148-70301, ,PLUG,6,6,,,,,555555555555551
16,2,,172141-70450, ,"SEAT, SPRING",4,4,,,,,,,,.:5555555551
17,2,,172162-70780, ,PLUG,2,2,,,,,,,,555555555551
18,2,,172168-71950, ,SPRING,4,4,,,,,,,,555555255551
19,2,,172638-73330, ,PLATE, 2,2, ,,,,,,555555355355551
20,2,,172456-73340, ,""REDUCTION GEAR",2,2,,,,.5555555335253351
21,3,,172141-70110, ,SCREW,8,8,,,,,555555555555551
22,3,,172147-70120, ,"GAUGE, W/ROLLER",8,8,,,,55553555535553351
23,3,,172141-70150, ,"GAUGE, W/ROLLER",6,6,,,555553555535553351
24,3,,172141-70160, ,"RACE, INNER",6,6,,,,,,.5555555555551
25,3,,172148-70301, ,PLUG,4,4, ,,,,,.,555555555551
26,3,,172122-70350, ,BALL,198,198, ,,,,,,5,55555555551
27,3,,172122-70350, ,BALL ,20,20, ,,,,,,55555535555551
28,3,,172450-73330, ,PLUG,4,4, ,,,,,,55555535555551
29,3,,172421-73350, ,""PLANETARY, GEAR A",6,6,,,,55555355535335351
30,3, ,172456-73350, ,"RING NUT",2,2,,,,,,,55555553555551
31,3,,172456-73360, ,"'PLANETARY, GEAR B",8,8,,..,.5535555535335351
32,3,,172456-73370, ,"" INNER RACE",8,8,,,,55355555352353551
33,3,,172456-73380, ,"GEAR,SUN",2,2, ,,,,,,,,55555555551
34,3,,172456-73390, ,"SNAP RING™,2,2,,,,,,,,5:55535555551
35,3,,172456-73400, ,HOLDER, 2,2, ,,,,,,5555555555551
36,3,,172456-73410, ,"GEAR, DRIVE™,2,2,,,,,,,,:55555555551
37,3,,172456-73420, ,""THRUST PLATE"™,2,2,,,,.555555535335351
38,3,,172122-73430, ,PLUG,4,4, ,,,,.,,555555355355551
39,3,,172456-73430, ,"THRUST PLATE"™,2,2,,,,55555355532335351
40,3, ,172456-73440, ,"THRUST PLATE"™,2,2,,,,,5555532533322351
41,3,,172456-73450, ,COVER,2,2,,,,,,,,555553535551
43,3,,172183-73520, ,BEARING,2,2,,,,,,,,555555555551

44,3, ,172183-73560, ,""WASHER, THRUST",8,8,,.,,.5553555535253551
45,3,,172183-73570, ,"PLATE, THRUST",2,2,,,,5355555352353352351
46,3,,172183-73660, ,WIRE, 2,2, ,,,,,,,,:555555>
49,2,,172421-73400, ,SPRING, 2,2, ,,,,,,,,55555555551
50,2,,172456-73460, ,""SLANT PLATE",2,2,,,,535555535535235551
51,2,,172122-73470,,PIN,2,2,,,,,,,.5555553523351
52,2,,172456-73330, ,""'BASE PLATE ASSY",2,2,,,,35555532335335
55,4,,172141-70410, ,"VALVE, CHECK",4.,4,,,,,,..:555553555551
56,4,,172141-70420, ,SPRING,4,4, ,,,,,.5555555555551
58,4,,172421-73380, ,PLUG,4,4, ,,,,,,55555535555551

59,4, ,172456-73490, ,SPO0L,2,2,,,,,,::55553553553551
61,2,,172122-73480,,PIN,4,4,,,,,,..:.5555555551
63,2,,172456-73500, ,SPRING,4,4, ,,,,,,55555553555551
64,2,,172450-73510, ,"BALL ,STEEL",4,4,,,,,,,,:.5555555551
65,2,,172456-73510, ,""CAP, STEERING WHEEL",4.,4,,,,,.553555553523551
66,2,,172456-73520, ,0RIFICE, 4,4, ,,,,,,,,:5555555551
67,2,,172456-73540, ,""VALVE ASSY",2,2,,,,5535523533233»
68,3,,172148-71580, ,SPRING,4,4, ,,,,,,5555555555551

69,3, ,172456-73550, ,"BODY, VALVE™,2,2,,,,,,,,,55555555551
70,3,,172456-73560, ,""CHECK VALVE",4.,4,,,,,.555535535235551
71,3,,172183-73770, ,PLUG,4,4, ,,,,,,5555555533551

74,3, ,24315-000120, ,"0-RING 1B P-12.0",2,2,,,,535555535232335531
75,2,,172450-73550, ,""PISTON ASSY",4,4,,,,53535532332332231
76,2,,172456-73570, ,"BOLT,SOCKET HEAD",6,6,,,:5555555552535
77,2,,172183-73670, ,SHAFT,2,2,,,,,,.:555555555551
78,2,,172183-73780, ,PLUG,2,2, ,,,,,.,555555555551
79,2,,172183-73870, ,PLUG,4,4, ,,,,,.:5555533553551
80,2,,172312-74790, ,0RIFICE,8.,8,,,,,,,,555555555551
81,2,,24101-060024, ,"BALL BEARING,2,2,,,,455555553555332551
82,2,,24101-060044, ,"BALL BEARING #6004",2,2,,,,55555553553323351
87,2,,26450-080202, ,"BOLT M 8X 20",12,12,,,,,55555322323352351



88,1, 5172456_733205 s"SEAL SET",2525sssssssssssssssv
102,1,,26013-100252, ,""BOLT W/WASHER M10X25",16,16,,,,,55555555353>5



59

-y H y
LD Y
- m_, W ) ~

.__l
Lo




»1,,172456-73310, ,""MOTOR,SWING™,1,1,,,,,5555555355555
,2,,172456-77100, ,VALVE,1,1,,,,,,,,.55555555
»3,,172456-77110, ,"SEAL SET",1,1,,,,,,55553555525>5
»3,,172456-77130, ,""BOLT 6*65",2,2,,,,,,,5555555555551
8,3,,23871-010000, ,"PLUG PT1/8,SCREW",6,6,,,555555555555225351
9,2,,172456-77140, ,"MOTOR,SWING",1,1,,,,,5555555355555
10,3,,172137-70490, ,PLUG,4,4,,,,,,,,555553232551
11,3,,172137-70570, ,PIN,2,2, ,,,,,,,.55555555551
12,3,,172137-70580, ,SPRING,2,2,,,,,,:55555553555551
13,3,,172148-73350, ,"PLATE, VALVE",1,1,,,,,,5,555555555551
14,3,,172173-73510, ,"BOLT 12X40",4,4,,,,,,,55555555353551
15,3,,172173-73520, ,COLLAR,1,1,,,,,,55555553255551
16,3,,172173-73570, ,JIROLLER,1,1,,,,,,,,,55555555551
17,3,,172168-73580, ,BALL,2,2,,,,,,:555553553555551
18,3,,172173-73580, ,DRIVE,1,1,,,,,,55555555555551
19,3,,172168-73590, ,PLUG,2,2,,,,,,,,555555555551
20,3,,172173-73590, ,HOLDER, 1,1, ,,,,,,,.55555555551
21,3,,172168-73600, ,SPRING,2,2, ,,,,,,,,55555555551
22,3,,172173-73600, ,RING,1,1,,,,,,,5555555555551
23,3,,172173-73690, ,"SNAP RING™,1,1,,,,,,555555535555551
24,3,,172173-73700, ,"SNAP RING™,1,1,,,,,,55555555535551
25,3,,172456-77150, ,""HOUSING, BEARING",1,1,,,,,555555553525551
26,3,,172456-77160, ,""FLANGE, MOUTING",1,1,,,,,,55555355355551
27,3,,172456-77170, ,""GEAR, PINION",1,1,,,,,555555532235351
28,3,,172456-77180, ,"PISTON, HYDRAULIC",1,1,,,,,5555555553322551
29,3,,172456-77190, ,RING,1,1,,,,,,,5555555555551
30,3,,172456-77200, ,CIRCLIP,1,1,,,,,,,,555555555551
31,3,,172456-77210, ,"PLATE,FRICTION",6,6, ,,55555555553525551
32,3,,172456-77220, ,PLATE, 7,7, , ., 2553555232323
33,3,,172456-77230, ,SPRING,8,8, ,,,,,.55555553555551
34,3,,172456-77240, ,""FRONT BEARING",1,1,,,...55555352323351
35,3,,172456-77250, ,""NEEDLE BEARING",1,1,,,,,555555553525551
36,3,,172141-77260, ,""VALVE DRIVE",1,1,,,,,555553552352355351
37,3,,172456-77270, ,"BOLT 6*65",8.,8,,,,,,,:5555535535551
38,3,,172456-77280, ,""HOUSING, VALVE",1,1,,,,.5555555935253351
39,3,,172456-77290, ,"SEAL SET",1,1,,,,.,:5555252555
51,3,,172141-77400, ,"PLUG, BLIND",2,2,,,,,,,,,5,5.555>
52,1,,26013-120402, ,""BOLT M12X 40",4,4,,,,3:535553233233>5

1
2
3
-



. 192117 10




,»,172444-73802, ,""JOINT ASSY, SWIVEL",1,1,,.,.5555355535555>5
,,172444-73810, ,"'SHAFT, SWIVEL",1,1,,,,,555555555555
,,172444-73831, ,"HUB, SWIVEL",1,1,,,,,,.5555555555
,,172444-73840, ,"FLANGE, SWIVEL",1,1,,,,,,5355553555535
,,172137-73860, ,""SPACER, SWIVEL",1,1,,,,,,55555555535
,,172444-73880, ,""SEAL KIT,SWIVEL",1,1,,,,.:5555355535555>»
3,,172142-73800, ,"0-RING 55.76X5.7",1,1,,,,55553555353523
8,3,,172458-73820, ,""SEAL, SWIVEL",7,7,,,555535523533535
9,3,,172148-73870, ,""RING EL, BACK UP",1,1,,,,.:5553555535555
10,3,,24311-000750, ,""0O-RING 1A P-75.0",1,1,,,,:5553555532523
11,3, ,24321-000700, ,"O-RING 1A G70.0,NBR"™,1,1,,,..555555353553
12,2,,22242-000451, ,"CIRCLIP  45",1,1,,,,,555553555535
13,2,,23871-020000, ,""PLUG PT1/4,SCREW", 7,7, 5533555335333 2333
14,2,,26013-100352, ,""BOLT M10X 35",3,3,,,.55553555335555
15,1,,26013-100402, ,"'BOLT M10X 40",4,4,,,,:5553552532223

1,1
2,2
3,2
4,2
5,2
6,2
7



13




,,172487-74100, ,""VALVE ASSY,CONTROL"™,1,1,,,,5555535535535>5
,,172456-74380, ,"'BOOM LOCK SEC.",1,1,,,,5555553525535
,,172447-74230, ,ANTI-CAVITATION,1,1,,,,,5555553555555
,»,172456-74260, ,""BOOM LOCK ASSY",1,1,,,..555555325335
,»,172458-74290, ,""CHECK VALVE™,1,1,,,,,,,5555555555551
,,172458-74360, ,""SPRING, CHECK VALVE",1,1,,,,,.553555553533551
4,,172456-74410, ,"'PACKING P 16",1,1,,,,,5553555355555
8,4,,172456-74420, ,"PACKING P 17",1,1,,,,:555535235533>5
9,4,,172458-74640, ,"'STAY, CHECK VALVE",1,1,,,.,.,55555355535551
10,4,,172458-74650, ,"'STAY, CHECK VALVE",1,1,,,.,.,555553555332551
11,4, ,24311-000060, ,""0-RING 1A P-6.0",1,1,,,,.555553525535
12,4,,24315-000080, ,""0-RING 1B P-8.0",2,2,,,,.,555555535335351
13,4, ,24315-000110, ,"0-RING 1B P-11.0",2,2,,,,5555535535533>»
14,4, ,24315-000140, ,"0-RING 1B P-14.0",1,1,,,.,:555355235255
15,4,,24311-000180, ,"'0O-RING 1A P-18.0",1,1,,,,:5553555532554
16,2, ,172456-74390, ,""BUCKET CHANGE-OVER",1,1,,,,:5555355535555>5
17,3, ,172456-74280, ,""OVERLOAD 250/5",2,2,,,,5355553552335 5

18,3, ,172458-74610, ,""BUCKET SEC. ASSY",1,1,,,,:5555355535533>5
19,4,,172458-74150, ,""CHECK VALVE",1,1,,,,.,:555555335553551
20,4,,172458-74160, ,"SPRING, CHECK VALVE",1,1,,,.,:5555559552335251
21,4,,172458-74230, ,""PACKING S 22",2,2,,,.52553523233524
22,4,,172458-74240, ,""COVER B1, PILOT",1,1,,,,,555555355353551
23,4,,172458-74250, ,""COVER Al, PILOT",1,1,,,,,555555355353551
24.,4,,172458-74260, ,"SWP HEX_.BOLT 5X20",4.,4,,,,,5355553253322251
25,4,,172458-74620, ,"SPOOL ASSY,BUCKET",1,1,,,,,555555555322551
26,4,,172458-74630, ,"'STAY, CHECK VALVE"™,1,1,,.,.,.553555553533533]l
27,4,,24315-000110, ,"0-RING 1B P-11.0",1,1,,,,.555555353523
28,2,,172458-74720, ,""PACKING G 4",2,2,,,.,55553553533523
29,2,,172458-74730, ,"BOLT L380",4.,4,,,,,:5555522255>»
30,2,,24311-000180, ,"0-RING 1A P-18.0",2,2,,,.555555532233
31,2,,24315-000090, ,"0-RING 1B P- 9.0",1,1,,,...55555353553
32,2,,24315-000100, ,"0-RING 1B P-10.0",1,1,,,,,5555553555553
33,2,,26716-080002, ,"NUT M 8",4.,4,,,,,,,,5:552355>
34,1,,26013-100162, ,"BOLT M10X 16",3,3,,.,:5555555355335

1,1
2,2
3,3
4,3
5,4
6,4
7



ayvkO—)L/NWWTASSY
CONTROL VALVE ASSY
1724817-14100

IR ENO. 500 R 4 LNO. 11,

IH BNO. 500 R H LNO. 2~33 &
IRENO. 51O R H ULNO. 1~28¢&
IRENO. 5200 R LNO. 1~25¢&
IHENO. 53 R H LNO. 1~30&
IHENO. 54 R H LNO. 1~33¢&

IRENO. 55D R LNO. 1~20Z A F T,

Fig. 50 Ref. No. 1
INC. Fig. 50 Ref. No. 2~33.
ING. Fig. 51 Ref. No. 1~28.
INC. Fig. 52 Ref. No. 1~25.
INC. Fig. 53 Ref. No. 1~30.
INC. Fig. 594 Ref. No. 1~33.
INC. Fig. 55 Ref. No. 1~25.

NGy B
BUCKET

SRS S

AIOI0 \

SICAAAOIBRIO

OO O[OJOIO1O
Ol Oj«li@|@|

}m

v




,,172456-74190, ,"DRIVE R SEC. ASSY",1,1,,.,..5555535335535
»»,172458-74130, ,"DUST WIPER™,1,1,,,,,,5.55555555>
,,172458-74140, ,""BRACKET, OIL SEAL"™,1,1,,,,,5555555352355351
»»,172458-74170, ,"CAP,SPRING",1,1,,,,555555535535355551}
,,172456-74230, ,"'SPOOL ASSY,TRAVEL",1,1,,,,.555555535553551
»»,172458-74290, ,"CHECK VALVE",1,1,,,,,,5555553553555551
3,,172458-74360, ,""SPRING, CHECK VALVE",1,1,,,,,.5555555355355}
8,3,,172458-74460, ,"'PLUG GPM1/32",2,2,,,,35555352353522335]1
9,4,,172458-74640, ,"'STAY, CHECK VALVE",1,1,,,.,.,55555355535551
10,3,,24311-000120, ,""O-RING 1A P 12.0",1,1,,,,555535552332523
11,3, ,24315-000110, ,"0-RING 1B P-11.0",1,1,,,,5555535535555>»
12,3, ,26450-050102, ,""BOLT M 5X 10",2,2,,,555555535535335551
13,3,,26450-050182, ,"BOLT 5* 18",2,2,,,,,,,,555555555551
14,2,,172487-74370, ,"'BOOM CHANGE-OVER",1,1,,,,:5553555535555
15,3,,172487-74240, ,"'BOOM SEC.ASSY",1,1,,,.55535555322935

16,4, ,172458-74150, ,""CHECK VALVE",1,1,,,,.,55555355353551
17,4,,172458-74160, ,""SPRING, CHECK VALVE",1,1,,,,,.5535555533523551
18,4,,172458-74230, ,""PACKING S 22",2,2,,,,3:55553523533>5
19,4,,172458-74240, ,"'"COVER B1l, PILOT",1,1,,,,.5555555335553551
20,4,,172458-74250, ,""COVER Al, PILOT",1,1,,,,.555955595523351
21,4,,172487-74250, ,""'SPOOL ASSY,BOOM",1,1,,,..555555352323351
22,4,,172458-74260, ,""SWP HEX.BOLT 5X20",4,4,,,,.5535555535335351
23,4,,172458-74630, ,""STAY, CHECK VALVE"™,1,1,,,,.555555535335351
24.,4,,24315-000110, ,"0-RING 1B P-11.0",1,1,,,.,55555532253>
25,3,,172456-74280, ,""OVERLOAD 250/5",1,1,,,,5555555533325
26,2,,172458-74720, ,""PACKING G 4",2,2,,,.52553523233524
27,2,,24311-000060, ,"0-RING 1A P-6.0",2,2,,,,555553523533>»
28,2,,24311-000180, ,"0-RING 1A P-18.0",1,1,,,,.5553555353523

1,2
2,3
3,3
4,3
5,3
6,3
7



ayvkO—)LNWTASSY
CONTROL VALVE ASSY
1724817-14100

IR ENO. 500 B HH LNO. 11,

IH BNO. 500 R H LNO. 2~33 &
IRENO. 51O R H LNO. 1~28¢&
IRENO. 5200 R LNO. 1~25¢&
IHENO. 53 R H LNO. 1~30&
IHENO. 54 R H LNO. 1~33¢&
THEINO. 5SSO RH LNO. 1~25% S A E9,
Fig. 50 Ref. No. 1

INC. Fi1g. 50 Ref. No. 2~33.
ING.Fig. 51 Ref. No. 1~28.
ING. Fig. 52 Ref. No. 1~25.
ING. Fig. 53 Ref. No. 1~30.
ING. Fi1g. 54 Ref. No. 1~33.
INC. Fig. 55 Ref. No. 1~25.

EIT (B)
TRAVEL (R)

([ EO®O[ =
[ EFO®O|©®O

e S8 - - - - - - - 7° =42 (BOOM 2), T

=1 N v P2 - -- €474 (TRAVEL:RIGHT)
t i )
Al] (O ® Or
FRONT DG O
dm [ 0vo
O® O =
OO ® |11

i O @O [

O DO
B A

—E——

)

l




,,172456-74170, ,"DRIVE L SEC. ASSY",1,1,,.,..5555535335535
»»,172458-74130, ,"DUST WIPER™,1,1,,,,,,5.55555555>
,,172458-74140, ,""BRACKET, OIL SEAL"™,1,1,,,,,5555555352355351
»»,172458-74170, ,"CAP,SPRING",1,1,,,,55555555535355551
,,172456-74180, ,"'SPOOL ASSY,TRAVEL",1,1,,,,.555555535553551
»»,172458-74290, ,"CHECK VALVE",1,1,,,,,,5555553553555551
3,,172458-74360, ,""SPRING, CHECK VALVE",1,1,,,,,.5555555355355}
8,3,,172458-74460, ,"'PLUG GPM1/32",2,2,,,,35555352353522335]1
9,3,,172458-74640, ,"'STAY, CHECK VALVE",1,1,,,.,,.55555355535551
10,3,,24311-000120, ,""O-RING 1A P 12.0",1,1,,,,555535552332523
11,3, ,24315-000110, ,"0-RING 1B P-11.0",1,1,,,,5555535535555>»
12,3, ,26450-050102, ,""BOLT M 5X 10",2,2,,,555555535535335551
13,3,,26450-050182, ,"BOLT 5* 18",2,2,,,,,,,,555555552551
14,2,,172456-74350, ," INLET DIVISION",1,1,,,,,.,:555555355>5

15,3, ,172456-74400, ,""VALVE, RELIEF 210/20",2,2,,,,55535555553333
16,3, ,172458-74520, ,"" INLET SEC. ASSY",1,1,,...55555353553
17,4,,172458-74230, ,""PACKING S 22",2,2,,,,3555553533533>5
18,4,,172458-74240, ,""COVER B1l, PILOT",1,1,,,,,5555555352355351
19,4,,172458-74260, ,"'SWP HEX.BOLT 5X20",4,4,,,.555355533552335251
20,4,,172458-74530, ,"SEAT, SPRING",1,1,,,.,,,555553555332551
21,4,,172458-74540, ,"SPRING,RETURN" ,1,1,,,,.,35555353323551
22,4,,172458-74550, ,""COVER A2, PILOT",1,1,,,,,555555355353551
23,2,,172458-74720, ,""PACKING G 4",2,2,,,.,55553553533523
24,2,,24311-000060, ,"0-RING 1A P-6.0",2,2,,,,:45553552335224
25,2,,24311-000180, ,"0-RING 1A P-18.0",1,1,,,.555555535233

1,2
2,3
3,3
4,3
5,3
6,3
7



Oy rAO—LIMJLTASSY
CONTROL VALVE ASSY
17248 ]-14100

IR ENO. 50 & i LNO. 11,

IHRENO. 50D R HH LNO. 2~33 &

IRENO. TR H LNO. 1~28&

IREINO. 52D Rt LNO. 1~25¢&

IRENO. 53M R LNO. 1~30&

IHENO. 54D E H LNO. 1~33 &

IHENO. S5O R LNO. 1~25Z2EAF T,

Fig. 90 Ref. No. 1

INC. Fig. 50 Ref. No.2~33.

INC. Fig. 51 Ref. No. 1~28.

INC. Fig. 52 Ref. No. 1~25.

INC. Fig. 53 Ref. No. 1~30.

INC. Fig. 54 Ref. No. 1~33. 15

INC. Fig. b5 Ref. No. 1~25. P—/R—Fk
P-PORT

1T (&)
TRAVEL (L)

g 17

[ =X
=
=

©C &
BIONC

P1 P --P#° -p (P PORT)

. 377257 T E4T:Z& (TRAVEL:LEFT)
FRONT

)

O 6 O
FO®W O | |
O® O =i
@O O | [T

i O @O [

O DO
B A

l




,»»,172456-74320, ,"'ARM CHANGE-OVER",1,1,,,,5555535535535>»
,,172456-74150, ,""ARM SEC. ASSY",1,1,,,,.5553555353523
»»,172458-74150, ,"CHECK VALVE",1,1,,,,,,.55555352525551
,»,172456-74160, ,"'SPOOL ASSY,BOOM™,1,1,,,,,55555355553355551
,»,172458-74160, ,"'SPRING, CHECK VALVE"™,1,1,,,,,.55555555325531
»»,172458-74230, ,"PACKING S 22",2,2,,,,,,,,,:5555555
4,,172458-74240, ,""COVER B1, PILOT",1,1,,,,5555555355355551
8,4,,172458-74250, ,""COVER Al, PILOT",1,1,,,,,5555555535235551
9,4,,172458-74260, ,"'SWP HEX.BOLT 5X20",4,4,,,.5553555253522335251
10,4,,172458-74630, ,"'STAY, CHECK VALVE",1,1,,,.,.,555553555332551
11,4, ,24315-000110, ,"0-RING 1B P-11.0",1,1,,,,5555535535535>»
12,3,,172447-74221, ,""PORT RELIFE VALVE",1,1,,,,5555553525535
13,3, ,172447-74230, ,ANTI-CAVITATION,1,1,,,,,5555355535535>»
14,2,,172487-74330, ,""OFFSET CHANGE-OVER",1,1,,,,,.5555555355>5
15,3,,172447-74230, ,ANTI-CAVITATION,1,1,,,,,,55555555535

16,3, ,172456-74290, ,"RELIEF VALVE PLUG",1,1,,,,.5555535235535
17,3, ,172487-74420, ,""SWING SEC.ASSY",1,1,,,,55553555353523
18,4,,172458-74130, ,"'DUST WIPER",1,1,,,,,55555555355>5
19,4,,172458-74140, ,""BRACKET, OIL SEAL",1,1,,,.,.,5355553555335551
20,4,,172458-74150, ,""CHECK VALVE",1,1,,,,.555555535523351
21,4,,172458-74160, ,"'SPRING, CHECK VALVE",1,1,,,.,..55353553223551
22,4,,172458-74430, ,"'SPOOL ASSY,SWING",1,1,,,,,555555553225551
23,4,,172458-74630, ,""STAY, CHECK VALVE"™,1,1,,,,.555555535335351
24,4,,24311-000120,,"0-RING 1A P 12.0",1,1,,,...5355532233>
25,4,,24315-000110, ,"0-RING 1B P-11.0",1,1,,,.555555555252>
26,4,,26450-050102, ,"BOLT M 5X 10™,2,2,,,,2553535532335331
27,4,,26450-050182, ,"BOLT 5* 18",2,2,,,,,,,5555555555551
28,4,,172458-74170, ,"CAP,SPRING",1,1,,,,,5.5555555555551
29,2,,172458-74720, ,"PACKING G 4",2.2,,.,,,.5553522235>5
30,2,,24311-000180, ,"0-RING 1A P-18.0",2,2,,,.555555532233

1,2
2,3
3,4
4,4
5,4
6,4
7



Oy rAO—LIMJLTASSY
CONTROL VALVE ASSY
17248 7-14100

I8 ENO. 50 5 H LNO. 113,

1A EINO. 5000 R i LNO. 2~33&

HENO. 51D R LNO. 1~28&

IR EINO. 52 R LNO. 1~25&

T EINO. 530D i LNO. 1~30&

TR EINO. 540D i LNO. 1~33&

A EINO. 550 Rt LNO. 1~25%8 &84T
Fig. 50 Ref. No. 1

INC. Fig. 50 Ref.No. 2~33.

INC.Fig. 51 Ref.No. 1~28.

INC. Fig. 52 Ref. No. 1~25.

INC. Fig. 53 Ref. No. 1~30.

INC. Fig. 54 Ref.No. 1~33. ]
INC. Fig, 55 Ref No. 1~25.  crrens ™ " 15

®
O
0 ® @
O@ O
- (] _E® )
Al O (6) O
FRONT - - - - - 474y} (OFFSET)
- - - -7-h (ARM)
O® O =1
OO ® [ [N
i O @ O B
OO [ [~




,,172487-74310, ,"COMBINED FLOW DIV_",1,1,, 2105202052022
,,172487-74130, ,"COMBINED FLOW SEC.",1,1,,20102002002020
,,172487-74140, ,"SPOOL ASSY,JOIN",1,1,, 111002020020 s2ss0]
»,172458-74230, ,"PACKING S 22",2,2,,,,,5553533333333
,,172458-74240, ,"COVER B1, PILOT",1,1,,1120ss0s0ss0s20ss0]
,,172458-74250, ,"COVER AL, PILOT",1,1,, 122002050020 s20ss0]
4,,172458-74260, ,"SWP HEX.BOLT 5X20",4,4,, .21 22202022022 020]
8,4,,172458-74290, ,"CHECK VALVE",2,2, ., 122202220222 220s1
9,4,,172458-74360, ,"SPRING, CHECK VALVE™,2.2,. 2120200202022 s0
10,4, ,172458-74640, ,"STAY, CHECK VALVE™,2,2, .., 222052220 s222251
11,4, ,172458-74660, ,"PLUG NPT1/16,SCREW",2,2,, 2122220205222 200]
12,4,,172458-74670, ,"PLUG,PF1/8",2,2,,,,535235332333232351

13,4, ,24315-000080, ,"0-RING 1B P-8.0",2,2, 121222222222 224

14,4, ,24315-000110, ,"0-RING 1B P-11.0",2,2,, 1110222222222
15,3, ,172456-74270, ,"VALVE, RELIEF 170/20",1,1,,,10s2220s202295
16,2, ,172458-74720, ,"PACKING G 4",2,2,, . 11222222222 024

17,2, ,172458-74780, ,"PTO CHANGE-OVER",1,1,,,,,,,724560323,,724560323,,,,,,,,,, |
18,3, ,172458-74380, ,"PTO SEC. ASSY",1,1,,10020200202002n

19,4, ,172458-74130, ,"DUST WIPER™, 1,1, ., 010000 ssssnssn

20,4, ,172458-74140, ,"BRACKET, OIL SEAL",1,1,,.120s050020020s0s1
21,4, ,172458-74150, ,"CHECK VALVE™,1,1,,,22222052020520220]

22,4, ,172458-74160, ,"SPRING, CHECK VALVE™,1,1,,..2000000000000s01
23,4,,172458-74170, ,"CAP,SPRING" ,1,1,,,,55555223533322551

24,4, ,172458-74390, ,"SPOOL ASSY,PTO", 1,1, , 111002020 s0nsnssal
25,4, ,172458-74630, ,"STAY, CHECK VALVE™,1,1,,.,2ss05002002022s1
26,4, ,172458-74650, ,"STAY, CHECK VALVE™,2,2, .., 222052220 02022s1
27,4, ,24311-000120, ,"0-RING 1A P 12.0",1,1,,,2120s00202002n
28,4, ,24315-000110, ,"0-RING 1B P=11.0",1,1,,,222s0s2020024
29,4, ,24315-000140, ,"0-RING 1B P=14.0",2.2. 111222022022 r2n
30,4, ,26450-050102, ,"BOLT M 5X 10™,2,2,, 11222252220 s222051
31,4,,26450-050182, ,"BOLT 5* 18",2,2,,,555523333333323331
32,3,,172458-74740, ,"SHUT OFF VALVE™,2,2,, .10 2020020005
33,2,,24311-000180, ,"0-RING 1A P=18.0",1,1,, 121200002020 ssn

1,2
2,3
3,4
4,4
5,4
6,4
7



Oy rAO—LIMJLTASSY
CONTROL VALVE ASSY
17248 7-14100

IR ENO. 50 B i LNO. 11,
IRENO. S0 R HH LNQ. 2~33 &
IRENO. 5T R H LNO. 1~28&
IREINO. 52D Rt LNO. 1~25¢&
IRENO. 53M R HH LNO. 1~30&
IHENO. 54D K H LNO. 1~33¢&
IHENO. S5O R LNO. 1~25Z2EAF T,
Fig. 90 Ref. No. 1

INC. Fig. 50 Ref. No.2~33.
ING. Fig. 51 Ref. No. 1~28.
INC. Fig. 52 Ref. No. 1~25.
INC. Fig. 53 Ref. No. 1~30.
INC. Fig. 54 Ref. No. 1~33.
INC. Fig. 55 Ref. No. 1~25.

T/ PHR—Fk
T/P-PORT

FRONT

]
----PTO(P.T.0.)

i P3 ----T/P# -+ (T/P PORT)

f—
p——

()
ACC S
OO




,,172487-74110, ," TURNING SEC.ASSY",1,1,.,12s2ss0s20220s
,,172487-74120, ,"SPOOL ASSY,TURNING™,1,1,, 14222002020 020s001
»»172458-74150, ,"CHECK VALVE™,1,1,,,,55555223533332251
,,172458-74160, ,"SPRING, CHECK VALVE".1,1,...2200s0000s0s2ss1
»,172458-74230, ,"PACKING S 22",2,2,,,,5555332333333
,,172458-74240, ,"COVER BL, PILOT",1,1,,12200s0s00s0s20s20]
3,,172458-74250, ,"COVER AL, PILOT",1,1,,210000000000000001
8,3,,172458-74260, ,"SWP HEX.BOLT 5X20",4,4,, .11 22205022022 2s0
9,3,,172458-74630, ,"STAY, CHECK VALVE",1,1,,..10000000s0s0ss0]
10,3, ,24315-000110, ,"0-RING 1B P-11.0",1,1,, 1112522225222
11,2,,172458-74720, ,"PACKING G 4",1,1,,.0122s2s202202n

12,2, ,172458-74750, ,"BLADE CHANGE-OVER™,1,1,.,.2220200002000
13,3,,172458-74110, ,"BLADE SEC. ASSY",1,1,,.21202s00002202n

14,4, ,172458-74120, ,"'SPOOL ASSY,BLADE", 1,1, 111002000020 ssss0
15,4, ,172458-74130, ,"DUST WIPER",1,1,,, 2120520205 20sn

16,4, ,172458-74140, ,"BRACKET, OIL SEAL™,1,1,,..002050000000000s1
17,4, ,172458-74150, ,"CHECK VALVE™,1,1,,.220020500202202201

18,4, ,172458-74160, ,"SPRING, CHECK VALVE™,1,1,,.42020000500220s01
19,4,,172458-74170, ,"CAP,SPRING" ,1,1,,,,,55535555335232351

20,4, ,172458-74630, ,"STAY, CHECK VALVE"™,1,1,,.12ss050020s202251
21,4,,24311-000120, ,"0-RING 1A P 12.0",1,1,,,2122s00202202n
22,4, ,24315-000110, ,"0-RING 1B P=11.0",1,1,,,2222002020024
23,4, ,26450-050102, ,"BOLT M 5X 10™,2,2,,11222002220s202001
24,4,,26450-050182, ,"BOLT 5* 18",2,2,,,,5555353533333335351

25,3, ,172458-74700, ,"OVERLOAD 100™,1,1,,,,22s500505005

1,2
2,3
3,3
4,3
5,3
6,3
7



Oy hrAO—LIMJLTASSY
CONTROL VALVE ASSY
17248 7-14100

IR ENO. 50 B i LNO. 11,
IRENO. S0 R HH LNQ. 2~33 &
IRENO. 5T R H LNO. 1~28&
IREINO. 52D Rt LNO. 1~25¢&
IRENO. 53M R HH LNO. 1~30&
IHENO. 54D K H LNO. 1~33¢&
IHENO. S5O R LNO. 1~25Z2EAF T,
Fig. 90 Ref. No. 1

INC. Fig. 50 Ref. No.2~33.
ING. Fig. 51 Ref. No. 1~28.
INC. Fig. 52 Ref. No. 1~25.
INC. Fig. 53 Ref. No. 1~30.
INC. Fig. 54 Ref. No. 1~33.
INC. Fig. 55 Ref. No. 1~25.

Bl
TURNING 8

0 ® @[]
=] | (O @ O
=G )
Al O ® OF
FRONT OGO |
FO®WO | |
O® O jwi
@O O | [T

o

- - - e [E] (TURNING)
----7"b-F (BLADE)

el



»»,172151-74601, ,VALVE,1,,,,,,,.5555555555
»»182900-16530, ,"COVER,UNDER",1, ,,,,,,5555555555>
»»182900-22300, ,SPRING,1,,,,,,,55555525555
,,172151-74740, ,"PLATE, MARK™,1,,,,,.,:5555555555
,»,182900-77190, ,BOLT,8,,,,,,,5555555555>5
»»,182900-77200, ,BOLT,8,,,,,5,5555555555>5
2,,182900-77210, ,"SEAL ,DUST",1, ,,,,,.555235535323>5
8,2,,182900-77220, ,COVER,1,,,,,,55555525255
9,2,,182900-77230, ,"WING BOLT",1,,,,,,,55555355555>
10,2,,182900-77240, ,BOLT,2,,,,,,,5555555555>5
11,2,,182900-77250, ,LEVER, 1, ,,,,,,5555555555>
12,2,,24190-100001, ,""BALL 5/16, STEEL",1,,,,,5355553555355>5
13,2,,24311-000280, ,""0-RING 1A P-28.0",1,,,,555555535535535
14,2, ,24321-000600, ,"O-RING 1A G-60.0",2,,,,,,55553555355>5
15,2, ,953KM0-00220, ,WASHER, 2, , ,,,,,,,55555555>5

16,2, ,953KM0-00220, ,WASHER,1,,,,,,555555555555

17,2, ,953KM0-10894, ,""PLUG PT1/8",1,,,,,,5555523525555
18,1,,26013-100202, ,"'BOLT W/WASHER M10X20",3,,,,555555555535 55
19,1,,172444-03290, ,MAGNET,1,,,,,,,555555555355551
20,1,,172151-03551, ,LABEL,1,,,,,.555555555555551

1,1
2,2
3,2
4,2
5,2
6,2
7



172487-08510
AT ATILFNILTEY I,

IEENO. 8228 T LY,
A-WAY MULTI VALVE KIT
IS shown In Fig. 82.

19 20




,,172455-74701, ,""VALVE ASSY, REMO.CON"™,2,2,,,,,,1,,,55555355551
»»,172455-74240, ,SPRING,8.,8,,,,,,,,555555555551
,,172455-74710, ,BELLOWS, 2,2, ,,,,,,,,5555555>5
,,172448-74760, ,PLATE, 2,2, ,,,,,,,5555535555551
»,172448-74770, ,PLUG,8,8,,,,,,.5555555555551
»»,172448-74780,,"ROD Q,PUSH™,8,8,,,,,,,,555555555551
2,,172448-74790, ,SEAL,8,8,,,,,,5555553523555551
8,2,,172448-74910, ,""SEAT, SPRING™,8,8,,,,,,:55555535555551
9,2,,172448-74920, ,WASHER,8,8,, ,,,,:.555555555551
10,2,,172448-74930, ,SPRING,8,8,,,,,,,,555555555551

11,2, ,172448-74950, ,""JOINT ASSY",2,2,,,,2553535532335351
12,2,,172448-74960, ,"PLATE, CIRCLE"™,2,2,,,,55555555353355351
13,2,,172448-74970, ,"NUT, ADJUST",2,2,,,,,,55555555252551
14,2,,24315-000200, ,"0-RING 1B P-20.0",8,8,,,,.555355535553551

1,1
2,2
3,2
4,2
5,2
6,2
7






,1,,172458-74500, ,""REMO-CON.VALVE M2",1,1,,,,,2555535553535551
,2,,172455-74240, ,SPRING, 4,4, ,,,,,,,555553232551
,2,,172455-74710, ,BELLOWS,1,1,,,,,,,5555555555551
,2,,172448-74720, ,"'SPOOL SLEEVE SUB",1,1,,,,,5555553525323551
8,3,,22351-050010, ,"'SPRING PIN 5X10",1,1,,,,.5555555335253551
9,2,,172448-74760, ,PLATE, 1,1, ,,,,,:55555535555551
10,2,,172448-74770, ,PLUG,4,4,,,,,,,.555555555551
11,2,,172448-74780, ,"ROD Q,PUSH",4.,4,,,,,,,,.555535555551
12,2,,172448-74790, ,SEAL,4,4,, ,,,5555555355323351)
13,2,,172448-74810, ,""PLATE, PORT",1,1,,,,,,.5555555555551
14,2,,172448-74820, ,PACKING,2,2,,,,,,,,555555555551
15,2,,172448-74830, ,0RING,1,1,,,,,,.5555552555551
16,2,,172448-74860, ,0RING,2,2,,,,,,,,,55555555551
17,2,,172448-74870, ,0RING,1,1,,,,,,5,5553555555551
18,2,,172448-74880, ,0RING,1,1,,,,,,555555535555551
19,2,,172448-74910, ,""SEAT, SPRING",4,4,,,,,:555535535335551
20,2,,172448-74920, ,WASHER,4,4, ,,,,,,5.555535555551
21,2,,172448-74930, ,SPRING,4,4, ,,,,,,,.55555555551
22,2,,172448-74950, ,"JOINT ASSY",1,1,,,,5555555322323351
23,2,,172448-74960, ,"PLATE, CIRCLE",1,1,,,,,5555555553322551
24,2,,172448-74970, ,"NUT, ADJUST",1,1,,,,,.:55555555353551
25,2,,172448-74980, ,0RING,1,1,,,,,,.5555552525551
26,2,,172448-74990, ,DISTANZBUCHSE ,1,1,,,,,5555555535235551
27,2,,24315-000200, ,"0-RING 1B P-20.0",4,4,,,.:.535523522335251
28,2,,26450-080652, ,"BOLT M 8X 65",2,2,,,.555355553553332551
29,1,,172458-03550, ,LABEL,1,,,,,,,1,,,,5555555551
30,1,,172458-03560, ,LABEL,1,,,,,,,1,,,,5.55555551
31,1,,172458-03570, ,LABEL,1,,,,,,,1,,,,5.55555551
32,1,,172458-08540, ,"LEVER ASS,2W",1,,,,,,51,555553555355351
33,2,,1C6141-35370, ,"SPRING,LOCK™,1, ,,,,,555555555555551
34,2,,172458-74470, ,SHAFT,1,,,,,,.5555555355355551
35,2,,172458-74480, ,SLEEVE,1, ,,,,,,.5555555555551
36,2,,172458-74490, ,"LEVER KNOB BL",1,,,,555555555355355351
37,2,,26712-080002, ,"NUT M 8™,1,,,,,.5555555533553551

38,1, ,172448-74730, ,PLUG,1,1,,,,,,2,,555555555551

1
2
3
4



172458-08520

29T ARILFNNILTHy k
(1B . ~M/#55500) (.
IEEAND. 83ZEBT &Ly,
2-WAY MULT! VALVE KIT

(STANDARD: TO M/#55500)
1S shown In Fig. 83.

172458-08530

27z ATILFNNILTXY b
2 T4 TILFIHR (AZHE . M/#55501~) (.
2-WAY MULTI SPEC. IEENO. 84 BT &L,
2-WAY MULTI| VALVE KIT
(STANDARD : FROM M/#55501)
1S shown In Fig. 84.

S

EFER TO Fig. 22 (A
-
) REFER TO Fig. 57 N

REFER TO Fig. 22 e

29 14 TILFHHRR
2-WAY MULTI SPEC.

f

34

REMLR
STANDARD SPEC.

qus

f 35
37

ag 32




., (712458-73700, ,"'"RESERVER ASSY (96)",1,,,555sM5 5555533555
,1,,772487-75090, ,""RESERVER ASSY (96)",1,1,,,,5555553953322251
,,172175-73700, ,"FILTER ASSY, RETURN",1,1,,,,,5555535555535
»,172175-73710, ,ELEMENT, 1,1, ,,,,,,,55555555>
,,172141-73770, ,""VALVE ASSY, BYPASS",1,1,,,..555555355335
2,,172146-73730, ,"FILTER, SUCTION",1,1,,,,.555535535555>»
6,2,,933152-02710, ,"'SPRING, SIDE CLUTCH",1,1,,,,,5555553555555
8,3,,172168-65750, ,RUBBER,1,1,,,,,,55555555555
10,3,,172487-75300, ,""HOSE G806YY010",1,1,,,,,.5555555355>5
11,3,,172456-75390, ,"'SEAL,RADIATOR F",1,1,,,,,.55535555355>5
12,2,,172446-75250, ,CAP,1,1,,,,,,,5555555555
13,2,,172455-75330, ,""DRAIN PLIG 24" ,1,1,,,,,555535235533>5
14,2,,172183-75410, ,"'FLANGE,SUCTION (ZN)",1,1,,,.55553555332225
15,2,,172460-75410, ,""CAP,TANK",1,1,,,,555555352355315
16,2,,172447-75600, ,GAUGE, 1,1, ,,,,,5555555555>5
17,3,,172455-75290, ,"BOLT M10™,2,2,,,,,,,555555555>5
18,3,,172455-75300, ,0-RING,4,4,,,,,,,,5.5555555
21,2,,24321-001050, ,"0-RING 1A G-105.0",2,2,,,,555555352352135
22,2,,24341-000300, ,"0-RING 1A S-30.0",1,1,,,.5555555355535
23,2,,26013-080162, ,""BOLT W/WASHER M8X16",4,4,,,,55535555523333
24,2,,26013-080202, ,""BOLT W/WASHER M8X20",3,3,,,,555355555225135
25,1,,22137-140000, ,""WASHER 14,POLISHED",4,4,,,,,5553553533523
26,1,,22217-140000, ,"'SPRING WASHER 14" ,4.,4,,,,,.55355353523
27,1,,26116-140352, ,"BOLT M14X 35 PLATED",4,4,.,.,.,:5553552335224

1,1
1-1
2,2
3,3
4,3
5



B H UNo. 1{&
RHULNo. 1) 524%EHET
1 inc. (1) ~24

1

4




»»,172730-75141, ,30INT, 1,1, ,,,,,,5:55555555

»,172422-76100, ,FLANGE,1,1,,,,,,.555555255
,,172142-76181, ,"" JOINT 90-3/8 ASSY",2,2,,,5355533223332233
,»,24315-000140, ,"0-RING 1B P-14.0",2,2,,,,,.5553555355>»
,»,172142-76181, ,"" JOINT 90-3/8 ASSY",2,2,,,,5553355253333
,,24315-000140, ,"0-RING 1B P-14.0",2,2,,,.55553553533553
1,,172157-76300, ,"ELBOW 3/8-1/2",1,1,,,,535553552335>5
8,2,,24315-000180, ,"0-RING 1B P-18.0",1,1,,,,5555535555535>»
9,1,,22117-100000, ,"WASHER 10",4,4,,,,,,.,::5555555
10,1,,24315-000140, ,"'O-RING 1B P-14.0",1,1,,,,:5553555532523
11,1, ,24321-000400, ,"0O-RING 1A G-40.0",1,1,,,,5555535535535>»
12,1,,26013-100252, ,"'BOLT W/WASHER M10X25",4,4,,,,5555355332225
13,1,,172487-76410, ,""TUBE, SUCTION",1,1,,,,,5555355535535>5
14,1,,26013-100202, ,""BOLT W/WASHER M10X20",2,2,,,,,55353555555293
15,1,,172458-78091, ,""HOSE 39.5 X 52.5",1,1,,,,:5553555235554
16,1, ,172456-78101, ,""HOSE 38.1X50.2",1,1,,,..5553555353553
17,1,,172456-78111, ,""HOSE H206BZ080S",1,1,,,,555555355553
18,1, ,172456-78120, ,""HOSE H206BZ071S",1,1,,,,55555535535535
19,1,,172456-78130, ,""HOSE H206CZ061S",1,1,,,,,.5555555255>5
20,1,,172122-79930, ,"CLAMP B",1,1,,,,,,55555355555>
21,1,,23001-060000, ,"CLIP,HOLELESS HOSE",4.,4,,,..555355323524
22,1,,23001-070000, ,CLIP,4,4, ,,,,,,5:55525555

1,1
2,1
3,1
4,2
5,1
6,2
7



HERYT
HYD. OIL PUMP

Oy kO—JjL L7
CONTROL VALVE

] FOWOQ[ II--- 49b(BUCKET)

[ FO® O | 9O [f---7"-41(BOOM 1)

1 FO® @[3------- 7*-42 (BOOM 2) T

=] (OO O], }----- E47:4 (TRAVEL:RIGHT)
T Ee ¢ [F---P& -+ (P PORT)

D) =1 [(O®OH  |----- #E17:%& (TRAVEL:LEFT)
FRNT - =[FO®O [ _T------ #7429 b (OFFSET)

€m T OB I}~ 7-AARW
=2 FO® O | Be----PTOP.T.0.)

HI!IZ!li ----T/P% -} (T/P PORT)

1 EO. @ O | o }--- e (TURNING)
TEOOO[ _I1---7 -+ (BLADE)

B A



1,1
2,1
3,1
4,2
5,1
6,1
7

»»,172730-75141, ,J0INT,5,5,,,,,,55555555555
,»,172730-75141, ,30INT,2,2,,,,,,,,,55555555
,,172173-76101, ,""CONNECTOR PF1/4-45",1,1,,,,5555553552335
,»,24315-000110, ,"0-RING 1B P-11.0",1,1,,,,,.55535555355>»
,,172162-76131, ,ADAPTER, 2,2, ,,,,,,,,:555555>
»»,172141-76180, ,CONNECTOR,1,1,,,,,,,5555555555
2,,24315-000110,,"0-RING 1B P-11.0",1,1,,,,55555553555523

8,1,,172142-76181, ,"" JOINT 90-3/8 ASSY",1,1,,,55555253322335
9,2,,24315-000140, ,"0O-RING 1B P-14.0",1,1,,,,:5553552335223
10,1,,172147-76260, ,CONNECTOR,1,1,,,,,5555555535 55

11,1,,172141-76920, ,""CONNECTOR

12,2,,24315-000140, ,"0-RING
13,1, ,24315-000140, ,"0-RING
14,1, ,24315-000140, ,'"0-RING
15,1,,24315-000140, ,""0-RING
16,1, ,24315-000140, ,"0-RING
17,1, ,24315-000140, ,"0-RING
18,1, ,24315-000140, ,"0-RING

1B
1B
1B
1B
1B
1B
1B

3/8-1/4L",1,1,,,5553555333233235
P-14.0",1,1,,,,555535353533235
P-14.0",2,2,,,55555332333335
P-14.0",1,1,,,,,35553553355355
P-14.0",3,3,,555553553533535
P-14.0",1,1,,,,55553553533535
P-14.0",2,2,,,555535335333335
P-14.0",1,1,,,,55553535333235

19,1,,172456-78140, ,""HOSE F403BBO70S™,1,1,,,,,55555555355>5
20,1,,172487-78170, ,""HOSE H206CX095",1,1,,,,.25555555355>5
21,1,,172487-78180, ,""HOSE H206CX086",1,1,,..55555535335532
22,1,,172487-78190, ,""HOSE H206BC235",1,1,,,,555555352553
23,1,,172487-78200, ,""HOSE H206BE224™",1,1,,,,,555553523523
24,1,,172422-78210, ,""HOSE P206BC050S",2,2,,,,:5553555335224
25,1,,172487-78210, ,""HOSE H206BC207",1,1,,,,.25555552335>5
26,1,,172487-78220, ,"'"HOSE H204BB242",1,1,,...3555532235532
27,1,,172487-78230, ,""HOSE H204BC252",1,1,,,,5555553523523
28,1,,172487-78310, ,""HOSE H206BC207",1,1,,,,555555352553
29,1, ,172444-78900, ,SUPPORT, 1,1, ,,,,,55553523555>5
30,1,,172444-78950, ,"SUPPORT AL,HOSE",1,1,,,.:5553555535524
31,1,,172122-79930, ,"CLAMP B™,3,3,,,,,,5555555555>
32,1,,172487-78800, ,"SUPPORT ,HOSE™ ,1,1,,,,.5555555355355351



M A5R3
VIEWED FROM (V)

HYD. OIL PUMP

| avbka—nnT
// CONTROL VALVE




,,172162-76131, ,ADAPTER,1,1,,,,,,,5.55555555
»,172422-76130, ,CONNECTOR, 2,2, ,,,,,,,555555555
»,172141-76180, ,CONNECTOR, 3,3, ,,,,555552525555
,»,24315-000110, ,"0-RING 1B P-11.0",3,3,,,.,,55555555355>»
,,172141-76180, ,CONNECTOR, 1,1, ,,,,,,5555555555
,,24315-000110, ,"0-RING 1B P-11.0",1,1,,,.,555555355554
1,,172142-76181, ,"JOINT 90-3/8 ASSY",4,4,,,,5355535523355
8,2,,24315-000140, ,"0-RING 1B P-14.0",4,4,,,,:55553553533>»
9,1,,172116-76381, ,""ADAPTER 64",3,3,,..,55555555257>»
10,1,,24315-000140, ,"'O-RING 1B P-14.0",2,2,,,,3555355232523
11,1, ,24315-000140, ,"0-RING 1B P-14.0",3,3,,,,5555535535533>»
12,1, ,24315-000140, ,"0-RING 1B P-14.0",1,1,,,,5555535535535>»
13,1, ,172456-78150, ,""HOSE F403BC090S™",1,1,,,,5555553555535
14,1, ,172456-78170, ,""HOSE P204BCO67S",2,2,,,,,25553555355
15,1,,172422-78200, ,""HOSE P206BC048S",4.,4,,,,,:55535553355

1,1
2,1
3,1
4,2
5,1
6,2
7



ARARILY a2k
SWIVEL JOINT

15

>)

m W N u oy [ WYY )
CONTROL VALVE

HERST
HYD. OIL PUMP




1
2
2
1,,172123-76121, ,"JOINT
1
1

1
2
3
4
5
6
7

55172450_761005 sEI—BOWslslsssssssssssssssss
»»24315-000180, ,"0-RING 1B P-18.0",1,1,,,,,555553352255>5
»»24315-000240, ,"0-RING 1B P-24.0",1,1,,,,:555553352255>5

PF1/4"111111111111111111111

:,172458—76130,,"CONNECTOR PF1/2-1/2",1,1,,,...0005522229>5
,»,23001-035000, ,""HOSE CLAMP 35",2,2,,,..5555535235533
1, ,172422_76140, ,CONNECTOR,l,l, 7% %% %3%%7%3%7%3%%7%3%3%)3

8,1,,172444-76150, ,J0INT,1,1,,,,,,,,,5555555>5
9,1,,172458-76150, ,"NIPPLE PF1/4,ELBOW",1,1,,,,,,55555555523
10,2,,24315-000110, ,"O-RING 1B P-11.0",1,1,,,,55553555535554
11,1,,172141-76180, ,CONNECTOR,1,1,,,,5555553535535
12,2,,24315-000110, ,"0-RING 1B P-11.0",1,1,,,,55555355535535>5
13,1,,172162-76180, ,""JOINT 3-1/4 COMPL.",3,3,,,5555553522335>5
14,2,,24315-000110, ,"0O-RING 1B P-11.0",3,3,,,.,55553555535555
15,1,,172162-76180, ,"JOINT 3-1/4 COMPL.",1,1,,,,55555535555575
16,2, ,24315-000110, ,"0-RING 1B P-11.0",1,1,,,,5555535535555>»

17,1,,172487-76200, ,ELBOW,

1,1,,,,,,,,,,,,,,,,,

18,2,,24315-000140, ,"0-RING 1B P-14.0",1,1,,,,5555535535535>»
19,1,,172141-76220, ,NIPPLE,1,1,,,,,,.,:55555555

20,1,,172164-76330, ,""JOINT PF1/4-0.7",2,2,,, 5555533332322 5
21,1,,23393-040000, ,""JOINT 90RGI 1/2",1,1,,,,555533535235275
22,1,,24315-000110, ,"0-RING 1B P-11.0",1,1,,,,.555555355523
23,1,,24315-000110, ,"0-RING 1B P-11.0",2,2,,,,5555355353523
24,1,,24315-000110, ,"0-RING 1B P-11.0",1,1,,,.,,5555535233>
25,1,,24315-000180, ,"0-RING 1B P-18.0",1,1,,,.555555555253>

26,1,,26013-100202, ,""BOLT
27,1,,172456-78160, ,'"HOSE
28,1,,172487-78250, ,'"HOSE
29,1,,172456-78260, ,""HOSE
30,1,,172487-78260, ,""HOSE
31,1,,172456-78270, ,""HOSE
32,1,,172487-78270, ,""HOSE
33,1,,172487-78280, ,""HOSE
34,1,,172458-78290, ,""HOSE
35,1,,172458-78300, ,"HOSE
36,1,,172458-78310, ,"HOSE

W/WASHER M10X20™,2,2,,,555353233232235
FA03CC806™,1,1,,,5555535355353335
GBO6YY0525™,1,1,,,,55553535323335
G608CCO67S™,1,1,,,,55553533235355
GBO6YY026™,1,1,,.55553555323235
G612YY055S5",1,1,,,,5555553553535>5
G804YY029",1,1,,5555535555332335
G804YY016",1,1,,,,.55555525255
F403CC042™,1,1,,,,,,555523523555
F403CCO74",1,1,,,555535553233235
F403BCO53",1,1,,,5555355535353235

37,1,,172122-79930, ,"CLAMP B",1,1,,,,,,555555535555
38,1,,172122-79930, ,"CLAMP B",1,1,,,,,,555533523555>
39,1, ,23000-013000, ,"CLAMP 13",2,2,,,,,,,555355355555
40,1, ,23000-013000, ,"CLAMP 13",2,2,,,,,,,5555555555

41,1, ,23001-016000, ,"HOSE
42,1,,23001-016000, ,""HOSE

CLAMP 16"525255511111111111111
CLAMP 16",2,2,,,,,,,,,,,,,,,,,



HYD. OIL TANK ////f~
ARARNIIDIaA B+

N ‘ SWIVEL JOINT

HER> T
- “\\ 21 ; HYD. OIL_PUMP

@//, 38 77
| A ? > 34
oC 5
L
KH“\x 3]
- f 5

e[ E— % J

TURNING MOTOR M /J ‘ Oy kaO—psnId
CONTROL VALVE




,»,172487-64950, ,""COVER,HOSE P.T.0.(73",1,1,,,,5555555333325
,,172487-74900, ,"PLATE,P.T.O.(GREEN97",1,1,,,,,555535555355>5
,,172162-76130, ,"'ADAPTER,DOUBLE MALE"™,1,1,,,,55555535555535

,,172422-76180, ,CONNECTOR, 1,1, ,,,,,.5555555555
,,172487-78620, ,""HOSE H208CX125S",1,1,,,,,55555555355>5
,,172487-78630, ,""HOSE H206CX125S",1,1,,,,5555535535535>»
»,172122-79930, ,"CLAMP B",2,2,,,,,,,5,,55555555
,»,24315-000140, ,"0-RING 1B P-14.0",2,2,,,,5555355353523
,»,26013-100202, ,"'BOLT W/WASHER M10X20™,4,4,,,,.35555553553335

O©CoOoO~NOOUTAWNER

1
1
1
1
1
1
1
1
1



©

J)
/ \
v

2

2

/
N QY Y

SIS

ayka—JjLan7
CONTROL VALVE

172487-08700

PTOF v kI,
JHEENO.85ZBHT LY,
P.T.0.KIT

Is shown In Fig. 85.




»»,172730-75141, ,30INT,2,2, ,,,,,,,,55555555
,»,172730-75141, ,30INT,4,4, ., ,,,,,.55555555
,,172173-76101, ,""CONNECTOR PF1/4-45",4,4,,,,,535553352335
,»,24315-000110, ,"0-RING 1B P-11.0",4.4,,,.,,.5553555255>5
,,172421-76100, ,CONNECTOR, 1,1, ,,,,,,5555555555
,,172123-76121, ,""JOINT PF1/4",2,2,,,555335222233135
1,,172644-76161,,"ADJUST ELBOW 45B",2,2,,,,5555553522335
8,2,,24315-000140, ,"0-RING 1B P-14.0",2,2,,,,5555535535533>»
9,1,,172141-76180, ,CONNECTOR, 2,2, ,,,,5555352535 55
10,2,,24315-000110, ,"'O-RING 1B P-11.0",2,2,,,,:5553555232523
11,1,,23393-020000, ,"JOINT 90RGI1/4",1,1,,,,5555552333325
12,1,,24315-000110, ,"0-RING 1B P-11.0",2,2,,,,5555535535533>»
13,1, ,24315-000140, ,"0O-RING 1B P-14.0",4,4,,,,555553533533>»
14,1, ,24315-000140, ,"0-RING 1B P-14.0",2,2,,,,:5553552335224
15,1,,172421-78120, ,""HOSE F204BBOSOW",2,2,,,,,55555555355 5
16,1, ,172421-78130, ,""HOSE F206BBO73W",2,,,,:5555555355553
16-1,1,,172421-78131, ,""HOSE
F206BBOS7W",2,2,,,,,N,,724560294 ,M/#55542, ,,,,,553551

17,1, ,172456-78290, ,""HOSE F206BCO9OW",2,,,,,,5555555595 55
17-1,1,,172456-78291, ,""HOSE
F206BCO87W*",2,2,,,,,N,,724560294 ,M/#55542, ,,,,,555 5,1

18,1, ,172456-78300, ,""HOSE F204BC100W",2,,,,555555553535553
18-1,1,,172456-78301, ,'""HOSE
F204BC100W",2,2,,,,,N,,724560294 ,M/#55542, ,,,,,,,,,,1
19,1,,172456-78311, ,""HOSE G704BBO83W',2,,,,,555555552355>5
19-1,1,,172456-78312, ,""HOSE
F204BBO83W",2,2,,,,,N,,724560294 ,M/#55542, ,,,,,,54551

1,1
2,1
3,1
4,2
5,1
6,1
7



ARARNNLaAf 2k
SWIVEL JOINT

FTE—42 () ETE—4S ()
TRAVEL MOTOR (R) TRAVEL MOTOR (L)

BLADE CYLINDER




,,172487-78101, ,""HOSE H206BDO46W",1,1,,,,5555535535553>»
,,172487-78111, ,""HOSE H206BCOS2W",1,1,,,,5555535535535»
,,172487-78120, ,""HOSE F206BX208K",1,1,,,,5555535535533»
,,172487-78130, ,""HOSE F206BX239K",1,1,,,,,55555555355>5
,,172487-78140, ,""HOSE F206XX241K",1,1,,,,,55555555355>5
,,172487-78150, ,""HOSE H204BX130K",1,1,,,,5555535535533>»
,,172487-78160, ,""HOSE H204BX130K",1,1,,,,5555535535535»
8,1,,172487-78300, ,""HOSE F206XX241K",1,1,,,,5555553525235
9,1,,172487-78320, ,""HOSE H206BBO70K",2,2,,,,,55553555335>5
10,1,,172122-79930, ,"CLAMP B™,1,1,,,,,,.5555555555

1,1
2,1
3,1
4,1
5,1
6,1
7,1



©

3 4

@ hoR3

VIEWED FROM

Ny b os

BUCKET CYLINDER

V) F

— L\
ARM CYLINDER

7

A7ty Y

OFFSET GYL INDER




»»,172183-74820, ,"STOP VALVE™,2,2,,,,,,,,553555555>
,,172487-76550, ,""TUBE,P.T.O.(GREEN:97",1,1,,,,,555535555355>5
,,172487-76600, ,"TUBE L,P.T.O(GREEN97",1,1,,,,5555535555355>5
,,172487-76650, ,"TUBE R,P.T.O(GREEN97",1,1,,,,,55555555353>5
,,172487-78600, ,""HOSE H206BB155K",1,1,,,,,55555555355>5
,,172487-78610, ,""HOSE H208BB155K",1,1,,,,5555535535555>»
1,,172487-78640, ,""HOSE H208BCO67K",1,1,,,555555535235535
8,1,,172487-78650, ,""HOSE H206BCO67K",1,1,,,,5555553525235
9,1,,172456-78910, ,""HOSE H208ABOGOW",2,2,,,,,555555553555

10,1, ,23871-040000, ,"PLUG PT1/2,SCREW",2,2,,,,555555553352>5
11,1, ,26013-100162, ,"BOLT M10X 16",2,2,,,,55555535235535
12,1,,26013-100252, ,"'BOLT W/WASHER M10X25",4,4,,,,5555355332225
13,1,,26013-100252, ,"'BOLT W/WASHER M10X25",4,4,,,,5555355332225

RPRR R R R

1
2
3
4
5
6
7



172487-08700

PTOXxvw M.

O——10
;ETEQO ﬁ?ﬁﬂﬁa‘““ REFER TO Fig. 64—

1S shown In Fig. 85.




,,172123-76121, ,"JOINT PF1/4",2,2,,,553335225233133
? ,172187_76210, ,ELBOW,]',]‘, 7% %% 3%3%%7%3%7%3%%7%3%3%)3
,,24315-000110, ,"0-RING 1B P-11.0",1,1,,,,,5555553555555

,»»,172455-76220, ,""CONNECTOR PF1/4",2,2,,,,5555553322575
,»»,24315-000110, ,"0-RING 1B P-11.0",4.,4,,,,,25553555355>5
,,172487-78290, ,""HOSE G804BY113S",2,2,,,,555553553533>»
,»»,172456-78350, ,""HOSE F403BB120S",1,1,,,,5555535535535>»
,»,172456-78410, ,""HOSE F403BB102S™,1,1,,,,5555535535535>»
»»23000-013000, ,"CLAMP 13",2,2,,,,,,:555355355355

O©CoOoO~NOOUTAWNER

1
1
2
1
1
1
1
1
1



Al

RIGHT SIDE

\

EhRS
o VIEWED FROM UPPER

RIGHT SIDE

JEIINNNT
REMOTE CONTROL VALVE

FRONT LEFT SIDE

Z {l
LEFT SIDE

HERT
HYD. OIL PUMP




,,172123-76121, ,"JOINT PF1/4",1,1,,,,553535225233135
,,172123-76121, ,""JOINT PF1/4",1,1,,,,555553552335>5
,,172123-76121, ,"" JOINT PF1/4",8,8,,,553555535523355
,,172141-76180, ,CONNECTOR, 2,2, ,,,,,,5555555555
,»»,24315-000110, ,"0-RING 1B P-11.0",2,2,,,,,55555555355>5
,»,172183-76200, ,""CONNECTOR 1/4-1/4",1,1,,,,55535552533135
1,,24315-000110,,"0-RING 1B P-11.0",1,1,,,,5555535555535>»
8,1,,24315-000110,,"0-RING 1B P-11.0",1,1,,,,55555355535535>»
9,1,,24315-000110, ,"0-RING 1B P-11.0",1,1,,,,5:55535555335253
10,1,,24315-000110, ,"'O-RING 1B P-11.0",8,8,,,,55553555535553
11,1,,172126-11510, ,"BAND 300™,4,4,,,,,,,555555555>
12,1,,172458-78390, ,""HOSE F403BB097S",1,1,,,,55555535535535
13,1,,172458-78420, ,""HOSE F403BB097S",1,1,,,,55555535535535
14,1, ,172456-78430, ,""HOSE F403BB156S",1,1,,,,,.5555555355>5
15,1,,172456-78440, ,""HOSE F403BB110S™,1,1,,,,,55555555355>5
16,1, ,172456-78450, ,""HOSE F403BB110S™,1,1,,.,,555555355553
17,1, ,172456-78460, ,""HOSE F403BB110S",1,1,,,,5555553555535
18,1, ,172456-78470, ,""HOSE F403BB142S",1,1,,,,55555535335535
19,1,,172456-78500, ,""HOSE F403BC132S",1,1,,,,,55555555355>5
20,1,,172458-78570, ,"SPONGE ,HOSE" ,1,1,,,,:5553555535523
21,1,,172444-78800, ,""SPONGE, HOSE™,1,1,,.,:55553523533>»
22,1,,172122-79930, ,"CLAMP B™,2,2,,,,,.,,55555555>

1,1
2,1
3,1
4,1
5,2
6,1
7



EDBRS

VIEWED FROM UPPER =4
LEFT SIDE
RIGHT SIDE FRONT LEFT SIDE JEAIULT ®

REMOTE GONTROL VALVE

A4l -
RIGHT SIDE _, A

m Y N = By [ YAY )
CONTROL VALVE




,»172123-76121, ,"JOINT PF1/4™.,8,,,,,,5555253523335
,,24315-000110, ,"0-RING 1B P-11.0",8,,,,55555535235533>»
,»,172173-76101, ,""CONNECTOR PF1/4-45",2,,,,5355533253332335
,»,24315-000110, ,"0-RING 1B P-11.0",2,,,,,,55555555355>5
»»,172141-76180, ,CONNECTOR, 6, ,,,,,5555555555 55
,,24315-000110, ,"0-RING 1B P-11.0",6,,,55555553553533>»
1,,172126-11510,,"BAND 300",4,,,,,,,55555555555
8,1,,172456-78320, ,""HOSE F403BB107S",1,,,,5555535553533523
9,1,,172456-78330, ,""HOSE F403BB100S",1,,,,,555555555355>5
10,1,,172456-78340, ,""HOSE F403BB125S",1,,,,5555555555355>5
11,1, ,172456-78370, ,""HOSE F403BB156S",1,,,,:5555555355553
12,1, ,172456-78380, ,""HOSE F403BB117S",1,,,,555553553535523
13,1, ,172456-78390, ,""HOSE F403BB152S",1,,,,555553553535523
14,1, ,172456-78400, ,""HOSE F403BB112S",1,,,,,555555555335>5
15,1,,172458-78570, ,""SPONGE ,HOSE", 1, ,,,,,,5555555555>
16,1, ,172458-78790, ,""HOSE F403BB116S™,1,,,,:5555555355553
17,1, ,172444-78800, ,""SPONGE, HOSE™,1,,,,:55555553535553
18,1,,172122-79930, ,"CLAMP B".3,,,,.,.:5555555555

1,1
2,1
3,1
4,2
5,1
6,2
7



Zfl
LEFT SIDE

o VIEWED FROM UPPER

RIGHT SIDE FRONT LEFT SIDE JEI LT Q
=1i:

REMOTE CONTROL VALVE

491 AIINFNNINT
4-WAY MULTI VALVE

11 172487-08510
4 xATILFNNILTxy M.

IHEND. 827 T =L\,
4-WAY MULT| VALVE KIT
IS shown In Fig. 82.




,»172123-76121, ,"JOINT PF1/4™,1,,,,,,,.5555525355
,,172123-76121, ,"JOINT PF1/4™,1,,,,,,,,55552352355
,»,172141-76180, ,CONNECTOR, 2, ,,,,,,55555555555
,»,24315-000110, ,"0-RING 1B P-11.0",2,,,,,,55555555355>5
,»»,172183-76200, ,""CONNECTOR 1/4-1/4",1,,,,5555535333232275
,»,24315-000110, ,"0-RING 1B P-11.0",1,,,,,,,5555555555>
1,,24315-000110,,"0-RING 1B P-11.0",1,,,,55555553525535
8,1,,24315-000110,,"0-RING 1B P-11.0",1,,,,,5555553525535
9,1,,172173-76101, ,""CONNECTOR PF1/4-45",1,,,,,55555533522575
10,2,,24315-000110, ,"'O-RING 1B P-11.0",1,,,,,555553555355>5
11,1,,172123-76121, ,"JOINT PFL/4™,2, ,, 5555533352322 5
12,1,,172141-76180, ,CONNECTOR,5,,,,555553553535553
13,2,,24315-000110, ,"0-RING 1B P-11.0",5,,,,,55555535535535
14,1,,24315-000110, ,"O-RING 1B P-11.0",2,,,,,,55553555355>5
15,1,,172456-78420, ,""HOSE F403CEO065S",1,,,,5555555552955>5
16,1, ,172458-78610, ,""HOSE F403BEO57",1,,,,535555535535535>»
17,1, ,172458-78620, ,""HOSE F403BCO30",1,,,,55555535535535>»
18,1, ,172458-78630, ,""HOSE F403BCO27",1,,,,535555535235533>5
19,1,,172458-78640, ,""HOSE F403BCO27",1,,,,3:5553555325235
20,1,,172458-78650, ,""HOSE F403BB055",1,,,,5555555555955>5
21,1,,172458-78660, ,""HOSE F403BCO30",1,,.,:5555552323524
22,1,,172458-78670, ,""HOSE F403BCO65S",1,,,,555555535235535

1,1
2,1
3,1
4,2
5,1
6,1
7



172487-08510
49 TAIILFIINTEy M.

IHENO. 82T LY,
4-WAY MULTI| VALVE KIT
1S shown In Fig. 82.

49 ATILFINILT
4-WAY MULTI VALVE

m V2 N = ey YAY M)
CONTROL VALVE




1,1,,172141-77800, ,""JOINT, GREASE",4,4,,,,55553555533255
2111 1172175_778005 5HOSE52,2, 7979937933333 373393
3,1,,24761-020000, ,""NIPPLE PT1/8,GREASE",2,2,,,,,55353555555525



TURNING BEARING

AT ) T




,,172487-81100, ,"'BOOM A (GREEN:z97)",1,1,,,.,.2555353222525
,,172168-72410, ,"'BUSH 40X50X40",2,2,,,55555355353523
,»,172448-72650, ,""SEAL 40X50X4,DUST",4,4,,,,55535235335213
»»,172146-81300, ,"BUSH 45 60",2,2,,,,,,:55555355555
,,172168-81410, ,""SEAL 45X55X4, DUST",2,2,,,:55535555352333
,»,172183-81160, ,"TREE CLIP",4,4,,,,,,,,,,5,55555
1,,172444-81390, ,"SHIM 50X110X0.8",1,1,,,,5555553525535
8,1,,172164-81670, ,SPACER,2,2,,,,,,,,,:5555555
9,1,,172147-82140, ,WASHER,1,1,,,,,,,555555555>
10,1,,172487-82200, ,""PIN 45X241",1,1,,,,,25559522355>5
11,1,,172487-82220, ,"PIN 45X112",1,1,,,,:55553553533>»
12,1,,172487-82240, ,"PIN 50X312",1,1,,,,555553553533>»
13,1,,172165-82550, ,"'SHIM 45X1.2",3,3,,,5,5555555353523
14,1,,172165-82560, ,"'SHIM 45X80X1.2",3,3,,,,,55555552337>5
15,1,,172165-82570, ,""'SHIM 45X80X1.6",3,3,,,,5555555523555
16,1, ,172165-82580, ,""SHIM 40X75X0.5",1,1,,,..5553555353553
17,1, ,172165-82590, ,""SHIM 40X75X1.2",1,1,,,,55553553533523
18,1, ,172165-82600, ,"'SHIM 40X75X1.6",1,1,,,,55553555353523
19,1,,172444-82750, ,"PIN 40X100B CMP (97)",1,1,,,,,55353552555223
20,1,,172444-82990, ,WASHER, 2,2, ,,,,,,,,55555555
21,1,,172422-83420, ,"PIN 45X138",1,1,,,,:55553523533>»
22,1,,172162-83540, ,"'SHIM 50X110X0.5",1,1,,,,5555535235535>»
23,1,,172162-83550, ,"SHIM 50X110X1.2",1,1,,,,5555535535533>»
24,1,,22157-120000, ,"WASHER 12",3,3,,..,55555555355>»

25,1, ,24761-020000, ,""NIPPLE PT1/8,GREASE",1,1,,,,,555555555533
26,1,,24761-050000, ,"NIPPLE C,GREASE",1,1,,.,:55553553533>»
27,1,,26013-120252, ,""BOLT M12X 25",6,6,,,,555553553553>5

1,1
2,2
3,2
4,2
5,2
6,1
7



. A I IVE ]
OFFSET GYLINDER




,»,172487-81400, ,"'BOOM B (GREEN:z97)",1,1,,,.,.2555353222525
,»,172448-54120, ,""SEAL 50X60X4,DUST",4,4,,,,5553523533523
,,172168-72410, ,"'BUSH 40X50X40",1,1,,,,55553555353523
,»,172448-72650, ,""SEAL 40X50X4,DUST",2,2,,,,55553552335223
,,172487-81470, ,"BUSH 50X70",2,2,,,,,,,555555555>
,»,933125-37600, ,"BUSH 50 70, PIN™,2,2,,,,,,,,55555555>
1,,172164-81670, ,SPACER,1,1,,,,,,,5555555555
8,1,,172165-82580, ,"'SHIM 40X75X0.5",1,1,,,,5555555353523
9,1,,172165-82590, ,"'SHIM 40X75X1.2",1,1,,,,,.5555552355>5
10,1,,172165-82600, ,"'SHIM 40X75X1.6",1,1,,,,,55555552955>5
11,1,,172444-82750, ,"PIN 40X100B CMP (97)",1,1,,,5555355525533135
12,1,,22157-120000, ,"WASHER 12" ,1,1,,,,55553553535523
13,1,,24761-020000, ,""NIPPLE PT1/8,GREASE™,5,5,,,,555553555355>5
14,1,,26013-120252, ,""BOLT M12X 25",1,1,,,,55553555335255

1,1
2,2
3,2
4,2
5,2
6,2
7



A7ty YIS
OFFSET CYLINDER




,»,172183-81160, ,"TREE CLIP",2,2,,,,,,,,,,5555555
,»»,172444-81390, ,"'SHIM 50X110X0.8",1,1,,,,5555535535533>»
»»,172164-81670, ,SPACER,3,3,,,,,,.5555535555

,,172487-81700, ,"'BOOM C (GREEN:z97)",1,1,,,,55555533552555
,,172168-72410, ,""BUSH 40X50X40",1,1,,,,55553555235523
,»»,172448-72650, ,""SEAL 40X50X4,DUST",2,2,,,.55555535335533
1,,172456-81710,,"PIN 40X134",1,1,,,,5555553533523
8,1,,172456-81740, ,"PIN 40X167.5 ASSY",1,1,,,,55553553533523
9,1,,172147-82140, ,WASHER,1,1,,,,,,5555555555>
10,1,,172487-82240, ,""PIN 50X312",1,1,,,,,55555555355>5
11,1,,172487-82500, ,"ROD,OFFSET(GREEN:97)",1,1,,,,55535552553335
12,1,,172165-82580, ,""SHIM 40X75X0.5",4,4,,,,5555355323523
13,1,,172165-82590, ,"'SHIM 40X75X1.2",4,4,,,,55553533233523
14,1,,172165-82600, ," SHIM 40X75X1.6",4,4,,,,,:5555522237>5
15,1,,172444-82770, ,"'PIN 40X100 C (97)".2,2, . .03 533333333335
16,1,,172146-82910, ,SPACER,1,1,,,,,,5555555555>
17,1,,172444-82980, ,WASHER ,2,2,,,,,,,,55555555>5
18,1,,172444-82990, ,WASHER,1,1,,,,,,5555555555>5
19,1,,172162-83540, ,"'SHIM 50X110X0.5",1,1,,,,,.5555555255>5
20,1,,172162-83550, ,"SHIM 50X110X1.2",1,1,,,,5555555232524
21,1,,22157-120000, ,"WASHER 12",2,2,,,..5555535335533
22,1,,22217-100000, ,"SPRING WASHER 10",2,2,,,,55553553535523
23,1,,24761-020000, ,"NIPPLE PT1/8,GREASE"™,2,2,,,,555535553335225
24,1,,26013-120252, ,"BOLT M12X 25" ,7,7,,.35533553322232
25,1,,26116-100604, ,"BOLT M10X 60 PLATED",2,2,,,.3:5553553335224

1,1
2,1
3,1
4,1
5,2
6,2
7






»»,172010-01640, ,SPACER,1,1,,,,,555555555555

,,172183-81160, ,"TREE CLIP",4.4,,,,,,,,,,5.55555
,»,172171-81270, ,0-RING,2,2,,,,,,,,,55555555

,,172487-81500, ,"ARM, 950 (GREEN:z97)",1,1,,,,55555533552555
., 172448-72650, ,""SEAL 40X50X4,DUST",2,2,,,.55553553335223
,,172448-81610, ,""SEAL 35X45X4,DUST",4,4,,,,.553553533233
2,,172456-81650, ,""BUSHING 40X50X45",2,2, ,,5,55553523533523
8,2,,172141-82270, ,"BUSH 35 45",2,2,,,,,,,,55555555>
9,2,,172141-82270, ,"BUSH 35 45",2,2,,,,,,,,555553555>»
10,1,,172164-81670, ,SPACER,1,1,,,,,,,555555555>
11,1,,172456-81770, ,"PIN 40X116 ASSY",1,1,,..55535553533553
12,1,,172456-81810, ,""PIN 35X116 ASSY",1,1,,,,555355535535535
13,1,,172165-82580, ,"'SHIM 40X75X0.5",1,1,,,,55553555353523
14,1,,172165-82590, ,"'SHIM 40X75X1.2",1,1,,,,,25559552335>5
15,1,,172165-82600, ,"'SHIM 40X75X1.6",1,1,,,,,55555552955>5
16,1,,172141-84601, ,"SHIM 35",1,1,,,,,,,5555555555
20,1,,22157-100000, ,"WASHER 10",1,1,,,,5555553555535
21,1,,22157-120000, ,"WASHER 12",1,1,,,,55555535555135
22,1,,24761-040000, ,"NIPPLE B,GREASE",1,1,,,,:55535555335555
23,1,,26013-100252, ,""BOLT W/WASHER M10X25",2,2,,,,.555555553325

1,1
2,1
3,1
4,1
5,2
6,2
7



ARM CYLINDER

Ny RS
BUCKET GCYLINDER




1,1,,172456-82700, ,"ARM,BUCKET(GREEN:97)",1,,,,55555535352225
1-1,1,,172456-

82710, ,"ARM,BUCKET(GREEN:97)",1,1,,,,,S,1,72456272 ,M/#50773, ,,,553555551
2,1,,172456-82710, ,"ARM,BUCKET(GREEN:97)",1,,,,,555353555555523
2-1,1,,172456-82701, ,""ARM ASSY,
BUCKET(97)",1,1,,,,,S,1,72456272 ,M/#50773,,,,,5555551
3,1,,172456-82830, ,""PIN 35X160 ASSY",2,,,,3:55553553533523
3-1,1,,172456-82831, ,"PIN 35X160 ASSY*",2,2,,,,,S5,1,72456272 ,M/#50773,,,,,5553551
4,1,,172141-84403, ,"LINK ASSY,BUCKET(97)",1,1,,,,.555555533535
5,2,,172141-72561, ,""BUSH (35-45-30",2,2,,,,5555555533335
6,2,,172448-81610, ,""SEAL 35X45X4,DUST",6,6,,,555553553533553
7,2,,172141-82270, ,"BUSH 35 45",2,2,,,,,,,555555553>
9,1,,24761-020000, ,""NIPPLE PT1/8,GREASE™,2,2,,,,5355553553335>5
10,1, ,24761-020000, ,""NIPPLE PT1/8,GREASE™,2,2,,,,,55353555552523
11,1,,26116-100752, ,"'BOLT M10X 75 PLATED",2,,,.5555555555335>5
11-1,1,,26116-100652, ,"BOLT M10X 65
PLATED",2,2,,,,,5,1,72456272 ,M/#50773, ,,,35553551
12,1,,26716-100002, ,"NUT 10™,4,4,,,,,,,5.55525555
13,1,,172171-81500, ,'"'COLLAR
35X48.6X22",2,2,,,,,W,1,72456272 ,M/#50773, ,, 55555551
14,1,,172141-84601, ,"SHIM 35",2,2,,,,,,,5555555555



|2
PREVI0US

Ny by s

BUCKET GYLINDER /

BUCKET




»1,,172456-82900, ,"PIN KIT,BUCKET",2,,,,,,,,,55555555>
,2,,172171-81500, ,""COLLAR 35X48.6X22",2,,,4555555532332335
,2,,172141-84601, ,""SHIM 35",2,,,,,,,,,55555555>
,2,,172141-86252, ,""PIN 35-195",2,,,,,,:.55553553535
8,2,,24761-020000, ,""NIPPLE PT1/8,GREASE",2,,,,,55555555555133
9,2,,26116-100652, ,""BOLT M10X 65 PLATED",2,,,.,5555553525535
10,2,,26716-100002, ,"NUT 10™,4,,,,,,,.5555552555
11,1,,172456-82501, ,""BUCKET(490S) (97)".1,,5353553353333233
12,2,,172458-82240, ,""CUTTER L (GREEN:z97)",1,,,,,55553555555533
13,2,,172458-82260, ,""CUTTER R (GREEN:97)",1,,,,5555535555225133
14,2, ,172458-82280, ,""BOLT 14X40",6,,,,555553553533553
15,2,,172458-82290, ,"NUT 14".,6,,,,,,5555552352525
17,3,,172448-82530, ,"'ADAPTER 16(GREEN:97)",3,,,:55355553553335 5
18,2,,172448-82950-1, ,"TOOTH KIT, POINT(97)",3,,,:55553552525233
19,3,,172448-82570, ,""POINT,TOOTH 18S (97)",3,,55555533552233133
20,3,,172448-82960, ,""PIN ASSY, LOCK"™,3,,,,:55555553533553
21,4,,172448-82580, ,"PIN,LOCK",3, ,,,,,,5555555525>5
22,4,,172448-82590, ,""RUBBER,PIN",3,,,,,,5553552555535
23,2,,22217-140000, ,"SPRING WASHER 14" .,6,,,,,:5553552335223
24,1,,772448-82530, ,""TOOTH ASSY(GREEN:z97)",3,,.,,55 555555353555
29,1,,172142-86500, ,"KIT,SIDE CUTTER
©n-,1,,,,,,W,2,724580553 ,M/#50501, , ,,,5555551
30,2,,172142-86510-4, ,""CUTTER(L) ,SIDE
on".1,,,,,,W,,724580553,M/#50501, ,,,,,,,,,,1
31,2,,172142-86520-4, ,""CUTTER(R) , SIDE
on".1,,,,,,W,,724580553,M/#50501, ,,,,,,,,,,1
32,2,,172142-86540, ,"BOLT M14X 30",6,,,,,,W,,724580553,M/#50501,,,,,,555551
33,2,,22217-140000, ,"SPRING WASHER 14".,6,,,,,,W,,724580553,M/#50501,,,,,,555551

1
2
3
-



1 F im
REPAIR PARTS

11 (4908)

15 23 13 12 23 15

L)
A7, 3y

OPTIONAL




»1,,172456-82900, ,"PIN KIT,BUCKET",,2,,,,,,,,555555555551
,2,,172171-81500, ,""COLLAR 35X48.6X22",,2,,,,5553355253333351
,2,,172141-84601, ,""SHIM 35",,2,,,,,,,,555555555551
,2,,172141-86252, ,"PIN 35-195",,2,,,,,,,55555533553551
8,2,,24761-020000, ,"NIPPLE PT1/8,GREASE", .2, ,,,,.55555555255551
9,2,,26116-100652, ,""BOLT M10X 65 PLATED",,2,,..555535552535353351
10,2,,26716-100002, ,"NUT 10™,,4,,,,,,.55555352525551

1
2
3
-






1,1,,172164-81670,,SPACER,2,2,,,,,,,5555555555
2,1,,172456-94101, ,"'BLADE ASSY(GREEN:88)",1,1,,,5555535553335225
2-1,1,,172A23-94090, , ""BLADE
ASSY(GREEN:88)",1,1,,,,,N,,724870139,M/#55625,724870139,M/#55625, ,,,,,,,, |
3,2,,172168-72240, ,"'BUSH 38X50X40",2,2,,,:5555555352332
4,2,,172168-81270, ,""SEAL ,DUST 38X50X4",4,4,,,,.553553533533
5,1,,172422-94210,,"PIN 38X 114",2,2,,,,:535553533533>»
6,1,,172141-94271,,"PIN 38-94",2,2,,,,,,,,,:555555
7,1,,172124-94310-1, ,"PLATE (GREEN:88)",2,2,,,,,55353555555333
8,1,,22157-120000, ,"WASHER 12",2,2,,,,,,,,:55555555
9,1,,24761-020000, ,""NIPPLE PT1/8,GREASE"™,2,2,,,,555355555233135
10,1, ,24761-040000, ,""NIPPLE B,GREASE",2,2,,,,555355535335535
11,1,,26013-100252, ,"'BOLT W/WASHER M10X25",4,4,,,,5555355332225
12,1,,26013-120302, ,""BOLT W/WASHER M12X30",2,2,,,,,55353555555293
13,1,,933171-29751, ,"SHIM SET,38X(0-8,1.2",4,4,,,,,5535552523333



JL—Fko) %
BLADE CYLINDER




»»,172487-08200, ,"DECCEL. KIT",1,,,,,,,1,,,,5555555551
»»,172456-12100, ,""CABEL, ACCEL. OD",1,,,,,,,55555555255551
»»,172164-12160, ,"LINK B CMP™,1,,,,,,,.,,,5555555551
»»24550-014200, ,"BUSH 14X20™,1,,,,,,555555355353553551
»»,172164-12200, ,""SHAFT CMP™,1,,,,,,,,,555555555551
7,2,,172456-12201, ,"BASE ASSY",1,,,,,5,555555535355551
9,3,,24550-014200, ,"BUSH 14X20™,1,,,,,,55555553523525551
10,2,,172175-12230, ,"LINK A™,1,,,,,,5.5555552525551
11,2,,172175-12350, ,""SPRING, RETURN",1,,,,,55555355535335351
12,2,,172190-12360, ,CABLE,1, ,,,,,,,5555555555551
13,2,,172175-12370, ,PLATE, 1, ,,,,5,55555555535551
14,2,,172456-14660, ,BRACKET,1,,,,,,,55555555255551
15,2,,172137-16560, ,BAND,1,,,,,,,555555535555551
16,2,,172460-16570, ,""HARNESS DECEL ASSY",1,,,.,5555555352323355351
18,3,,29420-200000, ,HUSE, 2, ,,,,,,55555555555551
19,2,,172162-17180, ,SOLENOID,1,,,,,,5555555355555551
20,2,,172190-17220, ,"RELEY, TIMER™,1,,,,,,,:5555555555551
21,2,,172487-17540, ,BRACKET,1,,,,,,5555555235555551
22,2,,172190-45080, ,"LEVER L CMP(DECEL™,1,,,,5555355533523335251
23,2,,172176-47870, ,KNOB, 1, ,,,,,5555555553555551
24,2,,1C6281-52310, ,"PIN 6,COME-OFF SNAP",6,,.,.5535555323323351
25,2,,1A3809-56915, ,"PIN 6X 20",1,,,,,,555555555525551
26,2,,119620-66820, ,J0INT,1,,,,,,,55555525555551
27,2,,22137-060000, ,"WASHER 6, POLISHED",7,,,5:55555535553533535]1
28,2,,22217-100000, ,"SPRING WASHER 10",1,,,,.55555555335553551
29,2,,22351-040025, ,"PIN 4X25,SPRING",1,,,,.,5555535532235551
30,2,,24311-000210, ,"0-RING 1A P-21.0",4,,,,55535555322323351
31,2,,26013-060162, ,"BOLT M 6X 16™,2,,,,,,,,5555555555551
32,2,,26013-080202, ,""BOLT W/WASHER M8X20",2,,, 5535555555333 233351
33,2,,26013-120252, ,"BOLT M12X 25™,2,,,,,,,.555535553555551
34,2,,26022-060252, ,""'SCREW M 6X 25,2, ,,.,2553535532335331
35,2,,26116-100162, ,""BOLT M10X 16 PLATED",1,,,,.5555555355353551
36,2,,26587-040062, ,"SCREW M 4X  6",1,,,,,.55535555553555551
37,2,,26716-060002, ,"NUT 6™,1,,,,,.555555553523551
38,2,,933152-09280, ,"BAND 170",6,,,,,555555555355355551
39,2,,933166-17730, ,"WASHER 10.5X30",1,,,,5555555555353352551
40,2,,933168-55770, ,"BAND 146",2,,,,,,,:555552355355551

1,1
2,2
3,2
5,3
6,2



TR FTHEIL
Fig. ONE TOUGH DEGEL

17248 1-08200

TFEILXY b 1

DECEL KIT

ITooray hAa—I)LOEZELRRIC R E (B -)
DY FTRIIBEREZEBINT 550 Fig. 22 CONTROL EQUIPMENT (OPERATION

)0 ETA XN —DEEBRTT _ LEVER)
LINK & WIRE PARTS IN ORDER B

T0 ADD ONE-TOUGH DEGEL '
SYSTEM TO STANDARD SPEC.
OF ENGINE CONTROL.




,»,172487-08510, ,"MULTI VALVE KIT",1,,,,,,.1,.,.5555555551
,,172444-03290, ,MAGNET,1,,,,,,,,5555555555551
,,172151-03551, ,LABEL,1,,,,,,,.5555555555551
»»,172487-74200, ,"BRACKET ,MULTI",1,,,,,,,55555555555551
»,172151-74601, ,VALVE,1,,,,,,,555555553555551
»»182900-16530, ,"COVER, UNDER™,1,,,,,,,,5555555555551
3,,182900-22300, ,SPRING,1,,,,,,,55555555252551
8,3,,172151-74740, ,"PLATE, MARK",1,,,,,,,55555555555551
9,3,,182900-77190, ,BOLT,8,,,,,,:.5555555555551
10,3,,182900-77200, ,BOLT,8,,,,,5555555555555551
11,3,,182900-77210, ,"DUST SEAL™,1,,,,,555555535535555551
12,3,,182900-77220, ,COVER, 1, ,,,,,,55555553555551
13,3,,182900-77230, ,"WING BOLT",1,,,,,,5555555535555551
14,3,,182900-77240, ,BOLT,2,,,,,,,5555555355355551
15,3,,182900-77250, ,LEVER,1, ,,,,,55555553523555551
16,3, ,24190-100001, ,"BALL 5/16, STEEL™,1,,,,.5555555353335232551
17,3, ,24311-000280, ,""0-RING 1A P-28.0",1,,,,,55535555535335351
18,3, ,24321-000600, ,""0O-RING 1A G-60.0",2,,,,,55555355535335351
19,3, ,953KM0-00220, ,WASHER, 2, , ,,,,,55555555555551
20,3, ,953KM0-00220, ,WASHER, 1, ,,,,,5555555553555551
21,3, ,953KM0-10894, ,"PLUG, PT1/8",1,,,,,.5555553525352535]1
22,2,,172173-76101, ,""CONNECTOR PF1/4-45",3,,,,,535553322533322351
23,2,,172123-76121, ,"JOINT PF1/4™,2,,,,,355535233532335]1
24,2,,172141-76180, ,CONNECTOR,11,,,,,.555555595253551
25,3,,24315-000110, ,"0-RING 1B P-11.0",11,,,,.55555553522335551
26,2,,172456-78320, ,""HOSE F403BB107S™,1,,,.5535555535532235551
27,2,,172456-78330, ,""HOSE F403BB100S",1,,,,55555555553525551
28,2,,172456-78340, ,""HOSE F403BB125S",1,,,,555555555532235551
29,2,,172456-78370, ,""HOSE F403BB156S",1,,,,,5555555555253551
30,2,,172456-78380, ,""HOSE F403BB117S",1,,,,.55555555335223551
1
1
i

1,1
2,2
3,2
4,2
5,2
6,3
7

31,2,,172456-78390, ,""HOSE F403BB152S™,1,,,..53555553533233523
32,2,,172456-78400, ,""HOSE F403BB112S™,1,,,,,53555553553533523
33,2,,172456-78420, ,""HOSE F403CEO65S",1,,,,,55555355532533
34,2,,172458-78610, ,""HOSE F403BEOS57',1,,,.555555532553322551
35,2,,172458-78620, ,""HOSE F403BCO30",1,,,,55555553255322551
36,2,,172458-78630, ,""HOSE F403BCO27",1,,,5555555532533322351
37,2,,172458-78640, ,""HOSE F403BCO27",1,,,,55535555353323351
38,2,,172458-78650, ,""HOSE F403BB055",1,,,.55555553555325551
39,2,,172458-78660, ,""HOSE F403BCO30",1,,,.55555553555325551

40,2, ,172458-78670, ,""HOSE F403BCO65S™,1,,,,.55555555335253551
41,2,,172458-78790, ,""HOSE F403BB116S™,1,,,,.5555555535253551
42,2,,24315-000110, ,"0-RING 1B P-11.0",4,,,,555355555323353351
43,2,,26013-100202, ,""BOLT W/WASHER M10X20",3,,,,.555555555533532551
44,2 ,,26013-100202, ,""BOLT W/WASHER M10X20",3,,,,.555555555533532551
45,2, ,26013-100352, ,"BOLT M10X 35",1,,,.:55535553522335551



172487-08510
4T ARILFINILTHy 1
4-WAY MULTI VALVE KIT

EEERENNI—2UIS. YUY —NEA—) %
T3y F Tt/ — 2 ICEE A gELUIE
ANILTEHFEMT HADERTY .,

CUTOFF VALVE PARTS, ECT. WHICH CAN CHANGE
FROM STANDARD OPERATION PATTERN

(JIS. YANMAR PATTERN) TO ANOTHER GORPORATION
PATTERN PROMPTLY.

Fig.27

Fig.56

Fig. 70

Fig.71

ayvka—iLnILI7E
CONTROL VALVE PLATE

A—4 3L 7 (491{HR)
ROTARY VALVE (4-WAY SPEC.)

Oy hO—)LEE
(EIN ~UFV 4914 {LHkR)
CONTROL PIPING (REMOTE CONTROL V.

Ay FO—)LERE
(IVFV ~ayba-pV 4914 H45)
CONTROL PIPING (MULTI V. ~




,»172458-08520, ,""2-WAY MULTIVALVE KIT",1,,,,,,.1,.555555535551
,,172458-03550, ,LABEL,1,,,,,,,.5555555555551
,,172458-03560, ,LABEL,1,,,,,,,.5555555555551
»,172458-03570, ,LABEL,1,,,,,.,,5555555555551
»»,1C6141-35370, ,""SPRING,LOCK™,1, ,,,,,,:5555555555551
,,172458-63110, ," INSTRUMENT PANEL L,2",1,,,,.,555555553525551
2,,172458-74470, ,SHAFT,1,,,,,.55555553523525551
8,2,,172458-74480, ,SLEEVE,1,,,,,,,555555235555551
9,2,,172458-74490, ,"LEVER KNOB BL",1,,,,,5555553552353355351
10,2,,172458-74500, ,""REMO-CON.VALVE M2",1,,,,,5555555535553551
11,3,,172455-74240, ,SPRING,4, ., ,,,,,5555555555551
12,3,,172455-74710, ,BELLOWS,1, ,,,,,,55555555255551
13,3,,172448-74720, ,""SPOOL SLEEVE SUB",1,,,,,55555555355355351
17,4, ,22351-050010, ,"SPRING PIN 5X10",1,,,,,,555553555325551
18,3,,172448-74760, ,PLATE, 1, ,,,,,5555552352355555 1
19,3,,172448-74770, ,PLUG,4,, ,,,,,,5555555555551
20,3,,172448-74780, ,"ROD Q,PUSH",4,,,,,,,,.555555555551
21,3,,172448-74790, ,SEAL,4, ., ,,,55555523523525551
22,3,,172448-74810, ,"PLATE, PORT",1,,,,,.5:555553553555551
23,3,,172448-74820, ,PACKING, 2, , ,,,,,,5555555555551
24,3,,172448-74830, ,0RING,1,,,,,,.555555535555551
25,3,,172448-74860, ,0RING,2,,,,,,,,55555535555551
26,3,,172448-74870, ,0RING,1,,,,,,,:55555535555551
27,3,,172448-74880, ,0RING,1,,,,,.5555555533553551
28,3,,172448-74910, ,"SEAT, SPRING™,4,,,,,,:.5555555555551
29,3,,172448-74920, ,WASHER 4, ,, ,,,5.555553553555551
30,3,,172448-74930, ,SPRING, 4, ,,,,,,.,555555555551
31,3,,172448-74950, ,"JOINT ASSY",1,,,,,,,55555555235551
32,3,,172448-74960, ,"PLATE, CIRCLE",1,,,,,5555555532335351
33,3,,172448-74970, ,"NUT, ADJUST".1,,,,,.5555555355355551
34,3,,172448-74980, ,0RING,1,,,,,,5555555535555551
35,3,,172448-74990, ,DISTANZBUCHSE,1,,,,555355555355353351
36,3, ,24315-000200, ,"0-RING 1B P-20.0",4,,,,,:5559555335222351
37,3, ,26450-080652, ,"BOLT M 8X 65",2,,,,,,:.5555555553551
38,2,,26712-080002, ,"NUT M 8",1,,,,,.5555555553555551

1,1
2,2
3,2
4,2
5,2
6,2
7



A INK
Fig. 34 INSTRUMENT PANEL

172458-08520
2 7xARILFINIILTEHy b (1B% . ~MN/#55500) 1
2-WAY MULT!| VALVE KIT (STANDARD:TO M/#55500)

BHERE/NA—2 (JIS. P R—I\ A —) % 58 JE 280 T (FE#E N/#55501 ~)
DR FTIMNRNE — 2 IZERBARELUIE Fig. REMOTE CONTROL VALVE

ANIWTEZEMT HEDEHRTY (STANDARD: FROM M/#55501)
CUTOFF VALVE PARTS, ECT. WHICH CAN CHANGE |

FROM STANDARD OPERATION PATTERN
(JIS. YANMAR PATTERN) TO KOMATSU
PATTERN PROMPTLY.

A




»1,,172458-08530, ,"2-WAY KIT",1,,,,,,,1,,,,5555555
,2,,172458-03550, ,LABEL,1,,,,,,,.5555555555
,2,,172458-03560, ,LABEL,1,,,,,,,.5555555555
»»,172458-03570, ,LABEL,1,,,,,.:.5555555555
»»,172458-08540, ,"LEVER ASS,2W",1,,,,,,,.5555555555
»»,1C6141-35370, ,"SPRING,LOCK",1,,,,,,,5555555555>
,,172458-74470, ,SHAFT,1,,,,,.,.5555552555
8,3,,172458-74480, ,SLEEVE,1,,,,,,,55555553555
9,3,,172458-74490, ,""LEVER KNOB BL',1,,,,555555535535535
10,3,,26712-080002, ,"NUT M 8™,1,,,,,,555555555555

1,1
2,2
3,2
4,2
5,2
6,3
7,3



58 )£ /3L 7 (FRZE M/#55501 ~)
Fig. REMOTE GONTROL VALVE
(STANDARD : FROM M/#55501)

A

172458-08530
29T ARIFININT Xy b (BH - M/#55501~) 1
2-WAY MULT! VALVE KIT (STANDARD:FROM M/#55501)

RERENI—2UIS Y IOR—N\EZ—) %7
VD2 I FTIMING—ICEREAREG YR
AZINVTFEZEBMT H55DEHMATT .

CUTOFF VALVE PARTS, ECT. WHICH CAN CHANGE
FROM STANDARD OPERATION PATTERN

(JIS. YANMAR PATTERN) TO KOMATSU

PATTERN PROMPTLY.




,»,172487-08700, ,"VAE KIT",1,,,,,,,1,,,55555555551
,»,172490-03210, ,"LABEL, P.T.0.",1,,,,,,,555555235555551
,»,172068-28490, ,"SPRING 8,2, ,,,,,,,,,.5555555551
»»,194200-37780, ,"LS-NUT 8",1,,,,,,,,:5555535555551
,»,172734-41300, ,"LINK BALL 8L™,1,,,,,,:.5555555555551
»,172732-42450, ,ROD,1,,,,,,555553553553555551
2,,172823-45000, ,"ROD 54, SPOOL",1,,,,,5,555555353255551
8,2,,172487-45220, ,"LINK,P.T.O.(GLAY:Z72)",1,,,555555335333322335]1
9,3,,172141-41360, ,"BUSH 1415",2,,,,,,,5555555355355551
11,2,,172458-45230, ," SHAFT,PEDAL(CGRAY:72)",1,,, 55555533525 233335}
12,2,,172472-45300, ,"LINK A,P.T.O.(GRAY72",1,,,5555535355253333351
13,3,,172141-41370, ,"BUSH 2015",2,,,,,,,,55555535555551
15,2,,172458-45521, ,""PEDAL ,, SWING(GRAY:72)",1,,, 4555555332233 223351
16,2,,172458-45540, ,""COVER,PEDAL(CGRAY:72)",1,,,555555335255523351}
17,2,,172187-45651, ,""'SHAFT, PEDAL COVER™,1,,,.,.55555553555332551
18,2,,172187-45760, ,"COVER PAD",1,,,,,,,5555535535555551
19,2,,172448-45800, ,"'PLATE,LOCK(PTO (11)",1,,,.55555355533223351
20,2,,172487-45800, ,"LINK BASE,PTO  (12)",1,,,,,55555325535255551
21,2,,1A1040-45890, ,"WASHER 10 36 4.5",1,,,,,.55555553355232351
22,2,,172157-45990, ,"BOOTS, PEDAL™,1,,,,,.:.55553555555551
23,2,,172458-46150, ,"BRACKET,P.T.0. (72)",1,,,,.55555552535555551
24,2,,172124-46200, ,"0-RING 27X5.7",2, ,,5535535352532335351
25,2,,172462-46230, ,"BOLT 8X10",1,,,,,,5555555523525551
26,2,,172165-46340, ,BOLT,2,,,,,,,:5555555555551
27,2,,172122-46590, ,"ELBALL 8,2, ,,,,,,,,555555555551
28,2,,172458-61500, ,"RUBBER,SEAL 120",1,,,.,.55555535532235551
29,2,,172487-62310, ,"MAT B,P.T.0",1,,,,,,,.5555555555551
30,2,,172487-64950, ,""COVER,HOSE P.T.0.(73",1,,,,555535553552335551
31,2,,172458-65390, ,""RUBBER,SEAL 210",1,,,,,.555555555253551
32,2,,172183-74820,,"STOP VALVE",2,,,,,,,5555555355355551
33,2,,172487-74900, ,"PLATE,P.T.O.(GREEN97",1,,,,555552553533335323551
34,2,,172162-76130, ," ADAPTER,DOUBLE MALE",1,,,,.55555355555355551
35,2,,172422-76180, ,CONNECTOR, 1, ,,,,.5555555533523551
36,2,,172487-76550, ,"TUBE,P.T_.O.(GREEN:97",1,,,,,.535555555533532551
37,2,,172487-76600, ,"TUBE L,P.T.O(GREEN97",1,,,,,555555553333532551
38,2,,172487-76650, ,""TUBE R,P.T.O(GREEN97",1,,,,55555255533335323551
39,2,,172487-78600, ,""HOSE H206BB155K" ,1,,,,555555555535235551
40,2, ,172487-78610, ,""HOSE H208BB155K" ,1,,,,.555555553552355»
41,2, ,172487-78620, ,""HOSE H208CX125S",1,,,,.555555533522235 5
42,2, ,172487-78630, ,""HOSE H206CX125S",1,,,,55555555935223355
43,2, ,172487-78640, ,""HOSE H208BCO67K",1,,,,5555555535253355
44,2 ,,172487-78650, ,""HOSE H206BCO6G7K" ,1,,,, 5555555553533 33
45,2, ,172456-78910, ,""HOSE H208ABOGOW'" ,2,,,,.555555555255 55
46,2,,172122-79930, ,"CLAMP B™,2,,,,,.,.55555533533551
47,2,,22117-080000, ,"WASHER  8".,3,,,,,,:.5555555555551
48,2, ,22137-080000, ,""WASHER 8, POLISHED™,1,,,,,55555555335553551
49,2,,22137-100000, ,"WASHER 10,POLISHED",1,,,,,5555555355352551
50,2,,22217-100000, ,"SPRING WASHER 10",1,,,,,.5555555335553551
51,2,,22417-160160, ,"COTTER PIN 1.6X16",1,,,,.55535555352535251
52,2,,22417-250200, ,"COTTER PIN 2.5X20",1,,,.:55535553522335251
53,2,,23871-040000, ,"PLUG PT1/2,SCREW",2,,,555555553352522231
54,2,,24311-000210, ,"0-RING 1A P-21.0",2,,,,555355555322353351
55,2,,24315-000140, ,"0-RING 1B P-14.0",2,,,,,.5559555335222351
56,2,,24761-040000, ,"NIPPLE B,GREASE",1,,,,,.5555555535253551
57,2,,24761-050000, ,"NIPPLE C,GREASE",1,,,,,.5555555535253551
58,2,,26013-080162, ,""BOLT W/WASHER M8X16",2,,,55555535522553335351
59,2,,26013-100162, ,""BOLT M10X 16",2,,,,555555555535235551
60,2, ,26013-100202, ,"'BOLT W/WASHER M10X20",4,,,,,5535555555233323551
61,2,,26013-100202, ,"'BOLT W/WASHER M10X20",2,,,,,5535555555533532551
62,2,,26013-100202, ,"'BOLT W/WASHER M10X20",2,,,,5555555553533532551
1
I

1,1
2,2
3,2
4,2
5,2
6,2
7

63,2,,26013-100252, ,"'BOLT W/WASHER M10X25",4, ,,,55535552253333325
64,2,,26013-100252, ,"BOLT W/WASHER M10X25",4,,,,:555555535223355
65121126051_08000211l'NUT M 8"1511111111111111111177'



66,2,,26116-080254, ,""BOLT M 8X 25 PLATED",2,,,,.5555555355353351
67,2,,26116-100202, ,""BOLT M10X 20 PLATED",1,,,,55555555355353551
68,2,,26347-080002, ,"U-NUT, 8",1,,,,,,55555553523525551
69,2,,26716-080002, ,"NUT M 8",2,,,,,,,,55555553555551
70,2,,26757-100002, ,"NUT, 10",1,,,,,,555555555555551
71,2,,933110-54100, ,"PIN 4.75X14",1,,,,,,55555553553555551
72,2,,172458-03240, ,"LABEL ,LOCK",1, ,,,,5,55555553252551



172487-08700
PTO*xv k
P.T.0. KIT

PTOBREDE T FFLYTULVELY
BEARKRICRE. Y222V HIN—
EMASUERMHBTT,

PARTS IN ORDER TO ADD PIPING,
LINK & GOVER TO STANDARD SPEC.

WITH NO P.T.0. PIPING.

21 BEtEE GE1TI - & U9E)
Fig. CONTROL EQUIPMENT (DRIVE LEVER &
LINK STAND)

f
/

26 Bt E (PTO)
Fig. CONTROL EQUIPMENT(P.T.0.)

33 ATwv S & 207wk
Fig. STEP & FLOOR MAT

6 4 MEEE (PTO: 7b-LTY )
Fig. HYD. OIL PIPING(P.T. 0. :FRAME END)

"',
.J'"-'-
| |

»

i

67 SMEESE (PTO:7-AIVM )
Fig. HYD. OIL PIPING(P.T.O. : ARM END)

L)
!r/ .
g




[Info]

PcNo=Y00K3841
PcName=B2-5(JP,EX)
JpnUse=1
JpnSecl=ES<@
JpnSec2=fofbfNfzl [
JpnSec3=B
JpnPreface=1
EngUse=1
EngSec1=CONSTRUCTION
EngSec2=EXCAVATOR (B)
EngSec3=B
EngPreface=1



0,YO00K3841
1,001, ,"VEHICLE B2-5(JP,EX)"

2,1, ,LABEL(JP),"B2-5 (JP)","B2-5 (EX)",.

2,2, ,LABEL(EX),"B2-5 (JP)","B2-5 (EX)",,

2,3,,"SAFETY LABEL(JP)","B2-5 (JP)","B2-5 (EX)",,

2,4, ,"SAFETY LABEL(EX)","B2-5 (JP)","B2-5 (EX)".,

2,5, ,ACCESSORY,"B2-5 (JP)","B2-5 (EX)",,

2,6,,"SUCTION PIPE & EXHAUST PIPE","B2-5 (JP)","B2-5 (EX)",.

2,7, ,ACCELERATOR,"B2-5 (JP)","B2-5 (EX)",,

2,8,,"ONE TOUCH DECEL","B2-5 (JP)","B2-5 (EX)"..

2,9,,"ENGINE MOUNT","B2-5 (JP)","B2-5 (EX)",,

2,10, ,"RADIATOR & MOUNT","B2-5 (JP)","B2-5 (EX)",,

2,11, ,"FUEL TANK","B2-5 (JP)","B2-5 (EX)",,

2,12, ,"FUEL LINE","B2-5 (JP)","B2-5 (EX)",.

2,13, ,BATTERY,"B2-5 (JP)","B2-5 (EX)",,

2,14, ,"ELECTRIC PART(WIRING)","B2-5 (JP)","B2-5 (EX)".,

2,15, ,"ELECTRIC PART(EQUIPMENT)","B2-5 (JP)","B2-5 (EX)",,

2,16, ,LAMP,"B2-5 (JP)","B2-5 (EX)".,

2,17, ,"SPROCKET & ROLLER","B2-5 (JP)","B2-5 (EX)",,

2,18, ,"IDLER & ADJUST","B2-5 (JP)","B2-5 (EX)".,

2,19, ,CRAWLER,"B2-5 (JP)","B2-5 (EX)",,

2,20, ,"CONTROL EQUIPMENT(LOCK LEVER & STAND)","B2-5 (JP)","B2-5 (EX)"..
2,21, ,"CONTROL EQUIPMENT(TRAVEL LEVER & LINK STAND)","B2-5 (JP)","B2-5 (EX)"..
2,22, ,"CONTROL EQUIPMENT(OPERATION LEVER)","B2-5 (JP)","B2-5 (EX)",.
2,23, ,"CONTROL EQUIPMENT(BLADE LEVER)","B2-5 (JP)","B2-5 (EX)",,

2,24, ,"CONTROL EQUIPMENT(SWING PEDAL)","B2-5 (JP)","B2-5 (EX)",,

2,25, ,"CONTROL EQUIPMENT(LOW-HIGH PEDAL)","B2-5 (JP)","B2-5 (EX)".,
2,26, ,"CONTROL EQUIPMENT(P.T.0.)","B2-5 (JP)","B2-5 (EX)"..

2,27, ,"CONTROL VALVE PLATE","B2-5 (JP)","B2-5 (EX)",,

2,28, ,"TURNING FRAME","B2-5 (JP)","B2-5 (EX)"..

2,29, ,"TRACK FRAME & TURNING BEARING","B2-5 (JP)","B2-5 (EX)",,

2,30, ,COVER(FRAME) ,""B2-5 (JP)","B2-5 (EX)".,

2,31, ,"COVER(AROUND CONTROL)","B2-5 (JP)","B2-5 (EX)",.

2,32, ,COVER(BOOM) ,"B2-5 (JP)","B2-5 (EX)",.

2,33,,"STEP & FLOOR MAT","B2-5 (JP)","B2-5 (EX)",,

2,34, ,"INSTRUMENT PANEL","B2-5 (JP)","B2-5 (EX)".,

2,35, ,"SEAT & SEAT MOUNT","B2-5 (JP)","B2-5 (EX)",,

2,36, ,BONNET(1),"B2-5 (JP)","B2-5 (EX)",,

2,37, ,BONNET(2),"B2-5 (JP)","B2-5 (EX)",,

2,38, ,BONNET(3),"B2-5 (JP)","B2-5 (EX)",.

2,39, ,DUCT,"B2-5 (JP)","B2-5 (EX)".,

2,40, ,CANOPY,"B2-5 (JP)","B2-5 (EX)",,

2,41, ,"HYD.OIL PUMP & JOINT","B2-5 (JP)","B2-5 (EX)",,

2,42, ,"BOOM CYLINDER","B2-5 (JP)","B2-5 (EX)",,

2,43, ,"ARM CYLINDER","B2-5 (JP)","B2-5 (EX)",.

2,44, ,"BUCKET CYLINDER","B2-5 (JP)","B2-5 (EX)".,

2,45, ,"BLADE CYLINDER","B2-5 (JP)","B2-5 (EX)",.

2,46, ,"OFFSET CYLINDER","B2-5 (JP)","B2-5 (EX)",,

2,47, ,"TRAVEL MOTOR","B2-5 (JP)","B2-5 (EX)",,

2,48, ,"TURNING MOTOR","B2-5 (JP)","B2-5 (EX)",,

2,49, ,"SWIVEL JOINT","B2-5 (JP)","B2-5 (EX)",,

2,50, ,"CONTROL VALVE(BUCKET & BOOM 1)',"B2-5 (JP)","B2-5 (EX)",,

2,51, ,"CONTROL VALVE(BOOM 2 & TRAVEL : RIGHT)","B2-5 (JP)","B2-5 (EX)",,
2,52, ,"CONTROL VALVE(P PORT & TRAVEL : LEFT)","B2-5 (JP)","B2-5 (EX)",,
2,53, ,"CONTROL VALVE(OFFSET & ARM)","B2-5 (JP)","B2-5 (EX)",,

2,54, ,"CONTROL VALVE(P.T.O. & T/P PORT)","B2-5 (JP)","B2-5 (EX)"..
2,55, ,"CONTROL VALVE(TURNING & BLADE)'","B2-5 (JP)","B2-5 (EX)",,

2,56, ,"MULTI VALVE(4-WAY SPEC.)","B2-5 (JP)","B2-5 (EX)",,

2,57, ,"REMOTE CONTROL VALVE(STANDARD : TO M/#55500,4-WAY SPEC.)","B2-5
P)","B2-5 (EX)",,

2,58, ,"REMOTE CONTROL VALVE(STANDARD : FROM M/#55501)","B2-5 (JP)","B2-5 (EX)".,
2,59, ,"HYD.OIL TANK","B2-5 (JP)","B2-5 (EX)",,

2,60, ,"HYD.OIL PIPING(TANK - PUMP - VALVE)","B2-5 (JP)","B2-5 (EX)",.



2,61,,"HYD.OIL PIPING(PUMP,VALVE - TURNING MOTOR,FRAME END)","B2-5 (JP)","B2-5
(EX",,

2,62, ,"HYD.OIL PIPING(VALVE - SWIVEL)","B2-5 (JP)","B2-5 (EX)",,

2,63, ,"HYD.OIL PIPING(RETURN)","B2-5 (JP)","B2-5 (EX)",,

2,64, ,"HYD.OIL PIPING(P.T.O. : FRAME END)","B2-5 (JP)","B2-5 (EX)",,

2,65, ,"HYD.OIL PIPING(TRACK FRAME)","B2-5 (JP)","B2-5 (EX)".,

2,66, ,"HYD.OIL PIPING(BOOM)","B2-5 (JP)","B2-5 (EX)",.

2,67,,"HYD.OIL PIPING(P.T.O. : ARM END)","B2-5 (JP)","B2-5 (EX)",.

2,68, ,"CONTROL PIPING(PUMP - VALVE - RETURN)","B2-5 (JP)","B2-5 (EX)",,
2,69, ,"CONTROL PIPING(REMOTE CONTROL V. - CONTROL V.:STD,2-WAY SPEC.)","B2-5
@pP)T,"B2-5 (EX)",,

2,70, ,"CONTROL PIPING(REMOTE CONTROL V. - MULTI V.:4-WAY SPEC.)","B2-5
@apP)","B2-5 (EX)",,

2,71, ,"CONTROL PIPING(MULTI V. - CONTROL V. : 4-WAY SPEC.)","B2-5 (JP)","B2-5
(EXD",,

2,72, ,GREASING,"B2-5 (JP)","B2-5 (EX)",.

2,73, ,BOOM(A),"B2-5 (JP)","B2-5 (EX)",,

2,74, ,BOOM(B),"B2-5 (JP)","B2-5 (EX)",,

2,75, ,BOOM(C),"B2-5 (JP)","B2-5 (EX)",,

2,76, ,ARM,"B2-5 (JP)","B2-5 (EX)",,

2,77,,"BUCKET ARM & LINK™,"B2-5 (JP)","B2-5 (EX)",,

2,78, ,BUCKET,"B2-5 (JP)","B2-5 (EX)",,

2,79, ,"BUCKET PIN","B2-5 (JP)","B2-5 (EX)".,

2,80, ,BLADE,"B2-5 (JP)","B2-5 (EX)",,

2,81, ,"ONE TOUCH DECEL KIT(OPTIONAL)","B2-5 (JP)","B2-5 (EX)",,

2,82, ,"4-WAY MULTI VALVE KIT(OPTIONAL)","B2-5 (JP)","B2-5 (EX)",.
2,83,,"2-WAY MULTI VALVE KIT(STANDARD : TO M/#55500,0PTIONAL)","B2-5 (JP)","B2-5
(EXD",,

2,84, ,"2-WAY MULTI VALVE KIT(STANDARD : FROM M/#55501,0PTIONAL)","B2-5
@pP)T,"B2-5 (EX)",,

2,85,,"P.T.0. KIT(OPTIONAL)","B2-5 (JP)","B2-5 (EX)"..



	preface.pdf
	PREFACE
	HOW TO READ THIS PARTS CATALOG
	SPECIFICATIONS
	VEHICLE PAINTED COLOR
	WIRING DIAGRAM
	PICTURESQUE INDEX(1)
	PICTURESQUE INDEX(2)
	PICTURESQUE INDEX(3)(1/8)
	PICTURESQUE INDEX(3)(2/8)
	PICTURESQUE INDEX(3)(3/8)
	PICTURESQUE INDEX(3)(4/8)
	PICTURESQUE INDEX(3)(5/8)
	PICTURESQUE INDEX(3)(6/8)
	PICTURESQUE INDEX(3)(7/8)
	PICTURESQUE INDEX(3)(8/8)


